YANMAR PARTS CATALOG

0CA10-M21705EN

Last update Oct., 2013




Introduction

1.This parts catalog for GA90OSN~GA300SN series is published as a revised edition
of the gasoline engine.

Parts catalog No. Date of issue Remarks
First edition 000Y00A2170 June, 1989 No need
First edition 000Y00A2300 July, 1990 No need
Ist edition(supplement) 000Y00A2171 Mar.,b 1992 No need
2nd edition (supplement) 000Y00A2172 June, 1993 No need
3rd edition(supplement) 000Y00A2173 May , 1996 No need
4th edition(supplement) 000Y00A2174 Oct., 1999 No need
bth revised edition 000Y00A2175 Feb., 2003

2.This.parts catalog dose not contain the technical data needed for maintenance
service.

3.The illustrations used in this parts catalog have been simplified for clarity.

4.The essential points list.

Model Fig.No. | Column | Production date | Serial number
GA9OSNS 1 ~0 A June, 1990~ 010583~
GA9OSNA B Apr., 1997~ 155328~
GA120SNS A Oct., 1988~ 07335~
GAT20SNR B 08121~
GAT20SNM 10~24 C Dec., 1988~ 08149~
GAT120SNK D 08218~
GAT1T20SNSS E Dec., 1997~ F2661~
GAT60SNS A Oct., 1988~ 15873~
GAT60SNR B 18763 ~
GAT60SNM 25~39 C Dec., 1988~ 18845~
GAT60SNK D 19287 ~
GAT60SNG E Oct., 1996~ P5592 ~
GA180SNS 40~48 A Jan., 1995~ 34071~
GA180SNM C Apr., 1996~ 37211~
GA220SNS A Oct., 1988~ 03311~
GA220SNR 419~58 B Dec., 1988~ 04113~
GA220SNM G Jan. 1989~ 04607 ~
GA220SNK D s 04743~
GA240SNS 59~67 A Jan., 1995~ 34240 ~
GA280SNS A Oct., 1988~ 00170~
GA280SNR 68~76 B Dec., 1988~ 00202~
GA280SNM G June, 1992~ 04304 ~
GA30OSNS A Nov., 1988~ 00746~
GA30OSNR 77~85 B Dec., 1988~ 01068 ~
GA3OOSNM C Apr., 1990~ 01283~

5. The contents of this parts catalog are subject to change without notice.

6.Be sure to use only Yanmar genuine part for repairs. |f imitation parts are used,
it may cause engine defects.



Fig. No

. Fig. Name

GA90SNS/SNA

1

H W

. CYLINDER BLOCK

. CYLINDER HEAD & BONNET

. AIR CLEANER & MUFFLER

. CRANKSHAFT,PISTON & CAMSHAFT
. FUEL TANK & FUEL PIPE

. CARBURETOR

. GOVERNOR & CONTROL DEVICE

. FLY.MAGNETO & STARTING DEVICE

. LABEL & TOOL

GA120SNS/R/M/K/SS

10

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

. CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER

ALR CLEANER & MUFFLER

AIR CLEANER & MUFFLER

AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE

FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

FLY.MAGNETO & STARTING DEVICE

Contents

Fig. No.
23.

24.

Fig. Name
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA160SNS/R/M/KIG

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.

36.

37.

38.
39.

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER

AIR CLEANER & MUFFLER

AIR CLEANER & MUFFLER

AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE

FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
FLY.MAGNETO & STARTING DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA180SNS/SNM

40.
41.
42.

43.

CYLINDER BLOCK
CYLINDER HEAD & BONNET
AIR CLEANER & MUFFLER

CRANKSHAFT,PISTON & CAMSHAFT



Fig. No.
44,
45,
46.
47.

48.

Fig. Name
FUEL TANK & FUEL PIPE
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA220SNS/SNR/SNM/SNK

49.

50.

51.

52.

53.

54.

55.

56.

57.

58.

CYLINDER BLOCK
CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER

FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA240SNS

59

60.
61.
62.
63.

64.

. CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE

CARBURETOR

CRANKSHAFT, PISTON & CAMSHAFT

Contents

Fig. No.
65.
66.

67.

Fig. Name
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA280SNS/SNR/SNM

68.

69.

70.

71.

72.

73.

74.

75.

76.

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL

GA300SNS/SNR/SNM

77.

78.

79.

80.

81.

82.

83.

84.

85.

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

LABEL & TOOL



0CA10-M21705

Fig.1. CYLINDER BLOCK (-casosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 760490-01560 BLOCK ASSY, CYLINDER 1
1-1 1 760490-01561 BLOCK ASSY, CYLINDER 1 N
(A=E/#099342)
1-2 1 760490-01562 BLOCK ASSY, CYLINDER 1 1 S
(A=E/#118239)
4 2 22312-080120 PIN, PARALLEL M8X12 2
4-1 2 114270-01600 PIN, M8X12 2 2 R
(A=E/#D79845)
5 2 24311-000100 O-RING, 1AP10.0 2 2
6 2 26106-100162 BOLT, M10X 16 PLATED 2 2
7 2 160510-02220 SEAL, TC17306 1 1
8 2 24101-062030 BEARING, BALL 6203C3 1 1
9 1 26476-060202 SCREW, TAPPING M6X20 7 7
10 1 760490-01500 COVER ASSY 1 1
12 2 24311-000100 O-RING, 1AP10.0 1 1
13 2 26106-100162 BOLT, M10X 16 PLATED 1 1
14 2 24101-062030 BEARING, BALL 6203C3 1 1
15 2 160510-02220 SEAL, TC17306 1 1
16 2 24101-062030 BEARING, BALL 6203C3 1 1
18 1 160611-01740 CAP ASSY 2 2
18-1 1 160611-01741 CAP ASSY 2 2 R
(A=E/#245352) (B=*2002.01)
20 2 24311-000150 O-RING, 1AP15.0 2 2
20-1 2 160490-01760 O-RING 2 2 R
(A=E/#245352) (B=*2002.01)
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.2 NO.22-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA90SNS D)=
Fig.2. CYLINDER HEAD & BONNET -csosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160610-04201 BOLT, FLANGE M8X53 4 4
2 1 160610-04620 BOLT, M6X16 2 2
3 1 160490-11010 HEAD ASSY, CYLINDER 1 1
7 1 160664-11100 VALVE, INTAKE 1 1
8 1 160664-11110 VALVE, EXHAUST 1 1
9 1 160490-11120 SPRING, VALVE 2 2
10 1 160664-11180 RETAINER, SPRING 2 2
11 1 160690-11200 ARM, ROCKER 2
11-1 1 160699-11200 ARM, ROCKER 2 2 S
(A=E/#121178)
12 1 160690-11220 PIVOT, ROCKER ARM 2 2
12-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 N
(A=E/#156042) (B=E/#170193)
12-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 R
(A=E/#253251) (B=*2002.10)
13 1 160690-11270 BOLT 2
13-1 1 160690-11271 BOLT 2 2 N

(A=E/#029646)

14 1 160690-11280 NUT, M6X0.5
15 1 160490-11290 PLATE, GUIDE
16 1 160490-11300 BONNET

17 1 160490-11310 GASKET, BONNET

PRk RN
PRk RN

17-1 1 160490-11311 GASKET, BONNET R
(A=E/#237271) (B=*2001.04)

18 1 26476-060142 SCREW, TAPPING M6X14 3 3

19 1 160520-03050 BREATHER 1 1

20 1 160610-03050 BREATHER ASSY 1 1

21 1 160510-03180 PIPE , BREATHER 1 1

22 1 160490-01330 GASKET, HEAD 1
22-1 1 160498-01330 GASKET, HEAD 1 1 S

(A=E/#118239)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.4 NO.1-1.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.1 NO.1-2. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

; A)=GA90SNS D)=
Fig.3. AIR CLEANER & MUFFLER -csosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
B A (B) () O (B ¢
PREVIOUS 1 1 160762-12050  GASKET, MANIFOLD 2 2
1-1 1 160492-12050 GASKET 2 2 R
(A=E/#203383) (B=E/#179536)
2 1 160490-12500 CLEANER ASSY, AIR 1 1
3 2 160490-12520 BODY, AIR CLEANER 1 1
4 2 160610-12530 CAP, AIR CLEANER 1 1
5 2 160610-12540 ELEMENT 1 1
6 2 160610-12550 HOLDER, ELEMENT 1 1
7 1 26366-060002 NUT, M6 2 2
8 1 160510-13200 GASKET, MUFFLER 1 1
8-1 1 160510-13201 GASKET, MUFFLER 1 1 N
(A=E/#251631) (B=*2002.08)
9 1 160490-13550 MUFFLER ASSY 1
9-1 1 160498-13550 MUFFLER ASSY 1 1 R
(A=E/#118239)
10 2 160490-13500 MUFFLER 1 z
(A=E/#118239)
11 2 160490-13530 COVER 1 V4
(A=E/#118239)
12 2 160490-13780 COVER 1 z
(A=E/#118239)
13 2  26106-060082 BOLT, M6X 8 PLATED 4 Z
(A=E/#118239)
14 1 26366-060002 NUT, M6 2 2
14-1 1 114250-12300 NUT 2 2 N
(A=EXXXXX) (B=EXXXXX)
15 1 160610-04570 BOLT, M6X70 2 2
15-1 1 160790-04600 BOLT, M6X75 2 2 N
(A=EXXXXX) (B=EXXXXX)
15-2 1 160690-04610 STUD, 2D6X72 2 2 N
(A=EXXXXX) (B=EXXXXX)
15-3 1 26226-060752 STUD, M6X 75 2 2 N
(A=EXXXXX) (B=EXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.4. CRANKSHAFT,PISTON & CAMSHAFT (-casosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1  160490-14050 CAMSHAFT ASSY 1
1-1 1 160498-14050 CAMSHAFT ASSY 1 1 S
(A=E/#121178)
1-2 1 160498-14051 CAMSHAFT ASSY 1 1 R
(A=*2003.05) (B=*2003.05)
3 3  114250-21290 KEY, 4X7 1 1
8 2 160611-14560 SPRING,DECOMPRESSION 1 1
10 1  160490-14200 TAPPET 2 2
11 1 160490-14400 ROD, PUSH 2 2
12 1 760490-21700 CRANKSHAFT ASSY 1 1
14 2 160530-21200 GEAR, CRANKSHAFT 1 1
15 2 160590-21210 GEAR, IDLE 1 1
16 2 160610-21290 KEY, 4X10 1 1
17 1 26376-120002 NUT, M12 1 1
18 1 160490-22010 PISTON ASSY 1 1
20 2 760490-22500 RING SET, PISTON 1 1
24 1 160490-22300 PIN, PISTON 1 1
25 1 22252-000120 RING, 12 2 2
26 1 160490-23030 ROD ASSY, CONNECTING 1 1
27 2 160610-23201 BOLT, CONNECTING ROD 2
27-1 2 26106-060302 BOLT, M6X 30 PLATED 2 2 R
(A=E/#081617)
28 1 26106-060162 BOLT, M6X 16 PLATED 1
29 1 160510-14550 WASHER 1
30 1 160810-21290 KEY, 4X24 1
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.2 NO.11-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

i A)=GA9OSNS D)=
Fig.5. FUEL TANK & FUEL PIPE (w=casoons o
©)= (F)=
No. Lewv. Parts No. Description ' |
GAGOSNA A B () DO () (A
1 1 760490-55710  TANKASSY, FUEL 1
2 1 760490-55720  TANKASSY, FUEL 1
5 2 160710-55061  CAPASSY 1 1
12 3 160393-55050  GASKET 1 1
13 2 160610-55100 FILTER, FUEL 1 1
14 2 160708-55150  GAUGE, FUEL 1
15 2 160260-55150  GAUGE, LEVEL 1
16 2 124722-59050  CLIP, HOSE 9 2
17 1 160260-78700  CLAMP 1 1
18 1 160692-55300 COCK ASSY, FUEL 1 1
21 2 160710-55360 RING 1 1
22 2 160710-55370  GASKET 1 1
23 2 160710-55381 FILTER, FUEL 1 1
23-1 2 160710-55382 FILTER 1 1 N
(A=EXXX) (B=EXXX)
24 2 160710-55390  CUP, FUEL COCK L37 1
25 2 160692-55421 PLATE 1 1 z
(A=EXXX) (B=EXXX)
26 1 26106-060102 BOLT, M6X 10 PLATED 1 1
27 1 26476-060142 SCREW, TAPPING M6X14 3 3
28 1 106990-44660  CLIP, HOSE 12.5 2 2
29 1 160490-59350 HOSE, FUEL A-340 1
29-1 1 160490-59351 HOSE, FUEL A-340 1 N
(A=E/#224082)
30 1 160792-59350  PIPE, FUEL 1
30-1 1 160792-59351 HOSE, FUEL A-450 1 N
(B=*2000.06)
31 1 160490-59360 HOSE, FUEL B-145 1 1
31-1 1 160490-59361 HOSE, FUEL B-145 1 1 N
(A=E/#224082) (B=*2000.06)
31-2 1 160493-59391 HOSE, FUEL B-150 1 R
(A=E/#252860)
32 1 124060-77680  CLIP, HOSE 10 2 2
32-1 1 119520-03990 CLIP, HOSE 10.5 2 2 R
(A=E/#239767) (B=*2001.06)

REFER TO Fig.1 @—2]—

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA90SNS D)=
Fig.6. CARBURETOR -csosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
REFER TO Fig.1 1 1 160490-56010 CARBURETOR ASSY 1
1-1 1 160490-56011 CARBURETOR ASSY 1 1 N
(A=E/#043904)
1-2 1 160490-57020 CARBURETOR ASSY 1 1 N
(A=E/#255054) (B=*2003.01)
2 2 181230-56380 SPRING 1 1
3 2 160492-56520 VALVE, THROTTLE 1 1
4 2 160492-56530 VALVE, CHOKE 1 1
5 2 160492-56540 JET, PILOT 1 1
6 2 160492-56550 NEEDLE 1 1
7 2  160495-56560 JET, MAIN 1
7-1 2 160495-56561 JET, MAIN 1 1 N
(A=E/#043904)
8 2 160492-56570 SHAFT, THROTTLE 1 1
9 2 160492-56580 NOZZLE, MAIN 1
9-1 2 160492-56581 NOZZLE, MAIN 1 1 N

(A=E/#043904)

10 2 160490-56590 BODY, FLOAT 1 1
E;EV[OUS 11 2 160490-56600 BOLT 1 1
12 2 160495-56600 GASKET 1 1
13 2 160492-56610 SHAFT, CHOKE 1 1
14 2 160510-56610 GASKET 1 1
15 2 160492-56620 GASKET 2 2
16 2 160510-56620 FLOAT ASSY 1 1
17 2 160492-56630 SEAL 2 2
18 2 160610-56630 PIN, FLOAT 1 1
19 2 181130-56640 SPRING 2 2
20 2 160692-56710 SCREW 1 1
21 2 160710-56710 SCREW 3 3
22 2 160769-56720 CLIP 1 1
23 2 160667-56750 ADJUSTER 1 1
24 2 160692-56770 HOSE 1 1
25 2 160610-56900 SCREW 1 1
26 2 160493-56610 GASKET 1 1 1
27 2 160493-56670 CHAMBER, FLORT 1 1 1
28 2 160493-56720 VALVE, FLOAT 1 1 1
29 2 160493-56620 FLOAT ASSY 1 1 1
30 2 160493-56630 PIN, FLOAT 1 1 1
31 2 160492-56670 JET, MAIN 1 1 1
32 2 160493-56730 GASKET 1 1 1
33 2 160493-56740 PLUG 1 1 1
34 2 160699-56680 NEEDLE ASSY 1 1 1
35 2 160493-56850 FILTER, AIR 1 1 1
36 2 160493-56640 SHAFT, THROTTLE 1 1 1
37 2 160498-56540 VALVE, THROTTLE 1 1 1
38 2 160493-56550 SCREW 2 2 1
39 2 160493-56650 SHAFT, CHOKE 1 1 1
40 2 160492-56480 VALVE, CHOKE 1 1 1
41 2 160493-56710 SPRING 1 1 1
42 2 160493-56700 SCREW, ADJUSTING 1 1 1
Remarks 43 2 160493-56800 CAP 1 1 1
(1)THIS PART IS USED FOR NO.1-2. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.6. CARBURETOR

REFER TO Fig.1

(A)=GA90SNS (D)=

(B)=GA90SNA )=

€)= (F)=
No. Lev. Parts No. Description Qty I R

A B () O (E) R

44 2 160699-56760 PLUG 1 1 1
45 2 160492-56490 JET, SLOW 1 1 1
46 2 160492-56510 JET, AIR BLEED 2 2 1
47 2 160492-56680 NOZZLE, MAIN 1 1 1
48 1 160667-56150 GASKET, CARBURETOR 2 2
48-1 1 160667-56151 GASKET, CARBURETOR 2 2 N

(A=E/#185748)

(B=E/#179536)

IB7%
PREVIOUS

Remarks
(1)THIS PART IS USED FOR NO.1-2.

49 1 160667-56160 SPACER, CARBURETOR 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.7. GOVERNOR & CONTROL DEVICE

187
PREVIOUS

REFER TO Fig.1

(A)=GA90SNS
(B)=GA90SNA
©)=

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
2 1 160690-61300  SPINDLE 1
2-1 1 160690-61301  SPINDLE 1 1
(A=E/#096539)
3 1 160690-61310  SHAFT 1
3-1 1 160690-61311 SHAFT 1 1
(A=E/#121178)
4 1 160690-61450  WASHER 2 2
5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1
9 1 160120-76940  WASHER 1 1
10 1 22372-080000  PIN, SNAP 8 1 1
11 1 160490-66010  SPRING, GOVERNOR 1
11-1 1 160490-66020  SPRING, GOVERNOR 1 1
(A=E/#044832)
12 1 160690-66081 LEVER ASSY, CONTROL 1 1
16 2 26117-040088 BOLT M 4X 8 PLATED 1 1
17 1 160690-66160  WASHER 1 1
18 1 160664-66170 WASHER 1 1
19 1 160664-66180  SPRING 1 1
20 1 160490-66190 LEVER ASSY, GOVERNOR 1 1
23 2 26106-060252 BOLT, M6X 25 PLATED 1
(A=E/#084523)
24 2 26367-060002 NUT, M6 1 1
(A=E/#084523)
24-1 2 26366-060002 NUT, M6 1 1
(A=EXXX) (B=EXXX)
25 1 160490-66200  LINK, THROTTLE 1 1
26 1 160490-66211 SPRING, TENSION 1 1
26-1 1 160798-66210  SPRING, TENSION 1 1
(A=E/#229705) (B=*2000.09)
27 1 160520-66291  SPRING 2
27-1 1 160690-66900  WASHER, 4 2 2
(A=EXXX)
28 1 26117-040257 BOLT, M4X 25 PLATED 2 2
29 1 26347-060002 NUT, M6 1 1
30 1  114770-61600 SEAL, OIL 1 1

(A=E/#037951)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.8. FLY.MAGNETO & STARTING DEVICE

=52
PREVIOUS

°o

31

(A)=GA90SNS
(B)=GA90SNA

(D)=
(E)=

1B7%
PREVIOUS

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.17-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.23-1,24-1,28-1
29-1 AND 31-1.

(3)THIS PART IS USED FOR NO.2.

(4)THIS PART IS USED FOR NO.2-1.

©)= (F)=
No. Lewv. Parts No. Description ' R
A B (€ O (E) (F)
2 1 160490-76250  STARTER ASSY, RECOIL 1
2-1 1 160490-76251  STARTER ASSY, RECOIL 1 1 1
(A=E/#089137)
3 2 160490-76610 CASE, STARTER 1
3-1 2 160490-76611 CASE ASSY, STARTER 1 1
(A=E/#089137)
4 2 160490-76510 REEL 1
4-1 2 160490-76511 REEL 1 1
(A=E/#089137)
5 2 160692-76800 RATCHET 1
5-1 2 160690-76801 RATCHET 2 2
(A=E/#089137)
6 2 160692-76530  PIN, RATCHET 1 3
7 2 160692-76810  PLATE, FRICTION 1 3
8 2 160692-76540  GUIDE, RATCHET 1
8-1 2 160690-76531  GUIDE, RATCHET 1 1
(A=E/#089137)
9 2 160692-76580  SPRING, SPIRAL 1
9-1 2 160690-76540 SPRING, SPIRAL 1 1
(A=E/#089137)
10 2 160692-76550 SPRING, FRICTION 1
10-1 2 160690-76561  SPRING, FRICTION 1 1
(A=E/#089137)
11 2 160692-76560  WASHER, THRUST 1 3
12 2 160692-76820  SHAFT 1 3
13 2 26367-060002 NUT, M6 1
13-1 2 160698-76580 SCREW 1 1
(A=E/#089137)
15 2 160490-76580  ROPE, STARTER 1 1
16 2 160490-76600  KNOB, STARTER 1 1
16A 2 160690-76570 SPRING, RETURN 2 2 4
17 1 160490-76590 PULLEY, STARTER 1
17-1 1 160490-76591 PULLEY, STARTER 1 1
(A=E/#089137)
18 1 26106-060082 BOLT, M6X 8 PLATED 4 4
19 1 160690-78010 PLUG, SPARK BP6ES 1
19-1 1 160690-78020 PLUG, SPARK 1
(A=E/#035409)
19-2 1 160690-78030  PLUG, SPARK N11YC 1
(A=EXXX)
20 1 160793-78010 PLUG, SPARK 1
21 1 160700-78040  CAP, PLUG 1 1
23 1 160490-78500 ROTOR 1
23-1 1 160490-78540 ROTOR 1 1 2
(A=E/#121178)
24 1 160490-78510 COIL, IGNITION 1
24-1 1 160490-78550 COIL, IGNITION 1 1 2
(A=E/#121178)
25 1 160700-78050  TERMINAL, PLUG 1 1
26 1 160700-78720 GROMMET 1 1
27 1  26476-060302  SCREW, TAPPING M6X30 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.8. FLY.MAGNETO & STARTING DEVICE

°o

31

1B7%
PREVIOUS

(A)=GA90SNS
(B)=GA90SNA
©)=

)=
©®=
=

No. Lewv. Parts No. Description
AW B € O E &
27-1 1 160690-04350 BOLT, M6X30 2 2
(A=E/#253966) (B=*2002.11)
28 1 160525-45010 FAN, COOLING 1
28-1 1 160490-45010 CASE, COOLING FAN 1 1
(A=E/#121178)
29 1 160490-45110-1 CASE, COOLING FAN 1
29-1 1 160490-45140 CASE, COOLING FAN 1 1
(A=E/#121178)
30 1 160490-45200 COVER 1
30-1 1 160490-45230 COVER 1 1
(A=E/#121178)
31 1 160490-45211 COVER 1
31-1 1 160490-45240 GUIDE 1 1
(A=E/#121178)
32 1 160490-45220 COVER ASSY 1 1
34 1 26476-060142 SCREW, TAPPING M6X14 3 3
35 1 26476-060142 SCREW, TAPPING M6X14 2 2
36 1 26476-060142 SCREW, TAPPING M6X14 1 1
37 1 26476-060142 SCREW, TAPPING M6X14 2 2
38 1 29610-000950  CLAMP, SPEED 095 1 1
39 1 160710-78700 CLAMP, CORD 1
(A=EXXX)
40 1 160341-01950 PIPE 1 1
(A=E/#200655) (B=*1999.03)
41 1 29610-000650 CLAMP, SPEED 065 1
41-1 1 29610-000650 CLAMP, SPEED 065 2 2
(A=EXXX)
42 1 29610-001400 CLAMP, SPEED 140 1 1
43 1 160611-77250 SWITCH, STOP 1 1
(A=EXXX)
44 1 26366-080002  NUT, M8 1 1
(A=EXXX)
B ous 45 1 160490-78230  WIRE 11

(A=E/#121178)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.17-1.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.23-1,24-1,28-1
29-1 AND 31-1.

(3)THIS PART IS USED FOR NO.2.

(4)THIS PART IS USED FOR NO.2-1.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.9. LABEL & TOOL

(A)=GA90SNS

()=

(B)=GA9OSNA (E)=
©)= (F=
No. Lev. Parts No. Description Qty
E A B © O E @
PREVIOUS o 3 4 2 1 160490-07120  LABEL, OHV MARK 1 1
4-1 2-1 1 160490-07130  LABEL, FINGER START 1 1
1i % (A=E/#144078) (B=E/#155328)
T TR 3 1 160692-07100  LABEL, CAUTION 1
f:,iﬁ.f‘ﬁ:‘f.‘,. 31 1 160692-07250  LABEL, CAUTION 101
e (A=E/#106021)
AT Em 3-2 1  160692-07251  LABEL, CAUTION 11
- (A=E#220408) (B=+2000.04)
janennan. smnceces 4 1 160520-07271  LABEL, DRAIN 1
nu s | 4-1 1 160520-07272  LABEL, DRAIN 1 1
gt (A=E/#036414)
4-2 1 160690-07260  LABEL, DRAIN 11
(A=E/#193379) (B=E/#179536)
5 1 160690-07320  LABEL,NO FIRE 1 1
5 (A=E/#102573)
‘ 6 1 114370-07110  LABEL,EXH.GAS CAUTN 1 1
6 (A=E/#102573)
ARROIC ST -
Ezz;;;;’b::;’s%%;?, éggﬁ%gg # 7 (A Ej;tlozisss)zso 07330 LABEL l l
o m A =
a7 7o, aren annem A5 1% gy 2 SERER d ® 5 8 1 16052007370  LABEL, CLEANER 11
va-s, 2R ovEGR Wk <<, < (A=E/#106021)
A ETRaIARLT b5 -
AR 9 1 183730-07440  LABEL, OPERATION 11
7 ICHEE (A=E/#106021)
25 LTAROBL 10 1 160110-92610  BAG, TOOL 1
_ pcomi2 11 1 160120-92700 WRENCH, 21 L86 1
V' §=3, o P2 . 12 1 160110-92710  HANDLE, WRENCH 1
\°*.___
e |07 13 1 28110-100120  SPANNER, 10X12 1
14 1 161690-07300  LABEL 11
(A=E/#255054) (B=*2003.01)
T
. | FRRCEEARL.
E
- CHECK ENGINE OL BEFORE OPEPATING.
H
GA9OSNA
13

Remarks
(1)LABEL COLOR CHANGED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

. (A)=GA120SNS (D)=GA120SNK
FIglO CYLINDER BLOCK (B)=GAL20SNR (E)=GA120SNSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
REFER TO Fig.11 A B © O E ©

1 1 760590-01561 BLOCK ASSY, CYLINDER 1 1 1 1 1
1-1 1 760590-01562 BLOCK ASSY, CYLINDER 1 1 1 1 1 N
(A=E/#F1547) (B=E/#F3754) (C=E/#F2795) (D=E/#F1699) (E=E/#G6218)
4 2 22312-080120 PIN, PARALLEL M8X12 2 2 2 2
4-1 2 114270-01600 PIN, M8X12 2 2 2 2 2 R
(A=E/#94914) (B=E/#95919) (C=E/#94922) (D=E/#97123)
5 2 160610-02220 SEAL, 20326 1 1 1 1 1
6 2 24101-062040 BEARING, BALL 6204C3 1 1 1 1 1
7 2 160610-01690 PLUG, M12 2 2 2 2 2
8 2 104200-59170 GASKET, 12 2 2 2 2 2
9 1 760590-01500 COVER ASSY 1 1 1 1 1
9-1 1 760590-01501 COVER ASSY 1 1 1 1 1 R
(A=E/#ET7328) (B=E/#F3754) (C=EI#F2795) (D=E/4#E7921) (E=E/#F2661)
11 2 24101-062040 BEARING, BALL 6204C3 1 1 1 1 1
12 2 160610-02220 SEAL, 20326 1 1 1 1 1
13 2 24101-062040 BEARING, BALL 6204C3 1 1 1 1 1
15 2 160610-01690 PLUG, M12 1 1 1 1 1
16 2 104200-59170 GASKET, 12 1 1 1 1 1
17 1 160710-01760 CAP ASSY, L82 2 2 2 2 2
17-1 1 160710-01760 CAP ASSY, L82 1 K
(D=EXXX)
17-2 1  114299-01760 CAP ASSY 2 2 2 1 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
19 2  24311-000180 O-RING, 1AP18.0 2 2 2 2 2
19-1 2 24311-000180 O-RING, 1AP18.0 1 K
(D=EXXX)
19-2 2 114299-01950 O-RING, 18 2 2 2 1 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
20 1 26476-060252 SCREW, TAPPING M6X25 8 8 8 8 8
21 1 160110-01870 PLUG, RUBBER 1 W
(D=EXXX)
GA120SNK
214
Remarks Yes No Yes No
(1)REAR COVER UNIFIED N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA120SNS D)=GA120SNK
Fig.11. CYLINDER HEAD & BONNET -etzosns oroatzooNK
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
22 1 1 160590-01330 GASKET, HEAD 1 1 1 1 1
23 1-1 1 160590-01331 GASKET, HEAD 1 1 1 1 1 N
24 (A=E/#N1671) (B=E/#N1608) (C=E/#N6000) (D=E/#N1994) (E=E/#K9075)
2 1 160610-04201 BOLT, FLANGE M8X53 4 4 4 4 4
3 1 160590-11010 HEAD ASSY, CYLINDER 1 1 1 1 1
3-1 1 160590-11011 HEAD ASSY, CYLINDER 1 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)

REFER TO Fig.12 7 1 160590-11100  VALVE, INTAKE 1 1 1 1 1
8 1 160590-11110 VALVE, EXHAUST 1 1 1 1 1
9 1 160690-11120 SPRING, VALVE 2 2 2 2 2
10 1 160690-11180 RETAINER, SPRING 2 2 2 2 2
11 1 160690-11200 ARM, ROCKER 2 2 2 2 2
12 1 160690-11220 PIVOT, ROCKER ARM 2 2 2 2 2
12-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 2 2 2 N
(A=E/#E4054) (B=E/#F3754) (C=E/#E4359) (D=E/#E4581) (E=E/#G6218)
12-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 2 2 2
(A=E/#N4301) (B=E/#N4685) (C=E/#N6000) (D=E/#N4870) (E=E/#K9075)
13 1 160690-11270 BOLT 2 2 2 2
13-1 1 160690-11271 BOLT 2 2 2 2 2
(A=E/#51192) (B=E/#50784) (C=E/#46777) (D=E/#50868)
REFER TO Fig.12 14 1 160690-11280 NUT, M6X0.5 2 2 2 2 2
15 1 160690-11290 PLATE, GUIDE 1 1 1 1 1
/m 16 1 26216-080182 STUD, M8X 18 2 2 2 2 2
17 1 160690-11300 BONNET 1 1 1 1 1
18 1 160690-11310 GASKET, BONNET 1 1 1 1 1
18-1 1 160690-11311 GASKET, BONNET 1 1 1 1 1 R
(A=E/#M6369) (B=E/#K9233) (C=E/#K9420) (D=E/#K9363) (E=E/#K8811)
19 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1 1 1
20 1 26106-060352 BOLT, M6X 35 PLATED 2 2 2 2 2
21 1 160690-03050 BREATHER 1 1 1 1 1
22 1 160810-03180  PIPE , BREATHER 1 1
23 1 160610-03180  PIPE , BREATHER 1
24 1 160820-03180 PIPE , BREATHER 1 1

TO Fig.10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; (A)=GA120SNS (D)=GA120SNK
Fig.12. AIR CLEANER & MUFFLER (y-catzosns (O)=caizosnK
(C)=GA120SNM (F)=
i No. Lew. Parts No. Description Qty |
PR ™ CRCNCNCNCNC
GA120SNS 13 1 1 160690-12500 CLEANER ASSY, AIR 1
GA120SNSS 28 7] 1-1 1 160690-12600 CLEANER ASSY, AIR 1 1 N
1-2 1 160690-12600 CLEANER ASSY, AIR 1 1 S
(A=*1989.09)
2 2 160760-12510  CAP, AIR CLEANER 1
2-1 2 160690-12510  CAP,AIR CLEANER 1 1 N
12 2-2 2 160690-12510  CAP, AIR CLEANER 1 1 S
25 T (A=*1989.09)
3 2 160690-12520  BODY, AIR CLEANER 1
10 31 2 160690-12530  BODY, AIR CLEANER 1 1 N
23 3-2 2 160690-12530  BODY, AIR CLEANER 1 1 S
(A=*1989.09)
17 4 2  160760-12530  ELEMENT 1 1
5 2 160760-12540  HOLDER, ELEMENT 1
5-1 2 160493-12550  HOLDER, ELEMENT 1 1 N
1| 5-2 2 160493-12550  HOLDER, ELEMENT 1 1 Q
7 24 (A=*1989.11)
&26 _ 6 1  160763-12600 GROMMET 1 z
(A=E/#22090)
27~ 7 1 160610-56150  GASKET, CARBURETOR 1 1
7-1 1 160610-56151  GASKET, CARBURETOR 1 1 N
GA120SNSS % (A=E/#G1857) (E=E/#G6218)
PREVIOUS 8 1 26366-060002  NUT, M6 2 2
9 1 160690-13200  GASKET, MUFFLER 1 1
9-1 1 160690-13201  GASKET, MUFFLER 1 1 N
(A=E/#N1671) (E=E/#K9075)
10 1 160690-13600  MUFFLER ASSY 1 w
(A=E/#13943)
11 2 160690-13500 MUFFLER 1
12 2 160690-13530 COVER 1
13 2 26106-060082  BOLT, M6X 8 PLATED 3 w
(A=E/#13943)
14 1 160690-13550  BRACKET, MUFFLER 1 1
15 1  160690-13900 COVER 1 1
16 1  114252-13950  BOLT, M6X8 3 z
(A=E/#13943)
17 1 114252-13950  BOLT, M6X8 2 2
18 1 26106-080142  BOLT, M8X 14 PLATED 1 1
19 1 26366-080002  NUT, M8 2 2
20 1 114252-13800  EXTENSION ASSY 1
(A=EXXX)
21 2 114252-13910  CLAMP 1
(A=EXXX)
22 3 114252-13960 SCREW 6X 25 1 w
(A=EXXX)
Foious O 8 1 23 1 16059113600  MUFFLER ASSY 1
24 2 160693-13510  MUFFLER 1
25 2 160693-13540 COVER 1
26 2 160220-13580 CLAMP 1
Remarks 27 2 160590-13770  PIPE, TAIL 1
(M)MISPRINT:REFER TO THE NEXT ITEM. :
(1)INTERCHANGEABLE BY SIMULTANEOUS 28 2 114252-13950  BOLT, M6X8 3
REPLACEMENT WITH FIG.19 NO.1-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

. (A)=GA120SNS (D)=GA120SNK
F|g].2 AIR CLEANER & MUFFLER (B)=GAL20SNR (E)=GA120SNSS
(C)=GA120SNM (F)=
i No. Lev. Parts No. Description Qty |
|EGELT%“EDN%E%%2”5_] A B © O () @B
29 1 160610-04570 BOLT, M6X70 2 2

GA120SNS
GA120SNSS

I 3
PREVIOUs O 1

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.19 NO.1-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.13. ALR CLEANER & MUFFLER

GA120SNR

18#
PREVIOUS

(A)=GA120SNS
(B)=GA120SNR
(C)=GA120SNM

(D)=GA120SNK

(E)=GA120SNSS

(F)=

187
PREVIOUS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 160693-12501 CLEANER ASSY, AIR 1
1-1 1 160690-12800 CLEANER ASSY, AIR 1 N
(B=E/#M8315)
2 2 114250-12520 COVER, AIR CREANER 1
2-1 2 160690-12820 COVER ASSY, CLEANER 1 S
(B=E/#M8315)
3 2 160693-12630 CASE ASSY 1
3-1 2 160690-12810 CASE ASSY 1 S
(B=E/#M8315)
4 2 114250-12540 ELEMENT 1
4-1 2 160690-12830 ELEMENT 1 S
(B=E/#M8315)
5 2 114250-12560 WASHER, SEAL M6 1 z
(B=E/#M8315)
5A 2 160693-12930 SPONGE, AIR CLEANER 1
6 2 160690-12840 FILTER, SUB 1 w
(B=E/#M8315)
7 1 101147-12550 NUT 1 V4
(B=E/#M8315)
8 1 160610-56150 GASKET, CARBURETOR 1
8-1 1 160610-56151 GASKET, CARBURETOR 1 N
(B=E/#G2019)
8-2 1 160610-56151 GASKET, CARBURETOR 2 K
(B=E/#M8315)
9 1 26366-060002 NUT, M6 2
9-1 1 114250-12300 NUT 2 N
(B=E/#M8315)
10 1 160763-12600 GROMMET 1
11 1 160690-13200 GASKET, MUFFLER 1
11-1 1 160690-13201 GASKET, MUFFLER 1 N
(B=E/#N1608)
12 1 160690-13600 MUFFLER ASSY 1 W
(B=E/#13510)
13 2 160690-13500 MUFFLER 1
14 2 160690-13530 COVER 1
15 2  26106-060082 BOLT, M6X 8 PLATED 3 W
(B=E/#13510)
16 1 160690-13550 BRACKET, MUFFLER 1
17 1 160690-13900 COVER 1
18 1 114252-13950 BOLT, M6X8 3 z
(B=E/#13510)
19 1  114252-13950 BOLT, M6X8 2
20 1 26106-080142 BOLT, M8X 14 PLATED 1
21 1 26366-080002 NUT, M8 2
22 1  114252-13800 EXTENSION ASSY 1
23 2 114252-13910 CLAMP 1
24 3 114252-13960 SCREW 6X 25 1
25 1 160610-04570 BOLT, M6X70 2
25-1 1 160611-04580 BOLT, M6X98 2
26 1 160593-56260 STAY, CHOKE 1 w

(B=E/#M8315)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.13. ALR CLEANER & MUFFLER B)aALIOSNR (BaAtz0NSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty I R
(A _(B) ©) (®) (E) (F)

GA120SNR
1257 26-1 1 160593-56261 STAY, CHOKE 1 N
PREVIOUS (B=E/#M8315)

187
PREVIOUS

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA120SNS D)=GA120SNK
Fig.14. AIR CLEANER & MUFFLER EB;:GAlZOSNR EE;:GMZOSNSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNM A (B () O () A
1 1 160690-12260  SPACER, AIR CLEANER 1
'ggfév L0US 1-1 1 160690-12261  SPACER, AIR CLEANER 1 N
(C=E/#16026)
2 1 760592-12570  CLEANER ASSY, AIR 1
4 2 760592-12540  BODY ASSY, CLEANER 1
15 7 2 160720-12770  SUMP, OIL 1
8 2  160720-12780 RING 1
9 2 160762-12860 ELEMENT ASSY 1
23 1 1 160763-12600 GROMMET 1
12 1  160610-56150 GASKET, CARBURETOR 1
12-1 1 160610-56151 GASKET, CARBURETOR 1 N
(C=E/#G1957)
13 1 26657-060002  NUT, CAP M6 2
14 1 160690-13200  GASKET, MUFFLER 1
141 1 160690-13201  GASKET, MUFFLER 1 N
(C=E/#N6000)
15 1 160693-13600 MUFFLER ASSY 1 w
(C=E/#10600)
16 2 160693-13510  MUFFLER 1
17 2 160693-13540 COVER 1
18 2 26106-060082  BOLT, M6X 8 PLATED 3 w
(C=E/#10600)
19 1 160690-13550  BRACKET, MUFFLER 1
20 1 160321-13770  PIPE 1
21 1 160690-13900  COVER 1
14 22 1 114252-13950  BOLT, M6X8 3 z
(C=E/#10600)
23 1 114252-13950  BOLT, M6X8 2
24 REFER TO Fig. 22 24 1 26106080142  BOLT, M8X 14 PLATED 1
N 25 1 26366-080002  NUT, M8 2
i 1 160592-04310  BOLT, M6X130 2

@ 9 26

(:;)-\
SN
R N REFER TO Fig.19
11
1 12

REFER TO Fig.19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA120SNS D)=GA120SNK
Fig.15. AIR CLEANER & MUFFLER -etzosns oroatzooNK
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNK A B () O (E) R
1 1 160690-12260 SPACER, AIR CLEANER 1
1-1 1 160690-12261 SPACER, AIR CLEANER 1 N
(D=E/#17419)
2 1 760592-12561 CLEANER ASSY, AIR 1
4 2 760592-12551 BODY, AIR CLEANER 1
7 2 160692-12920 NET 1
8 2 160720-12770 SUMP, OIL 1
9 2 160720-12780 RING 1
10 2 160762-12860 ELEMENT ASSY 1
11 2 160762-12870 CAP 1
12 1 160763-12600 GROMMET 1
13 1 160610-56150 GASKET, CARBURETOR 1
13-1 1 160610-56151 GASKET, CARBURETOR 1 N
(D=E/#G1854)
14 1 26657-060002 NUT, CAP M6 2
15 1 160690-13200 GASKET, MUFFLER 1
15-1 1 160690-13201 GASKET, MUFFLER 1 N
(D=E/#N1994)
16 1 160592-13500 MUFFLER 1
17 1 160692-13530 COVER 1
17A 1 160692-13750 EXTENSION ASSY 1 W
(D=E/#68594)
18 2 160692-13770 PIPE, TAIL 1
19 2 160692-13780 COVER 1
20 1 114252-13950 BOLT, M6X8 5
21 1 160692-13850 SCREW, M5X8 4
22 1 26106-080122 BOLT, M8X 12 PLATED 1
23 1 26366-080002 NUT, M8 2
24 1 160692-13820 GASKET 1
24-1 1 160692-13821 GASKET 1 N
(D=E/#N5483)
25 1 160592-04310 BOLT, M6X130 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.16. CRANKSHAFT,PISTON & CAMSHAFT

REFER TO Fig.10

(A)=GA120SNS (D)=GA120SNK
(B)=GA120SNR (E)=GA120SNSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160590-14051 CAMSHAFT ASSY 1 1 1 1
2 1 160592-14051 CAMSHAFT ASSY 1
2-1 1 160592-14052 CAMSHAFT ASSY 1 N
(D=+2003.05)
4A 3 160610-21290 KEY, 4X10 1 1 1 1 1 W
(A=*2003.05) (B=*2003.05) (C=+2003.05) (D=+2003.05) (E=*2003.05)
10 2 160690-14560 SPRING,DECOMPRESSION 2 2 2 2
10-1 2 160690-14570 SPRING,DECOMPRESSION 1 1 1 1 S
(A=E/#44387) (B=E/#44121) (C=E/#40882) (D=E/#45645)
10-2 2 160590-14570 SPRING,DECOMPRESSION 1 1 1 1 1 S
(A=E/#51477) (B=E/#50853) (C=E/#46777) (D=E/#51910)
10-3 2 160590-14571 SPRING,DECOMPRESSION 1 1 1 1 1 R
(A=E/#D6151) (B=E/#D6375) (C=E#E2134) (D=E/#D6145) (E=E#F2661)
12 1 22512-040120 KEY, 4X 12 1 1 1 1 1 z
(A=*2003.05) (B=*2003.05) (C=*2003.05) (D=+2003.05) (E=*2003.05)
13 1 160690-14200 TAPPET 2 2 2 2
13-1 1 160490-14200 TAPPET 2 2 2 2 2 N
(A=E/#16114) (B=E/#16827) (C=E/#16026) (D=E/#15952)
14 1 160590-14400 ROD, PUSH 2 2 2 2 2
15 1 160310-14550 WASHER 1 1 1 1
16 1 22512-050300 KEY, 5X 30 1 1 1 1
17 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1
18 1 160610-04910 NUT, FLYWHEEL M14 1 1 1 1 1
19 1 760590-21700 CRANKSHAFT ASSY 1 1 1 1 1
21 2 160590-21200 GEAR, CRANKSHAFT 1 1 1 1 1
22 2 160590-21210 GEAR, IDLE 1 1 1 1 1
23 2 160610-21290 KEY, 4X10 1 1 1 1 1
24 2 22512-040160 KEY, 4X 16 1 1 1 1 1
25 1 160590-22010 PISTON ASSY 1 1 1 1
25-1 1 160590-22011 PISTON ASSY 1 1 1 1 1 N

(A=E/#42290) (B=E/#40507) (C=E/#40882) (D=E/#41682)
2 760590-22500 RING SET, PISTON
2 760590-22501  RING SET, PISTON

N
N
N
(R
N
w

(A=E/#42290) (B=E/#40507) (C=E/#40882) (D=E/#41682)

31 1 160590-22300 PIN, PISTON 1 1 1 1 1

32 1 22252-000130 RING, 13 2 2 2 2 2

33 1 760590-23700 ROD ASSY, CONNECTING 1 1 1 1 1

35 2 160710-23201 BOLT, CONNECTING ROD 2 2 2 2

35-1 2 26106-060302 BOLT, M6X 30 PLATED 2 2 2 2 2 R

(A=E/#96673) (B=E/#98673) (C=E/#98951) (D=E/#98221)

B
PREVIOUS

12

b

Remarks
(1)SIZE CHANGED FROM L=30 TO L=33
(2)TOP RING GROOVE CHANGED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.17. FUEL TANK & FUEL PIPE

(A)=GA120SNS
(B)=GA120SNR
(C)=GA120SNM

(D)=GA120SNK

(E)=GA120SNSS
(F)=

REFER TO

re?

=54
PREVIOUS

IR
PACKAGED PART

[}zg

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1A OR
NO.2-1B.

(3)INTERCHANGEABILITY IS <S> WITH
NO.35.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  114250-45310 COLLAR 4 4 4 4
2 1 760590-55701  TANKASSY, FUEL 1 1 1 1
2-1A 1 760590-99900  TANKASSY, FUEL 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
2-1B 1 760592-99900 TANKASSY, FUEL 1 N
(E=EXXX)
2-2 1 760590-55702  TANKASSY, FUEL 1 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
4 2 160710-55061  CAP ASSY 1 1 1 1
11 3 160393-55050  GASKET 1 1 1 1
12 2 160610-55100  FILTER, FUEL 1 1 1 1
13 2 160762-55150  GAUGE, FUEL 1 1 1 1
14 2 160692-55300 COCK ASSY, FUEL 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
16 3 160710-55360  RING 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
17 3 160710-55370 GASKET 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
18 3 160710-55381 FILTER, FUEL 1 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
18-1 3 160710-55382 FILTER 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
19 3 160710-55390  CUP, FUEL COCK L37 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
20 3 160692-55421 PLATE 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
20-1 3 160692-55421 PLATE 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
21 2 26106-060102 BOLT, M6X 10 PLATED 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
22 2 160802-59370  PIPE, FUEL 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
23 2 23000-013000 CLAMP, 13 4 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
24 2 160671-59350  PIPE, FUEL 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
25 2 160611-77250 SWITCH, STOP 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
26 2 160495-77260  WIRE 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
27 2 26366-080002 NUT, M8 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
28A 2 160590-45130  CASE, COOLING FAN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
28B 2 160592-45110 CASE, COOLING FAN 1
(E=EXXX)
29 2 23061-060025 PIPE, 6X 25 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
30 2 105250-07330  LABEL 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
31 2 105250-07340  LABEL,EXH.GAS CAUTN 1 1 1 1 W

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA120SNS D)=GA120SNK
Fig.17. FUEL TANK & FUEL PIPE EBgzeAlZOSNR EE;:GAHOSNSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
32 2 114370-07110 LABEL,EXH.GAS CAUTN 1 1 1 1 w
187 (A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
PREVIOUS
33 2 160690-07320  LABEL,NO FIRE 1 1 1 1
1 gj; (A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
| 34 2 160692-07250 LABEL, CAUTION 1 1 1 1
1 2—@ 30- (A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
40 35 1 160690-55300 COCK ASSY, FUEL 1 1 1 1 Z
REFERTO ’ (A=*1093.02) (B=+1993.02) (C=+1993.02) (E=*1993.02)
36 2 160690-55310 COCK ASSY, FUEL 1 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
37 2 160690-55320 LEVER 1 1 1 1 V4
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
38 2 160690-55330 SHAFT 1 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
39 2 22417-200200 PIN, COTTER 2.0X20 1 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
40 2  26557-040102 SCREW, M4X10 1 1 1 1 V4
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
41 1 160692-55300 COCK ASSY, FUEL 1 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
44 2 160710-55360 RING 1 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
45 2 160710-55370 GASKET 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
46 2 160710-55382 FILTER 1 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
47 2 160710-55390 CUP, FUEL COCK L37 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
48 2 160692-55421 PLATE 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
48-1 2 160692-55421 PLATE 1 1 1 1 A
(A=EXXX) (B=EXXX) (C=EXXX) (ESEXXX)
49 1 160690-55460 DAMPER, FUEL TANK 4 4 4 4
49-1 1 160690-55461 DAMPER, FUEL TANK 4 4 4 4 N
(A=E/#C2041) (B=E/#C1692) (C=E/#C3954) (E=E/#C1266)
49-2 1 160690-55462 DAMPER, FUEL TANK 4 4 4 4 R
] (A=E/#1L9624) (B=E/#M8315) (C=E/#N0457) (E=E/#K9075)
PACKAGED PART 50 1 160610-55470  WASHER 4 4 4 4 z
(A=E/#96673) (B=E/#98673) (C=E/#98951) (E=E/#96713)
ﬂ>29 51 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2 2
51-1 1 26106-060102 BOLT, M6X 10 PLATED 1 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
52 1 26476-060252 SCREW, TAPPING M6X25 4 4 4 4
52-1 1  114370-45350 BOLT 4 4 4 4 N
(A=E/#96673) (B=E/#98673) (C=E/#98951) (E=*1994.05)
52-2 1 160690-55140 BOLT 4 4 4 4 R
Remarks (A=E/#E7328) (B=E/#F3754) (C=E/#F2795) (E=E/#F2661)
E;g?gILLIE;R?TSE Ll]Jé\IIIE'gFI:%R NO.2-1A OR 53 1  43400-500400 SEAL WASHER 6 2 2 2 2 Z
NO.2-1B. (A=*1993.02) (B=*1993.02) (C=*1993.02) (E=*1993.02)
(3)INTERCHANGEABILITY IS <S> WITH 54 1  106990-44660 CLIP, HOSE 12.5 2 2 2 2

NO.35. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.17. FUEL TANK & FUEL PIPE

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK
(E)=GA120SNSS

REFER TO

re?

€5

- §

=54
PREVIOUS

(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
55 1 160690-59360 PIPE, FUEL 1 1 1 1
55-1 1 160802-59370 PIPE, FUEL 1 1 1 1 S

(A=*1993.02)

(B=*1993.02)

(C=*1993.02) (E=*1993.02)

55-2

1 160802-59371

(A=E/#J6865)

(B=E/#J7670)

HOSE, FUEL A-400 1 1 1 1 N

(C=E/#J7759) (E=E/#K8125)

56 1 160690-59400 TUBE, PROTECT 1 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
57 1 160260-78700 CLAMP 1 1 1 1 Z

(A=*1993.02)

(B=*1993.02)

(C=*1993.02) (E=*1993.02)

58
59

1 160710-78710
1 26476-060142

(A=*1993.02)

(B=*1993.02)

CLAMP, CORD 1 1 1 1
SCREW, TAPPING M6X14 1 1 1 1 z

(C=*1993.02) (E=*1993.02)

60

1 124060-77680

(A=*1993.02)

60-1

1  119520-03990

(B=*1993.02)

CLIP, HOSE 10 2 2 2 2 w

(C=*1993.02) (E=*1993.02)

CLIP, HOSE 10.5 2 2 2 2 R

(A=E/#11729)

61

1 160820-59390

(A=+1993.02)

(B=E/#.2683)

(B=*1993.02)

(C=E/#L.2416) (E=E/#K9075)

PIPE, D11.5/L159 1 1 1 1 W

(C=*1993.02) (E=*1993.02)

61-1

1 160820-59391

(A=E/#J6865)

(B=E/#J7670)

HOSE, D11.5/L159 1 1 1 1 N

(C=E/#J7759) (E=E/#K8125)

IR
PACKAGED PART

[}zg

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1A OR
NO.2-1B.

(3)INTERCHANGEABILITY IS <S> WITH

NO.35. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

; (A)=GA120SNS (D)=GA120SNK
Fig.18. FUEL TANK & FUEL PIPE ()-GAL20SNR (BY-GAL209NSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
30 A (B) () O (B ¢
GA120SNK 26 1 1 760592-55700  TANK ASSY, FUEL 1
1-1 1 760592-55701 TANK,FUEL(WHITE)(14) 1 N
(D=E/#34082)
1-2 1 760592-55702  TANK ASSY, FUEL 1 N

(D=E/#63473)

3 2 160710-55061 CAP ASSY 1
5 3 160393-55050 GASKET 1
6 2 160610-55100 FILTER, FUEL 1
7 1 160692-55150 GAUGE, FUEL 1
7-1 2 160592-55160 GAUGE, FUEL 1 S
(D=E/#34082)
8 1 160692-55300 COCKASSY, FUEL 1
10 2 160710-55360 RING 1
11 2 160710-55370 GASKET 1
12 2 160710-55381 FILTER, FUEL 1
12-1 2 160710-55382 FILTER 1 N
(D=EXXX)
13 2 160710-55390 CUP, FUEL COCK L37 1
14 2 160692-55421 PLATE 1 z
(D=EXXX)
15 1 160690-55460 DAMPER, FUEL TANK 4
15-1 1 160690-55461 DAMPER, FUEL TANK 4 N
(D=EHC2777)
15-2 1 160690-55462 DAMPER, FUEL TANK 4 R
(D=E/#M0646)
16 1  114250-45310 COLLAR 4
17 1 26106-060082 BOLT, M6X 8 PLATED 1
17-1 1 26106-060102 BOLT, M6X 10 PLATED 1 N
1 8 (D=EXXX)
18 1 26476-060252 SCREW, TAPPING M6X25 4
18-1 1  114370-45350 BOLT 4 N
(D=E/#97125)
18-2 1 160690-55140 BOLT 4 R
(D=E/#ET7921)
REFER TO Fig.19 19 1 160610-55470 WASHER 4 z
(D=E/#97125)
20 1 106990-44660 CLIP, HOSE 12.5 2
21 1 160730-59370 PIPE, FUEL 1
21-1 1 160730-59371 HOSE, FUEL A-355 1 N
(D=E/#J7454)
22 1 160820-59390 PIPE, D11.5/L159 1
22-1 1 160820-59391 HOSE, D11.5/L159 1 N
(D=E/#37454)
23 1 160690-59400 TUBE, PROTECT 1
24 1 124060-77680 CLIP, HOSE 10 2
24-1 1  119520-03990 CLIP, HOSE 10.5 2 R
(D=E/#L2417)
25 1 160710-78710 CLAMP, CORD 1
26 1 1A2000-64100 MASK, FRONT 1
27 1  1A2000-64200 COVER, REAR (40 1
@_] O_J 27-1 1 1A2150-64200 COVER, REAR (40 1 R
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA120SNS D)=GA120SNK
Fig.18. FUEL TANK & FUEL PIPE EB;:GAlZOSNR EE;:GMZOSNSS
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty
30 A B () O (E) R
GA120SNK 26 (D=E/#37056)
28 1 160120-76940 WASHER 1
29 1 26023-050102 SCREW, M5X10 2
30 1 26106-060162 BOLT, M6X 16 PLATED 1

REFER TO Fig. 19

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.19. CARBURETOR

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK
(E)=GA120SNSS

(C)=GA120SNM (F)=
i No. Lew Parts No. Description Qty I
[ NS o Yookz17e-1 (A B € © E @
GA120SNK 1 1 160590-56010 CARBURETOR ASSY 1
424 1-1 1 160590-56020 CARBURETOR ASSY 1 s
\ (A=*1989.09)
@ 1-2 1 160590-56030 CARBURETOR ASSY 1 N
(A=*1989.11)
1-3 1 160597-56011  CARBURETOR ASSY 1 1 N
(A=E/#72438)
1-4 1  160597-56012 CARBURETOR ASSY 1 1 N
(A=E/#N3519) (E=E/#K9075)
GA120SNK 1-5 1  160597-57010 CARBURETOR ASSY 1 1 F
(A=*2003.11)
1A 1 160592-56020 CARBURETOR ASSY 1
1A-1 1 160592-56040 CARBURETOR ASSY 1 N
(D=E/#26102)
1A2 1  160592-56041 CARBURETOR ASSY 1 N
21 (D=E/#72751)
1A-3 1 160592-56042 CARBURETOR ASSY 1 N
QL 19 (D=E/#B7033)
52732 1A-4 1 160592-56043 CARBURETOR ASSY 1 N
|B7% 10 (D=E/#F7338)
PREVIOUS é\'__”H 1B 1  160593-56020 CARBURETOR ASSY 11
Lamal 9 1B-1 1 160593-56040 CARBURETOR ASSY 11 N
" (B=E/#71270) (C=E/#71748)
= 1B-2 1 160593-56041 CARBURETOR ASSY 11 N
12 (B=E/#F7196) (C=E/4F9775)
1B-3 1 160593-56080 CARBURETOR ASSY 1 S
20 (B=E/#M8315)
. 28 1B-4 1 160593-57040 CARBURETOR ASSY 1 N
‘@//27 (B=E/#N6075)
%5/ 2 2 160592-56540  VALVE, THROTTLE 1 1 1 1 1
©—,5 2-1 2 160598-56540  VALVE, THROTTLE 1 s
@;22 (B=E/#N6075)
3 2 160810-56670 SCREW 1 1 1 1 1
GAT20SNK GAT20SNK GAT20SNR GAT20SNR 31 2 160690-56580 SCREW 1 1 1 N
(A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
204 20-1 20 4 2 160903-56670  SCREW 2 2 2 2 2
20A—1 41 2 160690-56570 SCREW 2 2 2 N
28 28 (A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
« 35 34 —27 « ' 27 5 2 160590-56530  VALVE, CHOKE 1 1
23A-1 J, - 38 ©—,2%, 5.1 ( 2/ 16())593—56700 VALVE, CHOKE 1( / ) 1 s
23-2 % A=E/#N3519 E=E/#K9075
22a-1—& §~22A 22 5A 2 160692-56530  VALVE, CHOKE 11
BEv 10U % B lous 5A-1 2 160692-56850  VALVE, CHOKE 1 N
(B=E/#M8315)
5A-2 2 160593-56700  VALVE, CHOKE 1 s
(B=E/#N6075)
Remarks ) 5B 2 160692-56530  VALVE, CHOKE 1
Eigggg‘:ﬁfﬁﬁﬁ'ﬁlgylg'“,\]‘;"f”fous 5B-1 2 160590-56530  VALVE, CHOKE 1 N
(2)Interchangeable by simultaneous (D=E/#72751)
replacement with Fig.12 No.1-2. 5B-2 2 160692-56850 VALVE, CHOKE 1 N

(3)Interchangeable by simultaneous

(D=E/#F7338)

replacement with Fig.20 No.41-1,42-1.
P 9 N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.19. CARBURETOR

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK
(E)=GA120SNSS

(C)=GA120SNM (F)=
e o IR Fay No. Lev. Parts No. Description Qty |
|PUBLISHED:2003/7 (A B € © E @
GAT20SNK 6 2 160610-56740  JET, PILOT 1
424 6-1 2 160590-56740  JET, PILOT 1 1 R
\ (A=E/#72438)
@ 6-2 2 160590-56750  JET, PILOT 1 1 s
(A=E/#N3519) (E=E/#K9075)
6A 2 160510-56740  JET, PILOT 1
6A-1 2 160710-56740  JET, PILOT 1 s
(B=E/#M8315)
6A-2 2 160998-56400  JET, PILOT 1 s
GA120SNK] (B=E/#N6075)
6B 2 160510-56740  JET, PILOT 1 1
6B-1 2 160710-56740  JET, PILOT 1 s
(D=E/#F7338)
7 2 160692-56710  SCREW 11 1 1 1
8 2 181230-56380  SPRING 2 2 2 2 2
21 9 2 160692-56750  CLIP 1 1 1 1 1
10 2 160692-56560  VALVE ASSY, NEEDLE 11 1 1 1
QL 19 10-1 2 160710-56732  VALVE, INJECTION 11 1 s
52732 (A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
E 10 11 2 160769-56620  FLOAT ASSY 1 1
PREVIOUS 5\'__10‘1 111 2 160692-56570  FLOAT ASSY 1 N
1o 9 (B=E/#M8315)
" 11A 2 160697-56620  FLOAT ASSY 1 1 1
= 12 2 160610-56630  PIN, FLOAT 1 1 1 1 1
12 12-1 2 160690-56630  PIN, FLOAT 1 1 1 S
(A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
20 13 2 160692-56640  SHAFT, THROTTLE 1 1 1 1 1
. 28 14 2 160310-56980  SPRING, CHOKE 1 1 1 1 1
%//27 15 2 160310-56990  BALL, STEEL 11 1 1 1
%5" 16 2 160590-56650  LEVER, CHOKE 1
©—,5 16-1 2 160697-56650  LEVER, CHOKE 1 1 s
@—22 (A=E/#72438)
16A 2 160692-56650 LEVER, CHOKE 101 1
GAT20SNK GAT20SNK GAT20SNR GAT20SNR 16A-1 2 160590-56650 LEVER, CHOKE 1 s
(B=E/#N6075)
204 20-1 20 17 2 160810-56580  RING, CHOKE SHAFT 101 1 1 1
20A—1 18 2 160810-56590  RING, CHOKE LEVER 1 1 1 1 1
28 28 19 2 160610-56610  GASKET 1 1 1 1 1
« 35 a4 27 « ' 27 20 2 160769-56640  BODY, FLOAT CHAMBER 1 1 1 1
23A-1 J, - 38 ©—,2%, 201 2 160691—56(3;8;#N6087(5))DY, FLOAT 1 s
23-2 @ =
22a-1—& §~22A 22 20A 2 160592-56670  BODY, FLOAT CHAMBER 1
BEv 10U % B lous 20A-1 2 160598-56660 BODY, FLOAT CHAMBER 1 s
(D=E/#B7033)
21 2 160590-56670  NOZZLE, MAIN 1
211 2 160590-56671  NOZZLE, MAIN 1 1 s
Remarks ) (A=E/#72438)
Eéggferﬁ:‘:r?tgv‘iﬁﬁlﬁig}’lg'“,\]‘;'ff_’l‘?ous 212 2 160590-56681  NOZZLE, MAIN 1 1 s
(2)Interchangeable by simultaneous (A=E/#N3519) (E=E/#K9075)
replacement with Fig.12 No.1-2. 21A 2 160692-56670 NOZZLE, MAIN 1 1
(3)Interchangeable by simultaneous 21A-1 2 160590-56681  NOZZLE, MAIN 11 S
replacement with Fig.20 No.41-1,42-1. ves ves

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'




0CA10-M21705

Fig.19. CARBURETOR

(A)=GA120SNS
(B)=GA120SNR
(C)=GA120SNM

(D)=GA120SNK

(E)=GA120SNSS

(F)=

; No. Lev. Parts No. Description |
BRSNS W ® © © € @
GA120SNK (B=E/#71270) (C=E/#71748)
420 21A-2 2 160593-57700 NOZZLE, MAIN 1 S
\ (B=E/#N6075)
@ 21B 2 160692-56670  NOZZLE, MAIN 1
21B-1 2 160692-56671  JET, MAIN 1 N
% (D=E/#72751)
22 2 160769-56660 BOLT 1 1 1 1
22A 2 160692-56730 BOLT 1
22A-1 2 160893-56650 BOLT 1 S
GA120SNK] (D=E/#B7033)
23 2 160610-56611 GASKET 1 1 1 1
23-1 2 160810-56550 WASHER 1 1 1 S
(A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
23-2 2 160691-56740 WASHER 1 S
(B=E/#N6075)
21 23A 2 160802-56480 GASKET 1
23A-1 2 160893-56660 O-RING 1 S
Q L 19 (D=E/#B7033)
: 32 24 2 160590-56771  JET, MAIN 1 1
G2 1 24A 2  160592-56780  JET, ENRICHMENT 11
PREVIOUS é\'__“H 24A1 2 16049256561  JET, MAIN 11 s
g:H 0 9 (B=E/#71270) (C=E/#71748)
11 24A-2 2 160593-56770 JET, MAIN 1 1 S
= (B=E/#F7196) (C=E/#F9775)
12 24A-3 2 160593-57710 JET, MAIN 1 S
(B=E/#N6075)
20 24B 2 160592-56780 JET, ENRICHMENT 1
. 28 24B-1 2 160592-56781 JET, MAIN 1 N
‘@//27 (D=E/#72751)
%5/ 25 2  26117-040088 BOLT M 4X 8 PLATED 1 1 1 1 1
©_23—1 25-1 2 160692-56500 BOLT 1 S
@;22 (B=E/#M8315)
26 2 160640-56850 SEAL 1 1 1 1 1
GA120SNK GA120SNK GA120SNR GA120SNR 27 2 160610-56900 SCREW 1 1 1 1
28 2 181230-56380 SPRING 1 1 1 1
20A 20-1 20 29 2 160667-56750  ADJUSTER 1 01 1 1 1
20A=1 30 2 160702-56720  RING 1 1 1 1 1
28 28 31 2 160692-56770 HOSE 1 1 1 1 1 z
« 35 34 p—27 « ' 27 (A=E/#N3519) (B=E/#M8315) (E=E/#K9075)
23A-1 J, - 38 ©—,2%, 32 2 160590—562800/ NO)ZZLE, (MAI/N ) 11 w
23-2 % B=E/#F7196 C=E/#F9775
21— §~22A %0 22 321 2 160690-56751  NOZZLE, MAIN 1 s
EI;EV]OUS Eﬁ’;v]oug (B=E/#N6075)
32A 2 160590-56800 NOZZLE, MAIN 1 1 w
(A=E/#N3519) (E=E/#K9075)
33 2 160692-56700 PLUG 1 1 1 1 1
Remarks _ 34 2 160692-56760  BODY, COCK 1 z
(l)lnterchangelablelby simultaneous (D=E/#B7033)
replacement with Fig.13 No.1-1.
(2)Interchangeable by simultaneous 35 2 160692-56620 O-RING 1 z
replacement with Fig.12 No.1-2. (D=E/#B7033)
(3)Interchangeable by simultaneous 36 2  160692-56800  RUBBER, SEAL 11 1 w

replacement with Fig.20 No.41-1,42-1.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.19. CARBURETOR

|P/C NEWS No:Y00A2175-1
PUBLISHED:2003/7

No. Lev. Parts No.

(A)=GA120SNS (D)=GA120SNK
(B)=GA120SNR (E)=GA120SNSS
(C)=GA120SNM (F)=

Description Qty |

AW B € O E @

(A=E/#N3519) (B=E/#M8315)

(E=E/#K9075)

37 2 160798-56630 JET 1 w
(B=E/#N6075)
38 2 160691-56770 STUD 1
(B=E/#N6075)
39 2 160691-56730 NUT 1
(B=E/#N6075)
40 1 160610-56150 GASKET, CARBURETOR 2 2 2 2 2
40-1 1 160610-56151 GASKET, CARBURETOR 2 2 2 2 2 N
(A=E/#G1860) (B=E/#G2019) (C=E/#G1957) (D=E/#G1854) (E=E/#G6218)
41 1 160690-56160 SPACER, CARBURETOR 1 1 1 1 1
42 1 160690-56900 ROD, CHOKE 1 1 1 V4
(A=*1989.09)
42-1 1 160891-56900 ROD, CHOKE 1 N
(B=E/#M8315)
42A 1 160692-56900 ROD, CHOKE 1
43 1 23061-030180 PIPE, 3X 180 1 w

(D=E/#35558)

GAT20SNK
\\\sz
L=
GA120SNK
%/2'
&b B
|
f——=2
|B7% 10
PREVIOUS l@f] 0-1
Lamal —
11
12
20
o
l’ %;/27
O3
&2
GAT20SNK GAT20SNK GAT20SNR GAT20SNR
20A 20-1 20
20A-1
28 28
@ 34 %2 €@ ' %27
23A-1 23A O35
23-2
220-1—& & o @*22
[ 39 [
PREV10US PREVIOUS

Remarks

(1)Interchangeable by simultaneous
replacement with Fig.13 No.1-1.
(2)Interchangeable by simultaneous
replacement with Fig.12 No.1-2.
(3)Interchangeable by simultaneous
replacement with Fig.20 No.41-1,42-1.

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.20. GOVERNOR & CONTROL DEVICE

187
PREVIOUS 36

37-®

REFER TO
[¢]

=53
PREVIOUS

34-
&’ 28
& 530

(A)=GA120SNS
(B)=GA120SNR
(C)=GA120SNM

(D)=GA120SNK

(E)=GA120SNSS

(F)=

Remarks

(1)Size changed from L=50.5 to L=49.5
(2)Shape of stop switch installing

part changed.

(3)Interchangeable by simultaneous
replacement with Fig.19 No.1-5.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
2 1 160690-61300  SPINDLE 1 1 1 1
2-1 1 160690-61301  SPINDLE 1 1 1 1 1
(A=E/#A6350) (B=E/#AT7236) (C=E/#A6358) (D=E/#A6981)
3 1 160690-61310  SHAFT 1 1 1 1
3-1 1 160690-61311 SHAFT 1 1 1
(A=E/#C0378) (B=E/#C0425) (C=E/#C3954) (D=E/#C0487)
4 1 160690-61450  WASHER 1 1 1 1 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1 1 1 1
9 1 160120-76940  WASHER 1 1 1 1 1
10 1 22360-080000 SNAPPIN 8 1 1 1 1
10-1 1 22372-080000  PIN, SNAP 8 1 1 1 1 1
(A=E/#11804) (B=E/#11543) (C=E/#10600) (D=E/#11252)
11 1 160590-66010  SPRING, GOVERNOR 1 1 1 1
11-1 1 160594-66011 SPRING, GOVERNOR 1 1 1 1 1
(A=E/#63841) (B=E/#63044) (C=E/#63227) (D=E/#63473)
12 1 160690-66100 CONTROLLER ASSY 1 1 1
12-1 1 160690-66101  CONTROLLER ASSY 1 1 1
(A=E/#16114) (B=E/#16827) (C=E/#16026)
13 1 160692-66100 CONTROLLER ASSY 1
13-1 1 160692-66101  CONTROLLER ASSY 1 1
(D=E/#15159)
14 2 160690-66080 LEVER, CONTROL 1 1 1
14-1 2 160690-66081 LEVER ASSY, CONTROL 1 1 1
(A=E/#16114) (B=E/#16827) (C=E/#16026)
15 2 160692-66050  HANDLE ASSY 1
15-1 2 160692-66051 LEVER ASSY, CONTROL 1 1
(D=E/#15952)
19 3 26117-040088 BOLT M 4X 8 PLATED 1 1 1 1 1
20 2 160690-66110 BASE ASSY 1 1 1 1
20-1 2 160690-66111 BASE ASSY 1 1 1 1 1
(A=E/#42291) (B=E/#40507) (C=E/#40882) (D=E/#43465)
21 3 160690-66120  BASE, CONTROL 1 1 1 1
21-1 3 160690-66141 BASE ASSY 1 1 1 1
(A=E/#42291) (B=E/#40507) (C=E/#40882) (D=E/#43465)
21-2 3 160690-66143 BASE ASSY 1 1 1 1 1
(A=E/#70556) (B=E/#71202) (C=E/#71678) (D=E/#71483)
24 3 160520-66291  SPRING 2 2 2 2
25 3 160910-66440  BOLT, ADJUSTER 1 1 1 1
(A=E/#42291) (B=E/#40507) (C=E/#40882) (D=E/#43465)
26 3 26117-040257 BOLT, M4X 25 PLATED 1 1 1 1
26-1 3 26117-040257 BOLT, M4X 25 PLATED 2 2 2 2 2
(A=E/#42291) (B=E/#40507) (C=E/#40882) (D=E/#43465)
26-2 3 26117-040257 BOLT, M4X 25 PLATED 1 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
27 3 26117-040357 BOLT, M4X 35 PLATED 1 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
27-1 3  26117-040257 BOLT, M4X 25 PLATED 1 1 1 1 1
(A=*2009.03) (B=*2009.03) (C=*2009.03) (D=*2009.03) (E=*2009.03)
28 2 160690-66160  WASHER 1 1 1
29 2 160664-66170  WASHER 1 1 1
30 2 160664-66180  SPRING 1 1 1

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.20. GOVERNOR & CONTROL DEVICE

187
PREVIOUS 36

37-®

REFER TO
[¢]

=53
PREVIOUS

34-
&’ 28
& 530

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK

(E)=GA120SNSS

(C)=GA120SNM (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
31 2 160664-66220  SPRING, RETURN 1 1 1 1 1
32 2 160670-66350 COLLAR 1 1
33 2 22137-060000  WASHER, 6 1 1 1
34 2 26347-060002 NUT, M6 1 1 1 1 1
35 2 26757-060002 NUT, LOCK M6 1 1 1 1 1
36 1 160690-66150 LEVER, GOVERNOR 1 1 1 1
(A=E/#17303) (B=E/#17297) (C=E/#16026) (D=E/#17419)
37 1 26366-060002 NUT, M6 1 1 1 1
(A=E/#17303) (B=E/#17297) (C=E/#16026) (D=E/#17419)
38 1 160690-66180 LEVER ASSY, GOVERNOR 1 1 1 1 1
(A=E/#17303) (B=E/#17297) (C=E/#16026) (D=E/#17419)
40 2 26366-060002 NUT, M6 1 1 1 1 1
(A=E/#17303) (B=E/#17297) (C=E/#16026) (D=E/#17419)
41 1 160690-66200  LINK, THROTTLE 1 1 1 1 1
41-1 1 160998-66350  LINK, THROTTLE 1 1 1 1 1
(A=*2003.11)
42 1 160690-66210 SPRING, TENSION 1 1 1 1 1
42-1 1 160690-66660  SPRING, TENSION 1 1 1 1 1
(A=*2003.11)
43 1 160690-66300  PANEL 1 1 1
43-1 1 160690-66310 PANEL 1 1 1
(A=E/#72438) (B=E/#71269) (C=E/#71747)
44 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
44-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2
(A=E/#79265) (B=E/#80917) (C=E/#82044)
45 1 26476-060142  SCREW, TAPPING M6X14 3 3 3 3 3
(A=E/#14589) (B=E/#14933) (C=E/#10600) (D=E/#15159)
46 1 114770-61600 SEAL, OIL 1 1 1 1 1

(A=E/#49178)

(B=E/#47543)

(C=E/#46778) (D=E/#48884)

Remarks

(1)Size changed from L=50.5 to L=49.5
(2)Shape of stop switch installing

part changed.

(3)Interchangeable by simultaneous
replacement with Fig.19 No.1-5.

N:Old *ies

Yes

N Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA120SNS D)=GA120SNK
Fig.21. FLY.MAGNETO & STARTING DEVICE EB;:GAlZOSNR EE;:G A120SNSS
(C)=GA120SNM (F=
No. Lev. Parts No. Description Qty |
ah 120N A @ © O 6 @
GA1208NSS 1 1 160690-77250  SWITCH, STOP 1 1
1-1 1 160611-77250  SWITCH, STOP 11 S
(A=*1993.02) (B=*1993.02)
2 1 22857-200100 SCREW, 2X10 2 2 z
(A=*1993.02) (B=*1993.02)
3 1 160690-78010  PLUG, SPARK BP6ES 11
31 1 160690-78020  PLUG, SPARK 1 1 1 N
(A=E/#59308) (B=E/#58727)
32 1 16069078030  PLUG, SPARK N11YC 11 1 N
(A=EXXX) (B=EXXX) (E=EXXX)
4 1 16070078040  CAP, PLUG 11 1
5 1 160700-78050 TERMINAL, PLUG 11 1
E 7 1 160590-78521 ROTOR 1 1
PREVIOUS 7-1 1 160590-78540 ROTOR 101 1 N
(A=E/#19193) (B=E/#19548)
7-2 1  160590-78541 ROTOR 1 1 1 N
(A=E/#E9348) (B=E/#F3754) (E=E/#F2661)
7-3 1 160590-78542 ROTOR 11 1 N
(A=E/#F0323) (B=E/#F3754) (E=E/#F2661)
8 1 160590-78530  COIL, IGNITION 101
8-1 1 160590-78531  COIL, IGNITION 11 N
(A=E/#15404) (B=E/#15473)
8-2 1 160590-78532  COIL, IGNITION 101 1 s
(A=E/#31538) (B=E/#32694)
83 1 160590-78533  COIL, IGNITION 1 1 1 N
(A=E/#L0184) (B=E/#L2683) (E=E/#K9075)
9 1 160690-78230  WIRE 11 1 W
(A=E/#31538) (B=E/#32694)
10 1 160690-78210  WIRE, LEAD 11 z
(A=E/#15404) (B=E/#15473)
11 1 160690-78650 TRANSISTOR 11 z
(A=E/#15404) (B=E/#15473)
e 12 1 160690-78660 TUBE, PROTECT 11 z
= PREVIOUS (A=E/#15404) (B=E/#15473)
B vlous 13 1 160690-78700  CLAMP, CORD 101
i] 0 13-1 1  29610-000950  CLAMP, SPEED 095 11 1 N
(A=FROM 1ST) (B=FROM 1ST)
14 1 160700-78720 GROMMET 11 1
15 1 26023-040102  SCREW, M4X10 11 z
(A=E/#15404) (B=E/#15473)
16 1 26476-060302 SCREW, TAPPING M6X30 2 2 2
16-1 1 160690-04350  BOLT, M6X30 2 2 2 R
(A=E/#N5473) (B=E/#N6046) (E=E/#K9075)
Remarks 17 1 160690-45011  FAN, COOLING 11
(1)CHANGED FROM LEAD SWITCH TYPE TO 17-1 1 160699-45010  CASE, COOLING FAN 11 1 R
ROTARY TYPE.
(2)INTERCHANGEABLE BY SIMULTANEOUS (A=E/#74035) (B=E/#71270)
REPLACEMENT WITH NO.8-2 AND NO.9. 18 1 160590-45120 CASE, COOLING FAN 1 1
(3)FUEL COCK STAY ADDED 18-1 1 160590-45130 CASE, COOLING FAN 11 s
(4)INTERCHANGEABLE BY SIMULTANEOUS (As1993.02) (B=1993.02)
F;ETP;{*SCF',EA'\QET'\"; ‘GV'STE%'\I‘:%QG&% o8 19 1 16059245110  CASE, COOLING FAN 1
) oy 20 1 160690-45200 COVER 11 1

(6)THIS PART IS USED FOR NO.28-1.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.21. FLY.MAGNETO & STARTING DEVICE

GA120SNS
GA120SNR
GA120SNSS

(A)=GA120SNS
(B)=GA120SNR
(C)=GA120SNM

(D)=GA120SNK
(E)=GA120SNSS
=

B
PREV]OUS

1B7%
PREVIOUS

187
PREVIOUS
/SLW

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.8-2 AND NO.9.
(3)FUEL COCK STAY ADDED
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.46-1.

(5)THIS PART IS USED FOR NO.28.

(6)THIS PART IS USED FOR NO.28-1.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
20-1 1 160699-45200 COVER 1 1 1
(A=E/#F6002) (B=E/#F6456) (E=E/#G6218)
21 1 160590-45210 COVER 1 1
21-1 1 160590-45211 COVER 1 1 1
(A=EXXX) (B=EXXX)
21-2 1 160590-45211 COVER 1 1 1
(A=E/#F1547) (B=E/#F3754) (E=E/#F2661)
22 1 160690-45220  COVER, HEAD 1 1
(A=E/#42291) (B=E/#40507)
23 1 26476-060122  SCREW, TAPPING M6X12 4 4
23-1 1 26476-060142  SCREW, TAPPING M6X14 4 4 4
(A=E/#33292) (B=E/#34323)
24 1 26476-060122  SCREW, TAPPING M6X12 1 1
24-1 1 26476-060142  SCREW, TAPPING M6X14 1 1 1
(A=E/#33292) (B=E/#34323)
24-2 1 26476-060142  SCREW, TAPPING M6X14 1 1 1
(A=E/#F1547) (B=E#F3754) (E=E/#F2661)
25 1  26476-060122  SCREW, TAPPING M6X12 1 1
25-1 1 26476-060142 SCREW, TAPPING M6X14 1 1 1
(A=E/#33292) (B=E/#34323)
26 1 26476-060122  SCREW, TAPPING M6X12 3 3
(A=E/#42291) (B=E/#40507)
28 1 160690-76250  STARTER ASSY, RECOIL 1 1
28-1 1 160690-76251  STARTER ASSY, RECOIL 1 1 1 4
(A=E/#A1544) (B=E/#A1487)
29 2 160690-76510  CASE, STARTER 1 1
29-1 2 160690-76511 CASE ASSY, STARTER 1 1 1
(A=E/#A1544) (B=E/#A1487)
30 2 160690-76520  REEL 1 1
30-1 2 160690-76521 REEL 1 1 1
(A=E/#A1544) (B=E/#A1487)
31 2 160690-76800  RATCHET 1 1
31-1 2 160690-76801 RATCHET 2 2 2
(A=E/#A1544) (B=E/#A1487)
32 2 160690-76810  PIN, RATCHET 1 1 5
33 2 160690-76580 PLATE, FRICTION 1 1 5
34 2 160690-76530  GUIDE, RATCHET 1 1
34-1 2 160690-76531  GUIDE, RATCHET 1 1 1
(A=E/#A1544) (B=E/#A1487)
35 2 160690-76540  SPRING, SPIRAL 1 1 1
36 2 160690-76560  SPRING, FRICTION 1 1
36-1 2 160690-76561  SPRING, FRICTION 1 1 1
(A=E/#A1544) (B=E/#A1487)
37 2 160690-76550  WASHER, THRUST 1 1 5
38 2 160690-76820  SHAFT 1 1 5
39 2 26367-060002 NUT, M6 1 1
41 2 160690-76630 ROPE, STARTER 1 1 1
42 2 160690-76620 KNOB, STARTER 1 1 1
43 2 160690-76830  CAP, KNOB 1 1 1
44 2 160690-76840  PLATE 1 1 1 5
45 2 160690-76570  SPRING, RETURN 2 2 2 6

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.21. FLY.MAGNETO & STARTING DEVICE

GA120SNS
GA120SNR
GA120SNSS

B
PREV]OUS

21

1B7%
PREVIOUS

187
PREVIOUS
/SLW

No. Lev.

Parts No.

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK
(E)=GA120SNSS

46 1 160690-76590
46-1 1 160690-76591

(A=E/#A1544)

(B=E/#A1487)

(C)=GA120SNM (F)=
Description Qty |
A B (€ O (E) (F)
PULLEY, STARTER 1 1
PULLEY, STARTER 1 1 1 S

47 1 26106-060082 BOLT, M6X 8 PLATED 4 4 4

48 1 29610-000650 CLAMP, SPEED 065 1 1 1 W
(A=FROM 1ST) (B=FROM 1ST) (E=FROM 1ST)

49 1 160341-01950 PIPE 1 1 1 w
(A=E/#42291) (B=E/#40507) (E=E/#42291)

49-1 1 160341-01950 PIPE 1 1 1 V4

(A=E/#H0150) (B=E/#H0446) (E=E/#J3187)

50 1 160495-77260 WIRE 1 1
(A=*1993.02) (B=*1993.02)

51 1 26366-080002 NUT, M8 1 1

(A=*1993.02)

(B=*1993.02)

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.8-2 AND NO.9.
(3)FUEL COCK STAY ADDED
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.46-1.

(5)THIS PART IS USED FOR NO.28.

(6)THIS PART IS USED FOR NO.28-1.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA120SNS D)=GA120SNK
Fig.22. FLY.MAGNETO & STARTING DEVICE (y=ghszosns ©ranz0sNe
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNM A (B (©) O (B @
1 1 160690-78010 PLUG, SPARK BP6ES 1
1-1 1 160690-78020 PLUG, SPARK 1 N
(C=E/#58902)
1-2 1 160690-78030  PLUG, SPARK N11YC 1 N
(C=EXXX)
2 1 160700-78040 CAP, PLUG 1
3 1 160700-78050 TERMINAL, PLUG 1
5 1 160593-78501 ROTOR 1
5-1 1 160593-78502 ROTOR 1 N
(C=E/#18713)
6 1 160590-78530 COIL, IGNITION 1
6-1 1 160590-78531 COIL, IGNITION 1 N
(C=E/#15950)
6-2 1 160590-78532 COIL, IGNITION 1 S
(C=E/#32179)
6-3 1 160590-78533 COIL, IGNITION 1 N
(C=E/#L0337)
6A 1 160690-78230 WIRE 1 W
(C=E/#32179)
7 1 160593-78620 COIL, LAMP 1
B 8 1 160690-78210 WIRE, LEAD 1 Z
PREVIOUS (C=E/#15959)
9 1 160690-78650 TRANSISTOR 1 z
(C=E/#15950)
10 1 160690-78660  TUBE, PROTECT 1 z
(C=E/#15959)
11 1 29610-000950 CLAMP, SPEED 095 1
12 1 160360-78700 CLAMP, CORD 1
13 1 160700-78720 GROMMET 1
14 1 26023-040102 SCREW, M4X10 1 Z
(C=E/#15950)
15 1 26476-060302 SCREW, TAPPING M6X30
= 15-1 1 26476-060252  SCREW, TAPPING M6X25 2 N
PREVIOUS (C=EXXX)
16 1 26476-060302 SCREW, TAPPING M6X30 2
16-1 1 160690-04350 BOLT, M6X30 2 R
(C=E/#N6000)
17 1 26476-060142 SCREW, TAPPING M6X14 1
39 19 1 160593-76250 STARTER ASSY, RECOIL 1
20 2 160593-76510 CASE, STARTER 1
21 2 160610-76520 REEL 1
22 2 160610-76530 RATCHET 1
23 2 160610-76580 PLATE, FRICTION 1
24 2 160710-76540 SPRING, SPIRAL 1
25 2 160610-76560 SPRING, FRICTION 1
26 2 160610-76550  WASHER, THRUST 1
R . 27 2 22217-060000 WASHER, SPRING 6 1
(l?lnl:l?I'rE;CHANGEABLE BY SIMULTANEOUS 28 2 26717:060002  NUT, M6 1
REPLACEMENT WITH NO.6-2 AND NO.6A. 30 2 160260-76630  ROPE, STARTER 1
(2)FUEL COCK STAY ADDED 31 2 160769-76620 KNOB, STARTER 1
(3)CHANGED FROM LEAD SWITCH TYPE TO 32 1 160593-76160 PULLEY 1
ROTARY TYPE. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.22. FLY.MAGNETO & STARTING DEVICE (-crizosns (A0S
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNM A (B) () O (B ¢

33 1 160593-76300  SPACER, RECOIL 1
34 1  26106-060122  BOLT, M6X 12 PLATED 3
35 1 26106-060162  BOLT, M6X 16 PLATED 4
36 1 160690-45011  FAN, COOLING 1
36-1 1 160699-45010  CASE, COOLING FAN 1 R
(C=E/#71748)
37 1 160590-45120  CASE, COOLING FAN 1
37-1 1 160590-45130 CASE, COOLING FAN 1 s
(C=*1993.02)
38 1 160690-45200 COVER 1
381 1 160699-45200 COVER 1 R
(C=E/4F9775)
39 1  160590-45210 COVER 1
39-1 1 160590-45211 COVER 1 N
(C=EXXX)
39-2 2 160590-45211 COVER 1 z
(C=E/#F2795)
40 1 16069045220  COVER, HEAD 1 z
(C=E/#40882)
41 1 26476-060142  SCREW, TAPPING M6X14 4
Ei 42 1 26476-060142  SCREW, TAPPING M6X14 1
PREVIOUS 43 1 26476-060142  SCREW, TAPPING M6X14 1 z
(C=E/#F2795)
44 1 26476-060142  SCREW, TAPPING M6X14 3 z
(C=E/#40882)
45 1 16069077250  SWITCH, STOP 1
451 1 160611-77250  SWITCH, STOP 1 s
(C=+1993.02)
46 1 22857-200100  SCREW, 2X10 2 z
(C=+1993.02)
47 1  29610-000650 CLAMP, SPEED 065 1
(C=FROM 1ST)
= 48 1 16049577260 WIRE 1
PREVIOUS (C=*1993.02)
49 1 26366-080002  NUT, M8 1
(C=*1993.02)
50 1 16034101950 PIPE 1
(C=E/#29091)
39 50-1 1 160341-01950 PIPE 1 z
(C=E/#H0780)
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.6-2 AND NO.6A.
(2)FUEL COCK STAY ADDED
(3)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE. Yes Ves

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

H A)=GA120SNS D)=GA120SNK
Fig.23. FLY.MAGNETO & STARTING DEVICE (y-orazoons (D)=GAL205NK
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNK A (B (O DO (B ¢
1 1 160690-78010 PLUG, SPARK BP6ES 1
1-1 1 160690-78020 PLUG, SPARK 1 N
(D=E/#59211)
1-2 1 160690-78030 PLUG, SPARK N11YC 1 N
(D=EXXX)
2 1 160700-78040 CAP, PLUG 1
3 1 160700-78050 TERMINAL, PLUG 1
5 1 160593-78501 ROTOR 1
5-1 1 160593-78510 ROTOR 1 N
(D=E/#19680)
6 1 160590-78530 COIL, IGNITION 1
6-1 1 160590-78531 COIL, IGNITION 1 N
(D=E/#15851)
6-2 1 160590-78532 COIL, IGNITION 1 S
(D=E/#32417)
6-3 1 160590-78533 COIL, IGNITION 1 N
(D=E/#L2417)
6A 1 160690-78230 WIRE 1 W
(D=E/#32417)
6A-1 1 160690-78230 WIRE 1 Z
(D=EXXX)
7 1 160593-78620 COIL, LAMP 1
8 1 160690-78210 WIRE, LEAD 1 Z
(D=E/#15851)
9 1 160690-78650 TRANSISTOR 1 z
(D=E/#15851)
10 1 160690-78660 TUBE, PROTECT 1 Z
(D=E/#15851)
11 1  29610-000950 CLAMP, SPEED 095 1
12 1 160360-78700 CLAMP, CORD 1
13 1 160700-78720 GROMMET 1
14 1 26023-040102 SCREW, M4X10 1 A
(D=E/#15851)
15 1 26476-060302 SCREW, TAPPING M6X30 2
15-1 1 26476-060252 SCREW, TAPPING M6X25 2 N
(D=EXXX)
B 16 1 26476-060302 SCREW, TAPPING M6X30 2
PREVIOUS 16-1 1 160690-04350  BOLT, M6X30 2 R
(D=E/#N5483)
17 1 26476-060142 SCREW, TAPPING M6X14 1
19 1 160692-76250 STARTER ASSY, RECOIL 1
19-1 1 160692-76251 STARTER ASSY, RECOIL 1 N
43 (D=E/#67447)
20 2 160692-76510 CASE, STARTER 1
187 4 20-1 2 160692-76511 CASE, STARTER 1 N
PREVIOUS 9
(D=E/#67447)
21 2 160692-76520 REEL 1
22 2 160692-76800 RATCHET 1
23 2 160692-76530 PIN, RATCHET 1
Remarks 24 2 160692-76810 PLATE, FRICTION 1
(1)INTERCHANGEABLE BY SIMULTANEOUS 25 2 160692-76540  GUIDE, RATCHET 1
REPLACEMENT WITH NO.6-2 AND NO.6A. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.23. FLY.MAGNETO & STARTING DEVICE (-crizosns (A0S
(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
GA120SNK A (B) () O (B ¢

26 2 160692-76580 SPRING, SPIRAL 1
27 2 160692-76550 SPRING, FRICTION 1
28 2  160692-76560 WASHER, THRUST 1
29 2 160692-76820 SHAFT 1
30 2 26367-060002 NUT, M6 1
32 2 160692-76630 ROPE, STARTER 1
33 2 160692-76620 KNOB, STARTER 1
34 2 160692-76830 CAP, KNOB 1
35 1 160690-76590 PULLEY, STARTER 1
36 1 26106-060552 BOLT, M6X 55 PLATED 4
37 1 160692-76450 GROMMET 1
38 1 160690-45011 FAN, COOLING 1
38-1 1 160699-45010 CASE, COOLING FAN 1 R
(D=E/#72927)
41 1 160592-45110 CASE, COOLING FAN 1
42 1 160690-45200 COVER 1
42-1 1 160699-45200 COVER 1 R
(D=E/#F6499)
43 1 160590-45210 COVER 1
43-1 1 160590-45211 COVER 1 N
(D=EXXX)
43-2 1 160590-45211 COVER 1 z
(D=E/#F1699)
44 1 160690-45220 COVER, HEAD 1 z
(D=E/#43465)
45 1 26476-060122 SCREW, TAPPING M6X12 4
45-1 1 26476-060142 SCREW, TAPPING M6X14 4 N
(D=E/#34082)
46 1 26476-060122 SCREW, TAPPING M6X12 1
46-1 1 26476-060142 SCREW, TAPPING M6X14 1 N
(D=E/#34082)
47 1 26476-060122 SCREW, TAPPING M6X12 1
47-1 1 26476-060142 SCREW, TAPPING M6X14 1 N
(D=E/#34082)
47-2 1 26476-060142 SCREW, TAPPING M6X14 1 z
(D=E/#F1699)
B 48 1 26476-060122 SCREW, TAPPING M6X12 3 z
PREVIOUS (D=E/#43165)
49 1 160341-01950 PIPE 1 w
(D=E/#28617)
49-1 1 160341-01950 PIPE 1 z
(D=E/#H1003)
43
=53
PREVIOUS 9
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.6-2 AND NO.6A. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.24. LABEL & TOOL

528051 cnscalffwa
mERAAR, SOHMIETR
158
CEREPT U2t g s
miafry -, TEEE) OPELE]
ADRHREE X FAT
BELBHEORKTO,

PREVIOUS

llﬁ 17
77 -TOREE . | PRDCEERAL.
iE
. |CHECKENGIE OL BEFORE OPERATRG.
;|
19

2’3
BEHRICER
BERESUTAROBL
WHTOEGHH 2
g};‘b + AfkiCHe

21
©BRLI KRR
m Srseisis || I
A shEnHBNE /
RN R, |78 || O
T <<z, v
22

MR I/
IV EFELTRIN

.hkﬂkAtﬁﬂHﬁ
tkgrk§ Zh

IR 24

ERBLVRADOEL
WHTOREGEES 2
HERL . AKICHE
7.

DI7I7Y—FEXBINEALIEELTTEL,

(A)=GA120SNS
(B)=GA120SNR

(D)=GA120SNK
(E)=GA120SNSS

Remarks

(1)LABEL COLOR CHANGED

S’

(C)=GA120SNM (F)=
No. Lev. Parts No. Description Qty |
A B © © E
1 1 160110-92610  BAG, TOOL 1 1 1 1
2 1 160120-92700  WRENCH, 21 186 1 1 1 1
3 1 160110-92710  HANDLE, WRENCH 11 1 1
4 1 28110-100120  SPANNER, 10X12 1 1 1 1
11 1 160690-07100  LABEL, OHV MARK 1 1 1 1
11-1 1 160590-07120  LABEL, OHV MARK 1 1 1 1 1 N
(A=E/#22090) (B=E/#21936) (C=E/#22264) (D=E/#22518)
11-2 1 160590-07400  LABEL, FINGER START 11 1 1 1 N
(A=E/#D6151) (B=E/#D6375) (C=E/#E214) (D=E/#D6145) (E=*1996.10)
12 1 160692-07100  LABEL, CAUTION 1
12-1 1 160692-07250  LABEL, CAUTION 1 N
(D=E/#B1676)
122 1 160692-07251  LABEL, CAUTION 1 R
(D=E/#J4419)
13 1 160690-07250  LABEL, CAUTION 11 1
13-1 1 160692-07250  LABEL, CAUTION 1 1 1 1 N
(A=E/#B0174) (B=E/#B1531) (C=E/#B1595)
13-2 1 160692-07251  LABEL, CAUTION 1 1 1 1 R
(A=E/#J3782) (B=E/#J7670) (C=E/#J7759) (E=E/#J3835)
14 1 160520-07270  LABEL, DRAIN 1 1 1 1
14-1 1  160520-07271  LABEL, DRAIN 11 1 1 R
(A=E/#28388) (B=E/#28406) (C=E/#29091) (D=E/#28617)
142 1 160520-07272  LABEL, DRAIN 11 1 1 1 S
(A=E/#60571) (B=E/#61252) (C=E/#61446) (D=E/#61629)
14-3 1 160690-07260  LABEL, DRAIN 11 1 1 1 R
(A=E/#G1860) (B=E/#G2019) (C=E/#G1957) (D=E/#G1854) (E=E/#G6218)
15 1 160830-07300  LABEL 1
16 1 160520-07370  LABEL, CLEANER 1 1
17 1 160692-07370  LABEL, AIR CLEANER 1 1
18 1 160692-55940  LABEL, YANMAR 1
19 1 160692-55980  LABEL 2
20 1 160692-55990  LABEL 2
21 1 160690-07320  LABEL,NO FIRE 1 1 1 W
(A=E/#B0174) (C=E/#B1595)
22 1 160692-07320  LABEL,NO FIRE 1 1 w
(B=E/#B1531) (D=E/#B1531)
23 1 105250-07340  LABEL,EXH.GAS CAUTN 1 1 1 1 w
(A=E/#B0174) (B=E/#B1531) (C=E/#B1595)
24 1 114370-07110  LABEL,EXH.GAS CAUTN 1 W
(D=E/#B1676)
25 1 105250-07330  LABEL 1 1 1 1 1 w
(A=E/#B0174) (B=E/#B1531) (C=E/#B1595) (D=E/#B1676)
26 1 160690-07400  LABEL 1
(C=E/#B1595)
27 1 161690-07300  LABEL 11 1 1 1
(A=E/#N8112) (B=E/#N6075) (C=E/#N6821) (D=E/#N7866) (E=E/#K9075)
28 1 160793-07370  LABEL, AIR CLEANER 1 W
(B=EXXX)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.25. CYLINDER BLOCK

REFER TO Fig.?26

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 760690-01560 BLOCKASSY, CYLINDER 1 1 1 1
1-1 1 760690-01561 BLOCK ASSY, CYLINDER 1 1 1 1 1
(A=E/#90917) (B=E/#97403) (C=E/#89831) (D=E/#90619)
1-2 1 760690-01562 BLOCK ASSY, CYLINDER 1 1 1 1 1
(A=E/#T1518) (B=E/#T2520) (C=E/#T2691) (D=E/#T2159) (E=E/#T7163)
1-3 1 760690-01563 BLOCK ASSY, CYLINDER 1 1 1 1 1
(A=E/#006469) (B=E/#005826) (C=E/#006088) (D=E/#006297) (E=*2002.08)
4 2 22312-080120  PIN, PARALLEL M8X12 2 2 2 2
4-1 2 114270-01600 PIN, M8X12 2 2 2 2
(A=E/#H3370) (B=E/#H6785) (C=E/#H3380) (D=E/#H4379)
5 2 160690-02220  SEAL, TC25416 1 1 1 1 1
6 2 24101-062050  BEARING, BALL 6205C3 1 1 1 1 1
7 2 160610-01690  PLUG, M12 2 2 2 2 2
8 2 104200-59170  GASKET, 12 2 2 2 2 2
9 1 760690-01500 COVERASSY 1 1 1 1 1
9-1 1 760690-01501 COVERASSY 1 1 1 1 1
(A=*1994.11) (B=*1994.11) (C=*1994.11) (D=*1994.11) (E=*1994.11)
9-2 1 760690-01502 COVERASSY 1 1 1 1 1
(A=*2000.10) (B=*2000.10) (C=*2000.10) (D=*2000.10) (E=*2000.10)
11 2 24101-062050 BEARING, BALL 6205C3 1 1 1 1 1
12 2 160690-02220  SEAL, TC25416 1 1 1 1 1
13 2 24101-062050 BEARING, BALL 6205C3 1 1 1 1 1
15 2 160610-01690  PLUG, M12 1 1 1 1 1
16 2 104200-59170  GASKET, 12 1 1 1 1 1
17 1 160710-01760 CAP ASSY, L82 2 2 2 2 2
17-1 1  114299-01760 CAP ASSY 2 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
19 2 24311-000180 O-RING, 1AP18.0 2 2 2 2 2
19-1 2 114299-01950 O-RING, 18 2 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
20 1 26476-060252  SCREW, TAPPING M6X25 8 8 8 8 8

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CA10-M21705

; A)=GA160SNS D)=GA160SNK
Fig.26. CYLINDER HEAD & BONNET -ontsosns (rokisooK
(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
REFER TO Fig.?27 A B (C) O (B F
1 1 160690-01330 GASKET, HEAD 1 1 1 1 1
1-1 1 160690-01331 GASKET, HEAD 1 1 1 1 1 N
(A=E/#006469) (B=E/#005826) (C=E/#006088) (D=E/#006297) (E=*2002.08)
1-2 1 160690-01332 GASKET, HEAD 1 1 1 1 1 N
(A=E/#006469) (B=E/#005826) (C=E/#006088) (D=E/#006297) (E=*2002.08)
2 1 160610-04201 BOLT, FLANGE M8X53 4 4 4 4 4
3 1 160690-11010 HEAD, CYLINDER 1 1 1 1 1
3-1 1 160690-11011 HEAD ASSY, CYLINDER 1 1 1 1 1 N
(A=E/#006469) (B=E/#005826) (C=E/#006088) (D=E/#006297) (E=*2002.08)
7 1 160690-11100 VALVE, INTAKE 1 1 1 1 1
8 1 160690-11110 VALVE, EXHAUST 1 1 1 1 1
9 1 160690-11120 SPRING, VALVE 2 2 2 2 2
10 1 160690-11180 RETAINER, SPRING 2 2 2 2 2
11 1 160690-11200 ARM, ROCKER 2 2 2 2 2
12 1 160690-11220 PIVOT, ROCKER ARM 2 2 2 2 2
12-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 2 2 2 N
(A=E#Q8036) (B=E/#S3640) (C=E/#Q9035) (D=E/#Q9266) (E=E/#R7030)
12-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 2 2 2 R
(A=E/#008959) (B=E/#009227) (C=E/#009137) (D=E/#009062) (E=*2002.10)
13 1 160690-11270 BOLT 2 2 2 2
13-1 1 160690-11271 BOLT 2 2 2 2 2 N
(A=E/#94266) (B=E/#93447) (C=E/#93014) (D=E/#94506)
14 1 160690-11280 NUT, M6X0.5 2 2 2 2 2
15 1 160690-11290 PLATE, GUIDE 1 1 1 1 1
16 1 26216-080182 STUD, M8X 18 2 2 2 2 2
17 1 160690-11300 BONNET 1 1 1 1 1
18 1 160690-11310 GASKET, BONNET 1 1 1 1 1
18-1 1 160690-11311 GASKET, BONNET 1 1 1 1 1 R
(A=E/#Y6925) (B=E/#Y7069) (C=E/#Y8043) (D=E/#Y8249) (E=*2001.04)
19 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1 1 1
20 1 26106-060352 BOLT, M6X 35 PLATED 2 2 2 2 2
21 1 160690-03050 BREATHER 1 1 1 1 1
22 1 160810-03180 PIPE , BREATHER 1 1
23 1 160610-03180 PIPE , BREATHER 1
24 1 160820-03180 PIPE , BREATHER 1 1

REFER TO Fig.25

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA160SNS D)=GA160SNK
Fig.27. AIR CLEANER & MUFFLER (n=cAteoss (D)=catsoon
(C)=GA160SNM F)=
T — No. Lev. Parts No. Description » ® (C)QII{D) © ® |
|PUBL LSHED: 2003/7 1 1  160690-12500  CLEANER ASSY, AR 1
GA160SNS 1-1 1  160690-12600 CLEANER ASSY, AR 1 N
GA160SNG 1-2 1 160690-12600 CLEANER ASSY, AIR 1 S
(A=*1989.09)
2 1 160690-12610  CLEANER ASSY, AR 1
22 3 2 160760-12510 CAP, AIR CLEANER 1
04 31 2 160690-12510  CAP, AIR CLEANER 1 1 N
3-2 2 160690-12510  CAP, AIR CLEANER 1 1 S
(A=*1989.09)
4 2 160690-12520  BODY, AIR CLEANER 1
41 2 160690-12530  BODY, AIR CLEANER 1 N
4-2 2 160690-12530  BODY, AIR CLEANER 1 S
19 17 (A=*1989.09)
5 2 160690-12540  BODY, AIR CLEANER 1
6 2 160760-12530  ELEMENT 1 1
Ly 7 2 160760-12540 HOLDER, ELEMENT 1
~ 7-1 2 160493-12550 HOLDER, ELEMENT 1 1 N
\ 7-2 2 160493-12550 HOLDER, ELEMENT 1 1 Q
(A=*1989.11)
\“\ 8 1  160763-12600 GROMMET 1 z
(A=E/#46644)
o 10U 9 1  160610-56150 GASKET, CARBURETOR 1 1
91 1 160610-56151 GASKET, CARBURETOR 1 1 N
(A=E/#T8423) (E=EMH#T7327)
10 1  26366-060002  NUT, M6 2 2
11 1 160690-13200  GASKET, MUFFLER 1 1
11-1 1 160690-13201  GASKET, MUFFLER 1 1 N
(A=E/#006469) (E=*2002.08)
12 1  160690-13600 MUFFLER ASSY 1 1 w
(A=E/#31421)
13 2 160690-13500 MUFFLER 1
14 2 26106-060082  BOLT, M6X 8 PLATED 3 3 w
(A=E/#31421)
15 2 160690-13530 COVER 1 1
16 1  160690-13550  BRACKET, MUFFLER 1 1
17 1 160690-13900  COVER 1 1
18 1  114252-13950  BOLT, M6X8 3 z
(A=E/#31421)
19 1 114252-13950  BOLT, M6X8 2 2
20 1 26106-080142  BOLT, M8X 14 PLATED 1 1
21 1  26366-080002  NUT, M8 2 2
22 1 114252-13800  EXTENSION ASSY 1 w
(A=EXXX)
23 2 114252-13910  CLAMP 1
3 (A=EXXX)
ER;EVIOUS 8 4 1 24 3 114252-13960 SCREW 6X 25 1
(A=EXXX)
25 1 160610-04570  BOLT, M6X70 2 2

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.34 NO.1-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.28. AIR CLEANER & MUFFLER

GA160SNR

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

1B #
PREVIOUS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 160693-12501 CLEANER ASSY, AIR 1
1-1 1 160690-12800 CLEANER ASSY, AIR 1 N
(B=E/#000669)
2 2 114250-12520 COVER, AIR CREANER 1
2-1 2 160690-12820 COVER ASSY, CLEANER 1 S
(B=E/#000669)
3 2 160693-12630 CASE ASSY 1
3-1 2 160690-12810 CASE ASSY 1 S
(B=E/#000669)
4 2 114250-12540 ELEMENT 1
4-1 2 160690-12830 ELEMENT 1 S
(B=E/#000669)
5 2 114250-12560 WASHER, SEAL M6 1 z
(B=E/#000669)
5A 2 160693-12930 SPONGE, AIR CLEANER 1
6 2 160690-12840 FILTER, SUB 1 w
(B=E/#000669)
7 1 101147-12550 NUT 1 V4
(B=E/#000669)
8 1 160610-56150 GASKET, CARBURETOR 1
8-1 1 160610-56151 GASKET, CARBURETOR 1 N
(B=E/#T8632)
8-2 1 160610-56151 GASKET, CARBURETOR 2 K
(B=E/#000669)
9 1 26366-060002 NUT, M6 2
9-1 1 114250-12300 NUT 2 N
(B=E/#000669)
10 1 160763-12600 GROMMET 1
11 1 160690-13200 GASKET, MUFFLER 1
11-1 1 160690-13201 GASKET, MUFFLER 1 N
(B=E/#005826)
12 1 160690-13600 MUFFLER ASSY 1 W
(B=E/#32710)
13 2 160690-13500 MUFFLER 1
14 2 160690-13530 COVER 1
15 2  26106-060082 BOLT, M6X 8 PLATED 3 W
(B=E/#32710)
16 1 160690-13550 BRACKET, MUFFLER 1
17 1 160690-13900 COVER 1
18 1 114252-13950 BOLT, M6X8 3 z
(B=E/#32710)
19 1  114252-13950 BOLT, M6X8 2
20 1 26106-080142 BOLT, M8X 14 PLATED 1
21 1 26366-080002 NUT, M8 2
22 1  114252-13800 EXTENSION ASSY 1
23 2 114252-13910 CLAMP 1
24 3 114252-13960 SCREW 6X 25 1
25 1 160610-04570 BOLT, M6X70 2
26 1 160593-56260 STAY, CHOKE 1 w
(B=E/#000669)
26-1 1 160593-56261 STAY, CHOKE 1 N

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.28. AIR CLEANER & MUFFLER B)aAL009NR (B-an1809NG
(C)=GA160SNM (F)=

No. Lev. Parts No. Description Qty
A B () O (E) R

GA160SNR

1B #
PREVIOUS

(B=E/#001984)

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

; A)=GA160SNS D)=GA160SNK
Fig.29. AIR CLEANER & MUFFLER -ontsosns (rokisooK
(C)=GA160SNM (F)=
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
IEIF?EVIOUS GA160SNM 1 1 160690-12260 SPACER, AIR CLEANER 1
1-1 1 160690-12261 SPACER, AIR CLEANER 1 N
(C=E/#39040)
2 1 760692-12570 CLEANER ASSY, AIR 1
4 2 760692-12540 BODY ASSY, CLEANER 1
7 2 160692-12520 ELEMENT ASSY 1
8 2 160692-12530 SUMP, OIL 1
9 2 160692-12540 PIPE, REINFORCED 1
10 1 160610-56150 GASKET, CARBURETOR 1
10-1 1 160610-56151 GASKET, CARBURETOR 1 N
(C=E/#T8996)
11 1 26657-060002 NUT, CAP M6 2
12 1 160690-13200 GASKET, MUFFLER 1
12-1 1 160690-13201 GASKET, MUFFLER 1 N
(C=E/#006088)
13 1 160693-13600 MUFFLER ASSY 1 w
(C=E/#31633)
14 2 160693-13510 MUFFLER 1
15 2 160693-13540 COVER 1
16 2  26106-060082 BOLT, M6X 8 PLATED 3 W
(C=E/#30633)
17 1 160690-13550 BRACKET, MUFFLER 1
18 1 160321-13770 PIPE 1
19 1 160690-13900 COVER 1
20 1 114252-13950 BOLT, M6X8 3 z
(C=E/#30633)
21 1  114252-13950 BOLT, M6X8 2
22 1 26106-080142 BOLT, M8X 14 PLATED 1
23 1 26366-080002 NUT, M8 2
24 1 160692-04310 BOLT, M6X143 2

B

(7592
“t«(“((

J
D
“.\'.

)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA160SNS D)=GA160SNK
Fig.30. AIR CLEANER & MUFFLER -ontsosns (rokisooK
(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
GA160SNK A B () O (E) R
1 1 160690-12260 SPACER, AIR CLEANER 1
1-1 1 160690-12261 SPACER, AIR CLEANER 1 N
(D=E/#38105)
2 1 760692-12560 CLEANER ASSY, AIR 1
4 2 760692-12550 BODY, AIR CLEANER 1
7 2 160692-12520 ELEMENT ASSY 1
8 2 160692-12530 SUMP, OIL 1
9 2 160692-12540 PIPE, REINFORCED 1
10 2 160762-12870 CAP 1
11 2 160692-12920 NET 1
12 1 160763-12600 GROMMET 1
13 1 160610-56150 GASKET, CARBURETOR 1
13-1 1 160610-56151 GASKET, CARBURETOR 1 N
(D=E/#T8997)
14 1 26657-060002 NUT, CAP M6 2
15 1 160690-13200 GASKET, MUFFLER 1
15-1 1 160690-13201 GASKET, MUFFLER 1 N
(D=E/#006297)
16 1 160692-13500 MUFFLER 1
17 1 160692-13530 COVER 1
18 1 160692-13750 EXTENSION ASSY 1 W
(D=E/#C4307)
19 2 160692-13770 PIPE, TAIL 1
20 2 160692-13780 COVER 1
21 1 114252-13950 BOLT, M6X8 5
22 1 160692-13850 SCREW, M5X8 4
23 1 26106-080122 BOLT, M8X 12 PLATED 1
24 1 26366-080002 NUT, M8 2
25 1 160692-13820 GASKET 1
25-1 1 160692-13821 GASKET 1 N
(D=E/#010144)
26 1 160692-04310 BOLT, M6X143 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.31. CRANKSHAFT,PISTON & CAMSHAFT

REFER TO Fig.?25

14

1B7%
PREVIOUS

12

Y

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 160690-14051  CAMSHAFT ASSY 1 1 1 1
1-1 1 160690-14052  CAMSHAFT ASSY 1 1 1 1
(A=*2003.05) (B=*2003.05) (C=*2003.05) (E=*2003.05)
2 1 160692-14051 CAMSHAFT ASSY 1
2-1 1 160692-14052 CAMSHAFT ASSY 1
(D=*2003.05)
4A 3 22512-040120  KEY, 4X 12 1 1 1 1 1
(A=*2003.05) (B=*2003.05) (C=*2003.05) (D=*2003.05) (E=*2003.05)
10 2 160690-14560  SPRING,DECOMPRESSION 2 2 2 2
10-1 2 160690-14570  SPRING,DECOMPRESSION 1 1 1 1 1
(A=E/#78216) (B=E/#79662) (C=E/#79430) (D=E/#78814)
10-2 2 160690-14571  SPRING,DECOMPRESSION 1 1 1 1 1
(A=E/#P6216) (B=E/#P5829) (C=E/#P6969) (D=E/#P6395) (E=E/#P5592)
12 1 22512-040120  KEY, 4X 12 1 1 1 1 1
(A=*2003.05) (B=*2003.05) (C=*2003.05) (D=*2003.05) (E=*2003.05)
13 1 160690-14200 TAPPET 2 2 2 2
13-1 1 160490-14200 TAPPET 2 2 2 2
(A=E/#36768) (B=E/#37639) (C=E/#38115) (D=E/#37736)
14 1  114250-14400 ROD, PUSH 2 2 2 2 2
15 1 160310-14550 WASHER 1 1 1 1 1
16 1 22512-050300 KEY, 5X 30 1 1 1 1 1
17 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1 1
18 1 160610-04910  NUT, FLYWHEEL M14 1 1 1 1 1
19 1 760690-21701  CRANKSHAFT ASSY 1 1 1 1 1
21 2 160690-21201  GEAR, CRANKSHAFT 1 1 1 1 1
22 2 160590-21210 GEAR, IDLE 1 1 1 1 1
23 2 22512-040120  KEY, 4X 12 1 1 1 1 1
24 2 22512-040160  KEY, 4X 16 1 1 1 1 1
25 1 160690-22010  PISTON ASSY 1 1 1 1
25-1 1  160690-22011 PISTON ASSY 1 1 1 1 1
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
27 2 760690-22500 RING SET, PISTON 1 1 1 1
27-1 2 760690-22501 RING SET, PISTON 1 1 1 1 1
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
31 1 160690-22300  PIN, PISTON 1 1 1 1 1
32 1 22252-000160 RING, 16 2 2 2 2 2
33 1 760690-23700 ROD ASSY, CONNECTING 1 1 1 1 1
35 2 160710-23201 BOLT, CONNECTING ROD 2 2 2 2
35-1 2 26106-060302 BOLT, M6X 30 PLATED 2 2 2 2 2

(A=E/#H5698)

(B=E/#H6785) (C=E/#H5718) (D=E/#H6900)

Remarks
(1)TOP RING GROOVE CHANGED

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CA10-M21705

Fig.32. FUEL TANK & FUEL PIPE

GA160SNS
A
GA1603NG D
=
"
rp @
»
fT 53
o 54

13

0

1%
PREVIOUS

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

AR
PACKAGED PART

30

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.39.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  114250-45310 COLLAR 4 4 4 4
2 1 760690-55701  TANKASSY, FUEL 1 1 1
2-1 1 760690-99900  TANKASSY, FUEL 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
2-2 1 760690-55702 TANK ASSY, FUEL 1 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
4 2 160710-55061  CAPASSY 1 1 1 1
11 3 160393-55050  GASKET 1 1 1 1
12 2 160610-55100  FILTER, FUEL 1 1 1 1
13 2 160762-55150 GAUGE, FUEL 1 1 1 1
14 2 160692-55300 COCK ASSY, FUEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
17 3 160710-55360 RING 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
18 3 160710-55370  GASKET 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
19 3 160710-55381 FILTER, FUEL 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)
19-1 3  160710-55382 FILTER 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
20 3 160710-55390  CUP, FUEL COCK L37 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
21 3 160692-55421 PLATE 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
21-1 3 160692-55421 PLATE 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
22 2 26106-060102 BOLT, M6X 10 PLATED 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
23 2 160802-59370  PIPE, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
24 2 23000-013000 CLAMP, 13 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX)
25 2 160671-59350 PIPE, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
26 2 160611-77250 SWITCH, STOP 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
27 2 160495-77260 WIRE 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
28 2 26366-080002 NUT, M8 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
29 2 160698-45110 CASE, COOLING FAN 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
30 2 23061-060025 PIPE, 6X 25 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
31 2 26106-060162 BOLT, M6X 16 PLATED 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX)
32 2 160690-66310  PANEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
33 2 160710-78710  CLAMP, CORD 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
34 2 105250-07330  LABEL 1 1 1 W

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.32. FUEL TANK & FUEL PIPE

GA160SNS
A
GA1603NG D
=
"
rp @
»
fT 53
o 54

13

4

1%
PREVIOUS

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

g

AR
PACKAGED PART

30

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.39.

(C)=GA160SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
(A=EXXX) (B=EXXX) (C=EXXX)
35 2 105250-07340  LABEL,EXH.GAS CAUTN 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
36 2 114370-07110 LABEL,EXH.GAS CAUTN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
37 2 160690-07320 LABEL,NO FIRE 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
38 2 160692-07250  LABEL, CAUTION 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
39 1 160690-55300 COCK ASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
40 2 160690-55310  COCK ASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
41 2 160690-55320  LEVER 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
42 2 160690-55330  SHAFT 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
43 2 22417-200200  PIN, COTTER 2.0X20 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
44 2 26557-040102 SCREW, M4X10 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
45 1 160692-55300 COCK ASSY, FUEL 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
48 2 160710-55360  RING 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
49 2 160710-55370  GASKET 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
50 2 160710-55382 FILTER 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
51 2 160710-55390  CUP, FUEL COCK L37 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
52 2 160692-55421 PLATE 1 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
52-1 2 160692-55421 PLATE 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
53 1 160690-55460 DAMPER, FUEL TANK 4 4 4
53-1 1 160690-55461 DAMPER, FUEL TANK 4 4 4 4 N
(A=E/#M3298) (B=E/#M3205) (C=E/#M3543)
53-2 1  160690-55462 DAMPER, FUEL TANK 4 4 4 4 R
(A=E#Z3427) (B=E/#Z26195) (C=E/#z24842) (E=*2001.10)
54 1 160610-55470  WASHER 4 4 4 z
(A=E/#H5698) (B=E/#H6785) (C=E/#H5718)
55 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2
55-1 1 26106-060102 BOLT, M6X 10 PLATED 1 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
56 1 26476-060252 SCREW, TAPPING M6X25 4 4 4
56-1 1  114370-45350 BOLT 4 4 4 4 N
(A=E/#H5698) (B=E/#H6785) (C=E/#H5718)
56-2 1 160690-55140  BOLT 4 4 4 4 R
(A=E/#R4619) (B=E/#S3640) (C=E/#R4015) (E=E/#R7030)
57 1  43400-500400  SEAL WASHER 6 2 2 2 z

++ CONTINUE ++

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CA10-M21705

Fig.32. FUEL TANK & FUEL PIPE

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

(C)=GAL160SNM (F=
GATBOSNS No. Lev. Parts No. Description Qty |
GAT60SNR 13 PRV 10U @ B © © € 6
GAT60SNM (A=*1993.02) (B=*1993.02) (C=+1993.02)
GA160SNG @ 58 1 106990-44660  CLIP, HOSE 12.5 2 2 2 2
11— 59 1 160690-59360  PIPE, FUEL 101 1
272 591 1 16080259370  PIPE, FUEL 1 1 1 1 s
(A=*1993.02) (B=*1993.02) (C=+1993.02)
592 1 160802-59371  HOSE, FUEL A-400 101 1 1 N
(A=E/#W6456) (B=E/#W9264) (C=E/#W7005) (E=*2000.06)
60 1 160690-59400 TUBE, PROTECT 101 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
61 1 160260-78700 CLAMP 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=+1993.02)
62 1 160710-78710  CLAMP, CORD 11 1 1
63 1 26476-060142  SCREW, TAPPING M6X14 1 1 1 1 z
(A=*1993.02) (B=+1993.02) (C=+1993.02)
64 1 160820-59390  PIPE, D11.5/L159 11 1 1 W
(A=*1993.02) (B=*1993.02) (C=+1993.02)
641 1 16082059391  HOSE, D11.5/L159 101 1 1 N
(A=E/#W6456) (B=E/#W9264) (C=E/#W7005) (E=*2000.06)
65 1 124060-77680  CLIP, HOSE 10 2 2 2 2 W
(A=*1993.02) (B=*1993.02) (C=+1993.02)
651 1  119520-03990  CLIP, HOSE 10.5 2 2 2 2 R

AR
PACKAGED PART

30

(A=E/#Y9343)

(B=E/#Y9907)

(C=E/#Y9507) (E=*2001.06)

Remarks
(1)OUTLET PIPE UNIFIED
(2)THIS PART IS USED FOR NO.2-1.

(3)INTERCHANGEABILITY IS <S> WITH
NO.39. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.33. FUEL TANK & FUEL PIPE

%—29
GA160SNK 26

&—27

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

REFER TO Fig. 34

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 760692-55700 TANK ASSY, FUEL 1
1-1 1 760692-55703 TANK ASSY, FUEL 1 N
(D=E/#62150)
1-2 1 760692-55704 TANK ASSY, FUEL 1 N
(D=E/#B8184)
3 2 160710-55061 CAP ASSY 1
5 3 160393-55050 GASKET 1
6 2 160610-55100 FILTER, FUEL 1
7 1 160692-55150 GAUGE, FUEL 1
7-1 2 160692-55160 GAUGE, FUEL 1 S
(D=E/#62150)
8 1 160692-55300 COCKASSY, FUEL 1
10 2 160710-55360 RING 1
11 2 160710-55370 GASKET 1
12 2 160710-55381 FILTER, FUEL 1
12-1 2 160710-55382 FILTER 1 N
(D=EXXX)
13 2 160710-55390 CUP, FUEL COCK L37 1
14 2 160692-55421 PLATE 1 z
(D=EXXX)
15 1 160690-55460 DAMPER, FUEL TANK 4
15-1 1 160690-55461 DAMPER, FUEL TANK 4 N
(D=E/#M3106)
15-2 1 160690-55462 DAMPER, FUEL TANK 4 R
(D=E/#Z23841)
16 1 160610-55470 WASHER 4 z
(D=E/#H6900)
17 1 26106-060082 BOLT, M6X 8 PLATED 1
17-1 1 26106-060102 BOLT, M6X 10 PLATED 1 N
(D=EXXX)
18 1 26476-060252 SCREW, TAPPING M6X25 4
18-1 1  114370-45350 BOLT 4 N
(D=E/#H6900)
18-2 1 160690-55140 BOLT 4 R
(D=E/#R4345)
19 1  114250-45310 COLLAR 4
20 1 106990-44660 CLIP, HOSE 12.5 2
21 1 160692-59350 PIPE, FUEL 1
21-1 1 160692-59351 HOSE, FUEL A-368 1 N
(D=E/#W7139)
22 1 160820-59390 PIPE, D11.5/L159 1
22-1 1 160820-59391 HOSE, D11.5/L159 1 N
(D=E/#W7139)
23 1 160690-59400 TUBE, PROTECT 1
24 1 124060-77680 CLIP, HOSE 10 2
24-1 1  119520-03990 CLIP, HOSE 10.5 2 R
(D=E/#Y9744)
25 1 160710-78710 CLAMP, CORD 1
26 1 1A2000-64100 MASK, FRONT 1 W
(D=EXXX)
27 1 160120-76940 WASHER 1 W
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.33. FUEL TANK & FUEL PIPE

GA160SNK

26

%—29

&—27

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG
(F)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
(D=EXXX)
28 1 26023-050102 SCREW, M5X10 2 w
(D=EXXX)
29 1 26106-060142 BOLT, M6X 14 PLATED 1 W
(D=EXXX)
29-1 1 26106-060162 BOLT, M6X 16 PLATED 1 N
(D=EXXX)
30 1 1A2010-64200 COVER 55,REAR 1 w
(D=EXXX)
30-1 1 1A2019-64200 COVER 55,REAR 1 R

(D=E/#67216)

REFER TO Fig. 34

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.34. CARBURETOR

45
M| [

GA160SNK

REFER TO Fig.27

GAT60SNK

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

GA160SNG

g— |B7%
34 PREVIOUS

E—17a

GA160SNS

=52
PREVIOUS

22 N
22A—&
22A-1
21
22-1
@ 22A-2

=52
PREVIOUS

19
19A

[

1

33

32
22B

21A————§%

GA160SNK

=52
PREVIOUS

19A-2

=»

22B-1

21A-1—&

GA160SNK

GA160SNK

Irb

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.27 NO.1-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.28 NO.1-1.

(3)REPAIR PART.

(C)=GA160SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 160690-56010 CARBURETOR ASSY 1
1-1 1 160690-56020  CARBURETOR ASSY 1 S
(A=*1989.09)
1-2 1 160697-56010 CARBURETOR ASSY 1 N
(A=*1993.02)
1-3 1 160697-56011 CARBURETOR ASSY 1 N
(A=E/#L5310)
1-4 1 160697-56012  CARBURETOR ASSY 1 N
(A=E/#004715)
1-5 1 160697-57020 CARBURETOR ASSY 1 N
(A=E/#011431)
1A 1 160693-56020 CARBURETOR ASSY 1
1A-1 1 160693-56010 CARBURETOR ASSY 1 N
(B=*1993.02)
1A-2 1  160693-56011 CARBURETOR ASSY 1 N
(B=E/#L9299)
1A-3 1 160693-56012 CARBURETOR ASSY 1 R
(B=E/#T3826)
1A-4 1 160693-56090 CARBURETOR ASSY 1 S
(B=E/#003536)
1A-5 1 160693-57030 CARBURETOR ASSY 1 N
(B=E/#011123)
1B 1 160693-56020 CARBURETOR ASSY 1
1B-1 1 160693-56010 = CARBURETOR ASSY 1 N
(C=*1993.02)
1B-2 1 160693-56011 CARBURETOR ASSY 1 N
(C=E/#L.8629)
1B-3 1 160693-56012 CARBURETOR ASSY 1 R
(C=E/#T3827)
1B-4 1 160693-57010 CARBURETOR ASSY 1 N
(C=*2003.01)
1c 1 160692-56020 CARBURETOR ASSY 1
1C-1 1 160692-56021  CARBURETOR ASSY 1 N
(D=E/#41547)
1C-2 1 160692-56022  CARBURETOR ASSY 1 N
(D=E/#45596)
1C-3 1 160692-56023 CARBURETOR ASSY 1 R
(D=E/#T3419)
1C-4 1 160692-57010 CARBURETOR ASSY 1 N
(D=E/#011202)
1D 1 160691-56021  CARBURETOR ASSY 1
1D-1 1 160691-57010 CARBURETOR ASSY 1 N
(E=*2003.01)
2 2 160592-56540  VALVE, THROTTLE 1 1 1
2-1 2 160691-56820  VALVE, THROTTLE 1 1 1 S
(A=E/#011431) (B=E/#011123) (E=*2003.01)
2A 2 160592-56540 VALVE, THROTTLE 1 1
3 2 160810-56670  SCREW 1 1 1 1
3-1 2 160690-56560  SCREW 1 1 1 1 1 N
(A=E/#L5310) (B=E/#L9299) (C=E/#L.8629) (D=E/#45596)
4 2 160903-56670  SCREW 2 2 2 2

Yes Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £
++ CONTINUE ++

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.34. CARBURETOR

45
M| [

GA160SNK

REFER TO Fig.27

GAT60SNK

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG

(F)=

GA160SNG

7
Z

g— |87
34 PREVIOUS

E—17a

GA160SNS B
PREVIOUS
15
22 N
22A—E
22A-1
21
22-1
22A-2
(1= B% 39
PREVIOUS PREVIOUS
Y 19A-2
33 -
32 - 22B-1
22B 21A-1—&
ZIA—é
GA160SNK GA160SNK GA160SNK
Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.27 NO.1-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.28 NO.1-1.
(3)REPAIR PART.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
4-1 2 160690-56570 SCREW 2 2 2 2 2 N
(A=E/#L5310) (B=E/#L9299) (C=E/#L8629) (D=E/#45596)
5 2 160590-56530 VALVE, CHOKE 1 1
5A 2 160692-56530 VALVE, CHOKE 1 1
5A-1 2 160692-56860 VALVE, CHOKE 1 1 S
(B=E/#T3826) (C=E/#T3827)
5A-2 2 160590-56530 VALVE, CHOKE 1 1 S
(B=E/#011123) (C=*2003.01)
5B 2  160692-56530 VALVE, CHOKE 1
5B-1 2 160690-56530 VALVE, CHOKE 1 S
(D=E/#41547)
5B-2 2  160692-56530 VALVE, CHOKE 1 S
(D=E/#45596)
5B-3 2 160692-56860 VALVE, CHOKE 1 S
(D=E/#T3419)
5B-4 2 160590-56530 VALVE, CHOKE 1 S
(D=E/#011202)
6 2 160610-56740 JET, PILOT 1
6-1 2 160492-56540 JET, PILOT 1 1 R
(A=E/#L5310)
6-2 2 160691-56810 JET, PILOT 1 1 S
(A=E/#011431) (E=*2003.01)
6A 2 160510-56740 JET, PILOT 1
6A-1 2 160710-56740 JET, PILOT 1 S
(B=E/#L9299)
6A-2 2 160691-56810 JET, PILOT 1 S
(B=E/#011123)
6B 2 160510-56740 JET, PILOT 1
6B-1 2 160710-56740 JET, PILOT 1 S
(C=E/#L8629)
6B-2 2 160693-56620 JET, PILOT 1 S
(C=*2003.01)
6C 2 160510-56740 JET, PILOT 1
6C-1 2 160710-56740 JET, PILOT 1 S
(D=E/#45596)
6C-2 2 160691-56810 JET, PILOT 1 S
(D=E/#011202)
7 2 160692-56710 SCREW 1 1 1 1 1
8 2 181230-56380 SPRING 2 2 2 2 2
9 2 160692-56560 VALVE ASSY, NEEDLE 1 1 1 1 1 3
9-1 2 160710-56732 VALVE, INJECTION 1 1 1 1 1 S 3
(A=E/#011431) (B=E/#003536) (C=*2003.01) (D=E/#011202) (E=*2003.01)
10 2 160692-56750 CLIP 1 1 1 1 1
11 2 160769-56620 FLOAT ASSY 1 1 1
11-1 2 160692-56570 FLOAT ASSY 1 1 1 N
(B=E/#003536) (C=*2003.01) (D=E/#011202)
11A 2 160697-56620 FLOAT ASSY 1 1
11A-1 2 160692-56570 FLOAT ASSY 1 S
(E=*2003.01)
12 2 160610-56630 PIN, FLOAT 1 1 1 1 1
12-1 2 160610-56631 PIN, FLOAT 1 S
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.34. CARBURETOR

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
GAT60SNK AW B €© O E G
(A=E/#057539)
160690-56630 PIN, FLOAT 1 1 1 1 S

44 122 2
X

(B=E/#003536) (C=+2003.01) (D=E/#011202) (E=*2003.01)

13 2 160692-56640  SHAFT, THROTTLE 1 1 1 1 1
N 14 2 160310-56980  SPRING, CHOKE 1 1 1 1
14A 2 160310-56990  BALL, STEEL 1 1 1 1
43 15 2 160590-56650 LEVER, CHOKE 1
@45 REFER TO Fig. 27 15-1 2 160697-56650 LEVER, CHOKE 1
1 (A=*1989.09)
GA160SNK 15A 2 16069256650 LEVER, CHOKE 1 1 1
15A-1 2 160590-56650  LEVER, CHOKE 1 1 1
(B=E/#011123) (C=*2003.01) (D=E/#011202)
158 2 160594-56650 LEVER, CHOKE 1
16 2 16081056580  RING, CHOKE SHAFT 1 1 1 1 1
GAT60SNG 17 2 160810-56590  RING, CHOKE LEVER 1 1 1 1
17A 2 160594-56590  RING, CHOKE LEVER 1
18 2 160610-56610  GASKET 1 1 1 1 1
19 2 160769-56640  BODY, FLOAT CHAMBER 1 1 1 1
‘ 19-1 2 160691-56780  BODY, FLOAT 1 1 1 1
= (A=E/#011431) (B=E/#011123) (C=*2003.01) (E=*2003.01)
g_ PREVIOUS 19A 2 160702-56670  BODY, FLOAT CHAMBER 1
17A 19A-1 2 160592-56670  BODY, FLOAT CHAMBER 1
(D=E/#41547)
GA160SNS Larz%wous 19A-2 2 160598-56660 BODY, FLOAT CHAMBER 1
(D=E/#45596)
5 19A-3 2 160692-56410  BODY, FLOAT CHAMBER 1
(D=E/#011202)
20 2 160590-56670  NOZZLE, MAIN 1
22 20-1 2 160693-56570  NOZZLE, MAIN 1 1
222%5 ] (A=E/#L5310)
21 202 2 160691-56710 NOZZLE, MAIN 1 1
& 29-1 (A=E/#011431) (E=*2003.01)
= 22A-2 20A 2  160692-56670 NOZZLE, MAIN 1
8% ous B ous 39 20A-1 2 160692-56671  JET, MAIN 1
(B=E/#1.9299)
20A-2 2 160690-56760  NOZZLE, MAIN 1
1 é%ﬂ 19A-2 (B=E/#003536)
20A-3 2 160693-56590  NOZZLE, MAIN 1
33 » (B=E/#011123)
32 - 22B-1 2%?381 g 128235_2225(1) JNEOTZ%ALENMAIN i
gﬁ 21A-1 4@ (C=E/#L8629)
é 20B-2 2 160693-56610  NOZZLE, MAIN 1
GA160SNK GA160SNK GA160SNK (C=+2003.01)
20C 2 160692-56670  NOZZLE, MAIN 1
20C-1 2 160692-56671  JET, MAIN 1
o . (D=E/#45596)
(l(;ml?FrE;CHANGEABLE BY SIMULTANEOUS 20C-2 2 16069256390 NOZZLE, MAIN L
REPLACEMENT WITH FIG.27 NO.1-1. (D=E/#011202)
21 2  160769-56660  BOLT 1 1 1 1

(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.28 NO.1-1. (A=E/#011431) (B=E/#011123) (C=*2003.01) (E=*2003.01)

(3)REPAIR PART. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.34. CARBURETOR

(A)=GA160SNS
(B)=GA160SNR
(C)=GA160SNM

(D)=GA160SNK
(E)=GA160SNG
(F)=

No. Lewv. Parts No. Description
GAT60SNK A B () DO () (A
21A 2  160692-56730  BOLT 1
44 21A-1 2 160893-56650  BOLT 1
G (D=E/#45596)
© 21A-2 2 160893-56650  BOLT 1
(D=E/#011202)
N 22 2 160610-56611  GASKET 1 1 1
43 22-1 2 160691-56740  WASHER 1 1 1
ﬁ 45 REFER TO Fig.27 (A=E/#011431) (C=*2003.01) (E=*2003.01)
1 22A 2 160610-56611  GASKET 1
GA160SNK 22A-1 2 160810-56550  WASHER 1
(B=E/#003536)
22A-2 2 160691-56740  WASHER 1
(B=E/#011123)
22B 2 160802-56480  GASKET 1
GATB6OSNG 22B-1 2 160893-56660  O-RING 1
(D=E/#45596)
23 2 160690-56800  JET, ENRICHMENT 1
231 2 160693-56580  JET, MAIN 1 1
‘ (A=E/#L5310)
= 23-2 2 160691-56690  JET, MAIN 1 1
%-34 ER%V[OUS (A=E/#011431) (E=*2003.01)
17A 23A 2 160692-56780  JET, ENRICHMENT 1
23A-1 2 160698-56620  JET, MAIN 1
GATB0SNS LE%HOUS (B=E/#19299)
23A-2 2 160693-56530  JET, MAIN 1
(B=E/#011123)
15 23B 2 160692-56780  JET, ENRICHMENT 1
23B-1 2 160698-56620  JET, MAIN 1
22 b (C=E/#L8629)
053N 23B-2 2 160693-56600  JET, MAIN 1
21 (C=*2003.01)
® 201 23C 2 16069256780  JET, ENRICHMENT 1
= 22A-2 23C-1 2 160698-56620  JET, MAIN 1
=54 =5 39 (D=E/#45596)
PREVIOUS PREVIOUS - 23C-2 2 160692-56870  JET, MAIN 1
(D=E/#011202)
];%51 19A-2 24 2  26117-040088  BOLT M 4X 8 PLATED 1 1 1 1
24-1 2 160692-56500  BOLT 1 1 1 1
33 » (B=E/#003536) (C=*2003.01) (D=E/#011202) (E=*2003.01)
39 & - 25 2 160640-56850  SEAL 1 1 1 1 1
228 1A 26 2 160610-56900 SCREW 1 1 1 1
21A é —® 27 2 18123056380  SPRING 1 1 1 1
28 2 160667-56750  ADJUSTER 1 1 1 1 1
GA160SNK GA160SNK GA160SNK 281 2 160691-56790  ADJUSTER 1 1 1 1 1
(A=E/#011431) (B=E/#011123) (C=*2003.01) (D=E/#011202) (E=*2003.01)
29 2 160702-56720  RING 1 1 1 1 1
30 2 160692-56770  HOSE 1 1 1 1
Z‘;mf’%ﬂé;CHANGEABLE BY SIMULTANEOUS (B=E/#003536) (C=*2003.01) (D=E/#011202) (E=*2003.01)
REPLACEMENT WITH FIG.27 NO.1-1. 31 2 160692-56700  PLUG 11 1 1
(2)INTERCHANGEABLE BY SIMULTANEOUS 32 2 160692-56760  BODY, COCK 1 z
REPLACEMENT WITH FIG.28 NO.1-1. (D=E/#45596)
(3)REPAIR PART. Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

(C)=GA160SNM (F)=
No. Lewv. Parts No. Description ' |
@ B © O E ®
33 2 160692-56620  O-RING 1 z
(D=E/#45596)
34 2 160594-56810  SPRING 1
35 2 160692-56800 RUBBER, SEAL 1 1 1 1 1
(A=E/#011431) (B=E/#003536) (C=*2003.01) (D=E/#011202) (E=*2003.01)
36 2 160691-56800  CAP 1 1 1 1 1
(A=E/#011431) (B=E/#011123) (C=*2003.01) (D=E/#011202) (E=*2003.01)
37 2 160798-56610  JET 1 1 1 W
(A=E/#011431) (B=E/#011123) (E=*2003.01)
37A 2 160890-56610  JET, PILOT 1 W
(C=*2003.01)
37B 2 160798-56630  JET 1 W
(D=E/#011202)
38 2 160691-56770  STUD 1 1 1 1 1 W
(A=E/#011431) (B=E/#011123) (C=*2003.01) (D=E/#011202) (E=*2003.01)
39 2 160691-56730  NUT 1 1 1 1
(A=E/#011431) (B=E/#011123) (C=*2003.01) (E=*2003.01)
39A 2 160692-56400  NUT 1
(D=E/#011202)
40 2 160690-56751 NOZZLE, MAIN 1 1 1 1 1 w
(A=E/#011431) (B=E/#011123) (C=*2003.01) (D=E/#011202) (E=*2003.01)
41 1 160610-56150  GASKET, CARBURETOR 2 2 2 2 2
41-1 1 160610-56151  GASKET, CARBURETOR 2 2 2 2 2 N
(A=E/#T8423) (B=E/#T8632) (C=E/#T8996) (D=E/#T8997) (E=E#T7327)
42 1 160690-56160  SPACER, CARBURETOR 1 1 1 1 1
43 1 160690-56900 ROD, CHOKE 1 1 1 z
(A=*1989.09)
43-1 1 160891-56900 ROD, CHOKE 1 N
(B=E/#000669)
44 1 160692-56900 ROD, CHOKE 1
45 1 23061-030180  PIPE, 3X 180 1 w

(D=FROM 1ST)

Fig.34. CARBURETOR
GAT60SNK
\\\\fA
@
43
REFER TO Fig.27
GA160SNK
GAT60SNG
é}—— 6% §—9
S 84 PREVIOUS ‘ 9-1
@!——17A 9 o —10
= ) 1"
GA160SNS B
PREVIOUS
12
15 s 19-1
19
27
(1= B%
PREVIOUS PREVIOUS
Y 19A-2
33 '.’
32 - 22B-1
22B 21A-1—&
21A————7§%
GA160SNK GA160SNK GA160SNK
Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.27 NO.1-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.28 NO.1-1.
(3)REPAIR PART.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.35. GOVERNOR & CONTROL DEVICE

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
7 :Egévmus A (B) () O (B ¢
37 PREVIOUS 2 1 160690-61300 SPINDLE 1 1 1 1
2-1 1 160690-61301 SPINDLE 1 1 1 1 1 R
12-0 (A=E/#K1875) (B=E/#K2534) (C=E/#K1889) (D=E/#K3243)
- 3 1 160690-61310  SHAFT 1 01 1 1
3-1 1 160690-61311 SHAFT 1 R
10 (A=E/#M1787) (B=E/#M1918) (C=E/#M2313) (D=E/#M2130)
T 4 1 160690-61450 WASHER 1 1 1 1 1
47 8 5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1 1 1 1
45 § 9 1 160120-76940 WASHER 1 1 1 1 1
AL% 10 1  22360-080000 SNAP PIN 8 1 1 1 1
GAT60SNKe 34— 10-1 1 22372-080000  PIN, SNAP 8 101 1 1 1 N
d— 35 (A=E/#27284) (B=E/#28422) (C=EM25001) (D=E/#24772)
5\}@_, 5-1- 11 1 160690-66010  SPRING, GOVERNOR 11 1 1
L 11-1 1 160690-66011 SPRING, GOVERNOR 1 1 1 1 1 S
N, (A=E/#B4372) (B=E/#B5021) (C=E/#B4376) (D=E/#B5718)
12 1 160690-66100 CONTROLLER ASSY 1 1 1
12-1 1 160690-66101 CONTROLLER ASSY 1 1 1 1 R
(A=E/#33112) (B=E/#34543) (C=E/#34282)
13 1 160692-66100 CONTROLLER ASSY 1
13-1 1 160692-66101 CONTROLLER ASSY 1 R
(D=E/#33968)
14 2 160690-66080 LEVER, CONTROL 1 1 1
14-1 2 160690-66081 LEVER ASSY, CONTROL 1 1 1 1 R
(A=E/#27284) (B=E/#28422) (C=EM25001)
15 2 160692-66050 HANDLE ASSY 1
15-1 2 160692-66051 LEVER ASSY, CONTROL 1 R

B
PREVIOUS

REFER TO
Fig.?256

(D=E/#24772)

19 3 26117-040088
21 2 160690-66110
21-1 2 160690-66111

BOLT M 4X 8 PLATED
BASE ASSY
BASE ASSY

(A=E/#75588)
22 3 160690-66120

(B=E/#76427)

(C=E/#75099)
BASE, CONTROL

(D=E/#76075)

22-1 3 160690-66141 BASE ASSY 1 1 1 1 N
(A=E/#75588) (B=E/#76427) (C=E/#75099) (D=E/#76075)
22-2 3 160690-66143 BASE ASSY 1 1 1 1 1 N

(A=E/#CT7785)

(B=E/#C8932)

(C=E/#C2286)

(D=E/#C8510)

25 3 160520-66291
26 3 160910-66440
(A=E/#75588)

(B=E/#76247)

SPRING
BOLT, ADJUSTER
(C=E/#75099)

(D=E/#76075)

27 3 26117-040257

BOLT, M4X 25 PLATED

Remarks
(1)SIZE CHANGED FROM L=46 TO L=44.5

27-1 3 26117-040257 BOLT, M4X 25 PLATED 2 2 2 2 2 K
(A=E/#75588) (B=E/#76247) (C=E/#75099) (D=E/#76075)
27-2 3 26117-040257 BOLT, M4X 25 PLATED 1 1 1 1 1 K
(A=E/#P6216) (B=E/#P5829) (C=E/#P6969) (D=E/#P6395) (E=E/#P5592)
28 3 26117-040357 BOLT, M4X 35 PLATED 1 1 1 1 1 W
(A=E/#P6216) (B=E/#P5829) (C=E/#P6969) (D=E/#P6395) (E=E/#P5592)
28-1 3 26117-040257 BOLT, M4X 25 PLATED 1 1 1 1 1 N
(A=+2009.03) (B=*2009.03) (C=+2009.03) (D=+2009.03) (E=*2009.03)
29 2 160690-66160 WASHER 1 1 1 1
30 2 160664-66170 WASHER 1 1 1 1
31 2 160664-66180 SPRING 1 1 1 1

(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.35.

GOVERNOR & CONTROL DEVICE

[
37  PREVIOUS

42-8
1

45

GA160SNK@—— 34—
36

o
o

557
PREVIOUS

(A)=GA160SNS

(D)=GA160SNK

B
PREVIOUS

REFER TO
Fig.?256

Remarks

(1)SIZE CHANGED FROM L=46 TO L=44.5
(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED.

(B)=GA160SNR (E)=GA160SNG
(C)=GA160SNM (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
32 2 160664-66220 SPRING, RETURN 1 1 1 1 1
33 2 22137-060000 WASHER, 6 1 1 1 1
34 2 26347-060002 NUT, M6 1 1 1 1 1
35 2 26757-060002 NUT, LOCK M6 1 1 1 1 1
36 2 160670-66350 COLLAR 1
37 1 160690-66150 LEVER, GOVERNOR 1 1 1 1
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
38 1 160690-66200 LINK, THROTTLE 1 1 1 1 1
39 1 160690-66210 SPRING, TENSION 1 1 1 1 1
40 1 160690-66300 PANEL 1 1 1
40-1 1 160690-66310 PANEL 1 1 1 1
(A=E/#C9375) (B=E/#E0236) (C=E/#C9540)
41 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
41-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
(A=E/#F0810) (B=E/#F1066) (C=E/#F3413)
42 1 26366-060002 NUT, M6 1 1 1 1
(A=E/#38073) (B=E/#39311) (C=E/#39040) (D=E/#38105)
43 1 26476-060142 SCREW, TAPPING M6X14 3 3 3 3 3
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
44 1 114770-61600 SEAL, OIL 1 1 1 1 1
(A=E/#90917) (B=E/#87403) (C=E/#93014) (D=E/#90856)
45 1 160690-66180 LEVER ASSY, GOVERNOR 1 1 1 1 1
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
47 2  26366-060002 NUT, M6 1 1 1 1 1
(A=E/#38703) (B=E/#39311) (C=E/#39040) (D=E/#38105)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA160SNS D)=GA160SNK
Fig.36. FLY.MAGNETO & STARTING DEVICE (y-oateosns (O)=cALE0SNK
(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
GAT60SNS A (B (©) O (B @
GAT60SNR —42 1 1 160690-77250  SWITCH, STOP 1 1
GA160SNG Y 1-1 1  160611-77250  SWITCH, STOP 101 1 s
—40 (A=*1993.02) (B=*1993.02)
[28-] 2 1 22857-200100  SCREW, 2X10 2 2 z
(A=*1993.02) (B=*1993.02)
2714 487 3 1 160690-78010  PLUG, SPARK BP6ES 11
__334_1 1 31 1 160690-78020  PLUG, SPARK 1 1 1 N
| 38 — | (A=E/#A8655) (B=E/#A9555)
L 34—1— 32 1 160690-78030  PLUG, SPARK N11YC 11 1 N
—33 (A=EXXX) (B=EXXX) (E=EXXX)
Log—1—— 4 1 160700-78040  CAP, PLUG 1 1 1
5 1 160700-78050  TERMINAL, PLUG 11 1
7 1  160690-78521 ROTOR 1 1
B 10U 7-1 1  160690-78541 ROTOR 1 1 1 N
(A=E/#46644) (B=E/#47681)
7-2 1  160690-78542 ROTOR 1 1 1 N
(A=E/#R7187) (B=E/#S3640) (E=E/#T7163)
8 1 160690-78530  COIL, IGNITION 11
8-1 1 160690-78531  COIL, IGNITION 1 1 N
(A=E/#34985) (B=E/#36215)
8-2 1 160690-78532  COIL, IGNITION 11 1 S
45 (A=E/#59396) (B=E/#60337)
8-3 1  160690-78533  COIL, IGNITION 1 1 1 N
(A=E/#Y8002) (B=E/#Y8008) (E=*2001.05)
9 1 160690-78230  WIRE 1 1 1 w
(A=E/#59396) (B=E/#60337)
9-1 1 160690-78230  WIRE 1 1 1 z
(A=EXXX) (B=EXXX) (E=EXXX)
10 1 160690-78210  WIRE, LEAD 1 1 z
(A=E/#34985) (B=E/#36215)
1 1 160690-78650  TRANSISTOR 1 1 z
(A=E/#34985) (B=E/#36215)
12 1 160690-78660  TUBE, PROTECT 1 1 z
- (A=E/#34985) (B=E/#36215)
13 1  160690-78700  CLAMP, CORD 1 1
13-1 1 29610-000950  CLAMP, SPEED 095 11 1 N
(A=E/#61353) (B=E/#62540)
14 1 160700-78720 GROMMET 1 1 1
15 1 26023-040102  SCREW, M4X10 11 z
(A=E/#61353) (B=E/#62540)
16 1 26476-060302 SCREW, TAPPING M6X30 2 2 2
16-1 1 160690-04350  BOLT, M6X30 2 2 2 R
(A=E/#010079) (B=E/#010382) (E=*2002.11)
17 1 160690-45011  FAN, COOLING 1 1
Remarks 17-1 1 160699-45010  CASE, COOLING FAN 11 1 R
S()JCTXQ:;GTI\E(E é:ROM LEAD SWITCH TYPE TO (AEIEATOR) (B-E/ED118)
(2)INTERCHANGEABLE BY SIMULTANEOUS 18 1 160690-45120  CASE, COOLING FAN 11
REPLACEMENT WITH NO.8-2 AND NO.9. 18-1 1 160698-45110 CASE, COOLING FAN 1 1 1 S
(3)FUEL COCK STAY ADDED (A=*1993.02) (B=*1993.02)
(4)INTERCHANGEABLE BY SIMULTANEOUS 19 1 160690-45200 COVER 1 1
(5)THIS PART IS USED FOR NO.27. 101 1  160699-45200 COVER 11 R

(6)THIS PART IS USED FOR NO.27-1.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.36. FLY.MAGNETO & STARTING DEVICE

GA1BOSNS
GA160SNR —42
GA160SNG a1

—40

F28-1

30-1
45-1

27—1-_44

32-1—]
H34-1—

—33
29-1— ]

1B
PREVIOUS

7

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.8-2 AND NO.9.
(3)FUEL COCK STAY ADDED
(4)INTERCHANGEABLE BY SIMULTANEOUS
(5)THIS PART IS USED FOR NO.27.

(6)THIS PART IS USED FOR NO.27-1.

(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
(A=E/#E4T704) (B=E/#E5118)
19A 1 160699-45200 COVER 1 w
(E=EXXX)
20 1 160690-45210 COVER 1 1
20-1 1 160690-45211 COVER 1 1 N
(A=EXXX) (B=EXXX)
20-2 1 160690-45211 COVER 1 1 Z
(A=E/#C3694) (B=E/#B9483)
21 1 160690-45220 COVER, HEAD 1 1 V4
(A=E/#75588) (B=E/#76427)
22 1 26476-060122 SCREW, TAPPING M6X12 4 4 4
22-1 1 26476-060142 SCREW, TAPPING M6X14 4 4 4 N
(A=E/#61353) (B=E/#62540) (E=E/#61353)
23 1 26476-060122 SCREW, TAPPING M6X12 1 1
23-1 1 26476-060142 SCREW, TAPPING M6X14 1 1 N
(A=E/#61353) (B=E/#62540)
23-2 1 26476-060142 SCREW, TAPPING M6X14 1 1 A
(A=E/#C3694) (B=E/#B9483)
24 1 26476-060122 SCREW, TAPPING M6X12 1 1
24-1 1 26476-060142 SCREW, TAPPING M6X14 1 1 N
(A=E/#61353) (B=E/#62540)
24A 1 26476-060142 SCREW, TAPPING M6X14 1 w
(E=EXXX)
25 1 26476-060122 SCREW, TAPPING M6X12 3 3 Z
(A=E/#75588) (B=E/#76427)
27 1 160690-76250 STARTER ASSY, RECOIL 1 1
27-1 1 160690-76251 STARTER ASSY, RECOIL 1 1 1 S
(A=E/#12695) (B=E/#J3101)
28 2 160690-76510 CASE, STARTER 1 1
28-1 2 160690-76511 CASE ASSY, STARTER 1 1 1 S
(A=E/#2695) (B=E/#3101)
29 2 160690-76520 REEL 1 1
29-1 2 160690-76521 REEL 1 1 1 S
(A=E/#J2695) (B=E/#J3101)
30 2 160690-76800 RATCHET 1 1
30-1 2 160690-76801 RATCHET 2 2 2 S
(A=E/#12695) (B=E/#J3101)
31 2 160690-76810 PIN, RATCHET 1 1 5
32 2 160690-76530 GUIDE, RATCHET 1 1
32-1 2 160690-76531 GUIDE, RATCHET 1 1 1 S
(A=E/#J2695) (B=E/#J3101)
33 2 160690-76540 SPRING, SPIRAL 1 1 1
34 2 160690-76560 SPRING, FRICTION 1 1
34-1 2 160690-76561 SPRING, FRICTION 1 1 1 S
(A=E/#2695) (B=E/#J3101)
35 2 160690-76550 WASHER, THRUST 1 1 5
36 2 160690-76820 SHAFT 1 1 5
37 2  26367-060002 NUT, M6 1 1 5
38 2 160690-76580 PLATE, FRICTION 1 1 1
40 2 160690-76630 ROPE, STARTER 1 1 1
41 2 160690-76620 KNOB, STARTER 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.36. FLY.MAGNETO & STARTING DEVICE

GAT60SNS
GA160SNR —42
GA1605NG a1
40
281
301
21-1{ 47

44
32-1—
34-1—
33
L2g—1—]

1B
PREVIOUS

7

(A)=GA160SNS (D)=GA160SNK
(B)=GA160SNR (E)=GA160SNG
(C)=GA160SNM (F)=

No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

42 2 160690-76830 CAP, KNOB 1 1 1

43 2 160690-76840 PLATE 1 1 1

44 2 160690-76570 SPRING, RETURN 2 2 2

45 1 160690-76590 PULLEY, STARTER 1 1

45-1 1 160690-76591 PULLEY, STARTER 1 1 1 S

(A=E/#2695) (B=E/#J3101)
46 1 26106-060082 BOLT, M6X 8 PLATED 4 4 4
47 1 29610-000650 CLAMP, SPEED 065 1 1 1 w

(A=FROM 1ST)

(B=FROM 1ST)

48

49

(A=+1993.02)

1 160495-77260

1 26366-080002

WIRE 1 1 1

(B=*1993.02)

NUT, M8 1 1 1

(A=*1993.02)

(B=*1993.02)

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.8-2 AND NO.9.
(3)FUEL COCK STAY ADDED
(4)INTERCHANGEABLE BY SIMULTANEOUS
(5)THIS PART IS USED FOR NO.27.

(6)THIS PART IS USED FOR NO.27-1.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.37. FLY.MAGNETO & STARTING DEVICE (B)-GALGOSNR (-CALG0SNG
(C)=GA160SNM (F)=
No. Lev. Parts No. Descripti Qty I
GA]SOSNM o ev. arts No escription (A) (B) (C) (D) (E) (F)

1 1 160690-78010  PLUG, SPARK BP6ES 1
1-1 1 160690-78020  PLUG, SPARK 1 N
(C=E/#A9001)
1-2 1 160690-78030 PLUG, SPARK N11YC 1 N
(C=EXXX)
2 1 160700-78040  CAP, PLUG 1
3 1 160700-78050  TERMINAL, PLUG 1
5 1 160693-78500 ROTOR 1
5-1 1 160693-78501 ROTOR 1 N
(C=E/#36285)
5-2 1 160693-78502 ROTOR 1 N
(C=E/#Q7260)
6 1 160690-78530  COIL, IGNITION 1
6-1 1 160690-78531  COIL, IGNITION 1 N
(C=E/#36285)
6-2 1 160690-78532  COIL, IGNITION 1 S
(C=E/#60523)
6-3 1 160690-78533  COIL, IGNITION 1 N
(C=E/#Y8043)
7 1 160690-78230 WIRE 1 W
(C=E/#60523)
8 1 160693-78620  COIL, LAMP 1
9 1 160690-78210  WIRE, LEAD 1 z
(C=E/#36285)
10 1 160700-78720 GROMMET 1
11 1 26476-060252  SCREW, TAPPING M6X25 2
12 1 29610-000950 CLAMP, SPEED 095 1
13 1 160690-78650  TRANSISTOR 1 z
(C=E/#36285)
14 1 160690-78660 TUBE, PROTECT 1 z
(C=E/#36285)
15 1 160710-78710  CLAMP, CORD 1
16 1 26023-040102  SCREW, M4X10 1 z
47 (C=E/#36285)
B 17 1 26476-060122  SCREW, TAPPING M6X12 1
PREVIOUS 17-1 1 26476-060142  SCREW, TAPPING M6X14 1 N
(C=E/#62763)
lFl’aF?éV[OUS 18 1 26476-060302  SCREW, TAPPING M6X30 2
18-1 1 160690-04350  BOLT, M6X30 2 R
(C=E/#010322)
19 1 160341-01950 PIPE 1 z
(C=E/#U4114)
21 1 160593-76250  STARTER ASSY, RECOIL 1
22 2 160593-76510  CASE, STARTER 1
23 2 160610-76520 REEL 1
24 2 160610-76530  RATCHET 1
R " 25 2 160610-76580  PLATE, FRICTION 1
(l?m?l’rE;CHANGEABLE BY SIMULTANEOUS 26 2 16071076540 SPRING, SPIRAL 1
REPLACEMENT WITH NO.6-2 AND NO.7. 27 2 160610-76560  SPRING, FRICTION 1
(2)FUEL COCK STAY ADDED 28 2 160610-76550 WASHER, THRUST 1
(3)CHANGED FROM LEAD SWITCH TYPE TO 29 2 22217-060000  WASHER, SPRING 6 1
ROTARY TYPE. Yes ves

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.37. FLY.MAGNETO & STARTING DEVICE

GA160SNM

Q)
B _REFER TO Fig.31
1

L

37

42

|B7%
PREVIOUS

IB7%
PREVIOUS

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.6-2 AND NO.7.
(2)FUEL COCK STAY ADDED

(3)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
30 2  26717-060002 NUT, M6 1
32 2 160260-76630 ROPE, STARTER 1
33 2 160769-76620 KNOB, STARTER 1
34 1 160593-76160 PULLEY 1
36 1 160593-76300 SPACER, RECOIL 1
37 1 26106-060122 BOLT, M6X 12 PLATED 3
38 1 26106-060162 BOLT, M6X 16 PLATED 4
39 1 160690-45011 FAN, COOLING 1
39-1 1 160699-45010 CASE, COOLING FAN 1 R
(C=E/#E1196)
40 1 160690-45120 CASE, COOLING FAN 1
40-1 1 160698-45110 CASE, COOLING FAN 1 S
(C=*1993.02)
41 1 160690-45200 COVER 1
41-1 1 160699-45200 COVER 1 R
(C=EM#E4573)
42 1 160690-45210 COVER 1
42-1 1 160690-45211 COVER 1 N
(C=EXXX)
42-2 1 160690-45211 COVER 1 A
(C=E/#C9540)
43 1 160690-45220 COVER, HEAD 1 Z
(C=E/#75099)
44 1 26476-060122 SCREW, TAPPING M6X12 4
44-1 1 26476-060142 SCREW, TAPPING M6X14 4 N
(C=E/462763)
45 1 26476-060122 SCREW, TAPPING M6X12 1
45-1 1 26476-060142 SCREW, TAPPING M6X14 1 N
(C=E#62763)
45-2 1 26476-060142 SCREW, TAPPING M6X14 1 V4
(C=E/#C9540)
46 1 26476-060122 SCREW, TAPPING M6X12 1
46-1 1 26476-060142 SCREW, TAPPING M6X14 1 N
(C=E/462763)
47 1 26476-060122 SCREW, TAPPING M6X12 3 Z
(C=E/#75099)
48 1  29610-000650 CLAMP, SPEED 065 1 w
(C=FROM 1ST)
49 1 160690-77250 SWITCH, STOP 1
49-1 1 160611-77250 SWITCH, STOP 1 S
(C=+1993.02)
50 1 22857-200100 SCREW, 2X10 2 Z
(C=*1993.02)
51 1 160495-77260 WIRE 1
(C=+1993.02)
52 1 26366-080002 NUT, M8 1

(C=*1993.02)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA160SNS D)=GA160SNK
Fig.38. FLY.MAGNETO & STARTING DEVICE (w-cateosns (O-onteosnK
(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty |
GA160SNK A B () DO () (A
1 1 160690-45011  FAN, COOLING 1
1-1 1 160699-45010  CASE, COOLING FAN 1 R
(D=E/#E0800)
2 1  160692-45110  CASE, COOLING FAN 1
3 1  160690-45200 COVER 1
31 1 160699-45200 COVER 1 R
(D=E/#E4574)
4 1 160690-45210 COVER 1
4-1 1 160690-45211  COVER 1 N
(D=EXXX)
4-2 1 160690-45211  COVER 1 z
(D=E/#C4307)
5 1 160690-45220 COVER, HEAD 1 z
(D=E/#76075)
6 1 26476-060122  SCREW, TAPPING M6X12 4
6-1 1 26476-060142  SCREW, TAPPING M6X14 4 N
(D=E/#62150)
7 1 26476-060122  SCREW, TAPPING M6X12 1
7-1 1 26476-060142  SCREW, TAPPING M6X14 1 N
(D=E/#62150)
7-2 1  26476-060142  SCREW, TAPPING M6X14 1 z
(D=E/#C4307)
8 1 26476-060142  SCREW, TAPPING M6X14 1
9 1 26476-060122  SCREW, TAPPING M6X12 3 z
(D=E/#76075)
1 1 160692-76250 STARTER ASSY, RECOIL 1
1-1 1 160692-76251  STARTER ASSY, RECOIL 1 N
(D=E/#B8184)
12 2 160692-76510  CASE, STARTER 1
13 2 160692-76520  REEL 1
14 2 160692-76800  RATCHET 1
15 2 160692-76530  PIN, RATCHET 1
16 2 160692-76810  PLATE, FRICTION 1
17 2 160692-76540  GUIDE, RATCHET 1
18 2 160692-76580  SPRING, SPIRAL 1
19 2 160692-76550  SPRING, FRICTION 1
20 2 160692-76560 WASHER, THRUST 1
B% 21 2 160692-76820  SHAFT 1
j, PREVIOUS 22 2 26367-060002  NUT, M6 1
38/| 4 24 2 160692-76630  ROPE, STARTER 1
& 7 ﬂ_ 43 7% 25 2 160692-76620  KNOB, STARTER 1
/ PREVIOUS 26 2 160692-76830  CAP, KNOB 1
27 1 160690-76590  PULLEY, STARTER 1
)\ 28 1 26106-060552  BOLT, M6X 55 PLATED 4
45 29 1  160692-76450 GROMMET 1
42 30 1 160690-78010 PLUG, SPARK BP6ES 1
30-1 1 160690-78020  PLUG, SPARK 1 N
(D=E/#A9856)
30-2 1 160690-78030  PLUG, SPARK N11YC 1 N
Remarks (B=EXXX)
(1)INTERCHANGEABLE BY SIMULTANEOUS 31 1 160700-78040 CAP PLUG 1
REPLACEMENT WITH NO.35-2 AND NO.36 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.38. FLY.MAGNETO & STARTING DEVICE (-asosns (I-aasosNK
(C)=GA160SNM (F)=
No. Lewv. Parts No. Description ' |
GA160SNK A (B) () O (B ¢
32 1 160700-78050 TERMINAL, PLUG 1
34 1 160693-78500 ROTOR 1
34-1 1 160693-78510 ROTOR 1 N
(D=E/#35518)
34-2 1 160693-78511 ROTOR 1 N
(D=E/#Q7198)
35 1 160690-78530 COIL, IGNITION 1
35-1 1 160690-78531 COIL, IGNITION 1 N
(D=E/#35518)
35-2 1 160690-78532 COIL, IGNITION 1 S
(D=E/#61007)
35-3 1 160690-78533 COIL, IGNITION 1 N
(D=E/#Y8249)
36 1 160690-78230 WIRE 1 w
(D=E/#61007)
37 1 160693-78620 COIL, LAMP 1
38 1 160690-78210 WIRE, LEAD 1 z
(D=E/#35518)
39 1 160700-78720 GROMMET 1
40 1 26476-060252 SCREW, TAPPING M6X25 2
41 1 29610-000950 CLAMP, SPEED 095 1
42 1 160690-78650 TRANSISTOR 1 z
(D=E/#35518)
43 1 160690-78660 TUBE, PROTECT 1 z
(D=E/#35518)
44 1 160710-78710 CLAMP, CORD 1
45 1 26023-040102 SCREW, M4X10 1 z
(D=E/#35518)
46 1 26476-060142 SCREW, TAPPING M6X14 1
47 1 26476-060302 SCREW, TAPPING M6X30 2
47-1 1 160690-04350 BOLT, M6X30 2 R
(D=E/#010144)
48 1 160341-01950 PIPE 1 z
(D=E/#U3535)
49 1  29610-000650 CLAMP, SPEED 065 1 w
(D=FROM 1ST)
=5
j, PREVIOUS
38/1 4
& / ﬂ»—AS [Bf%
/ PREVIOUS
= /\45
T 42
8 3
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.35-2 AND NO.36 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.39. LABEL & TOOL

(A)=GA160SNS
(B)=GA160SNR

(D)=GA160SNK
(E)=GA160SNG

(C)=GA160SNM (F)=
No. Lev. Parts No. Description Qty
(A B (©) D) (E)
1 1 160110-92610 BAG, TOOL 1 1 1 1 1
2 1 160120-92700 WRENCH, 21 L86 1 1 1 1 1
3 1 160110-92710 HANDLE, WRENCH 1 1 1 1 1
4 1 28110-100120 SPANNER, 10X12 1 1 1 1 1
10 1 160690-07100 LABEL, OHV MARK 1 1 1 1
10-1 1 160690-07120 LABEL, OHV MARK 1 1 1 1 1

BT VTR R
scEnuceTyy
Jemtutirei,

-0, AT
WROLI-BINEA DEREE
AWBRAREL AT

REEDMUCLEEL,

(A=E/#46644) (B=E/#47681) (C=E/#46848) (D=E/#47781)

10-2 1 160690-07180

LABEL, FINGER START

1 1 1 1 1

b
525551 nsoufiliy,
WESAELR, DOHMIE IR

W73 - 7E, BELR (REHLR)
WiRfrL A-@, TBESH) OTE{E|

i

{FRmC BT REL.

13-3

(A=E/#P6216) (B=E/#P5829) (C=E/#P6969) (D=E/#P6395) (E=E/#P5592)
11 1 160692-07100  LABEL, CAUTION 1
11-1 1  160692-07250  LABEL, CAUTION 1
(D=E/#L0599)
11-2 1 160692-07251  LABEL, CAUTION 1
(D=E/#W3730)
12 1 160690-07250  LABEL, CAUTION 11 1
12-1 1 160692-07250  LABEL, CAUTION 1 1 1 1
(A=E/#K9712) (B=E/#L1359) (C=E/#K9716)
12-2 1 160692-07251  LABEL, CAUTION 1 1 1 1

E
(CHECK ENGIVE O BEFORE OPERATIG.

18
|

VANMAR] :

AEs R SURROBN
= QA W TOMGIEHA 2
ﬂ;ﬁﬁu. AficE"

e

(aEE

FHRICER

23

oy

(A=E/#W4147) (B=E/#W4704) (C=E/#W4419) (E=*2000.04)
13 1 160520-07270 LABEL, DRAIN 1 1 1 1
13-1 1 160520-07271 LABEL, DRAIN 1 1 1 1
(A=E/#54588) (B=E/#55737) (C=E/#55427) (D=E/#54598)
13-2 1 160520-07272 LABEL, DRAIN 1 1 1 1 1
(A=E/#B1498) (B=E/#B2271) (C=E/#B2898) (D=E/#B2381)
13-3 1 160690-07260 LABEL, DRAIN 1 1 1 1 1
(A=E/#T8423) (B=E/#T8632) (C=E/#T8996) (D=E/#T8997) (E=E/#U8034)
14 1 160830-07300 LABEL 1
15 1 160520-07370 LABEL, CLEANER 1 1
16 1 160692-07370 LABEL, AIR CLEANER 1 1
17 1 160692-55940 LABEL, YANMAR 1
18 1 160692-55980 LABEL 2
19 1 160692-55990 LABEL 2
20 1 160690-07320 LABEL,NO FIRE 1 1 1 1 W
(A=E/#K9712) (B=E/#L1359) (C=E/#K9716)
21 1 160692-07320 LABEL,NO FIRE 1 w
(D=E/#L0599)
22 1 105250-07340 LABEL,EXH.GAS CAUTN 1 1 1 1 w
(A=E/#K9712) (B=E/#L1359) (C=E/#K9716)
23 1 114370-07110 LABEL,EXH.GAS CAUTN 1 W
w

(D=E/#L0599)

%#ﬁl
ICER

Iy | VIS —FRIE 2W5 STARDEL
[AE%‘ - e 24 SHCORBIERAR
He0ET. HERL. AKICHE

24 1 105250-07330 LABEL 1 1 1 1 1
(A=E/#K9712) (B=E/#.1359) (C=E/#K9716) (D=E/#L.0599)
25 1 160690-07400 LABEL 1
(C=E/#K9716)
26 1 161690-07300 LABEL 1 1 1 1 1
(A=E/#011431) (B=E/#011123) (C=E/#011418) (D=E/#011202) (E=*2003.01)

Remarks

(1)LABEL COLOR CHANGED

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CA10-M21705

Fig.40. CYLINDER BLOCK (-aAisosns o
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
|E68L,\[‘§HEDN°2 : \(()%%\321 75-2 ® B (© O E @
. REFER TO Fig. 41 1 1 760698-01561 BLOCK ASSY, CYLINDER 1 1
1-1 1 760698-01562 BLOCK ASSY, CYLINDER 1 1 R
(A=E/#72991) (C=E/#73340)
“@l(‘@ 1-2 1 760698-01740 BLOCK ASSY, CYLINDER 1 1 S
(A=E/#A4340) (C=E/#A6816)
4 2 114270-01600 PIN, M8X12 2 2
5 2 160690-02220 SEAL, TC25416 1 1
0 6 2  24101-062050 BEARING, BALL 6205C3 1 1
Q 7 2 160610-01690 PLUG, M12 2 2
\& 8 2 104200-59170 GASKET, 12 2 2
9 1 760690-01501 COVER ASSY 1 1
9-1 1 760690-01502 COVER ASSY 1 1 R
(A=E/#95214) (C=E/#95258)
11 2 160690-02220 SEAL, TC25416 1 1
12 2 24101-062050 BEARING, BALL 6205C3 2 2
14 2 160610-01690 PLUG, M12 1 1
15 2 104200-59170 GASKET, 12 1 1
16 1 114299-01760 CAP ASSY 2 1
18 2 114299-01950 O-RING, 18 2 1
19 1 160110-01870 PLUG, RUBBER 1
20 1 26476-060252 SCREW, TAPPING M6X25 8 8

GA180SNM

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.40 NO.1-2,
FIG.41 NO.1-2 AND FIG.43 NO.19-1.
*REMARKS WAS CORRECTED.

(FIG.41 NO.1-1 -> FIG.41 NO.1-2) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.41. CYLINDER HEAD & BONNET

(A)=GA180SNS
(B)=
(C)=GA180SNM

)=
©®=
=

No. Lewv. Parts No. Description
P/C NEWS No:YO0A2175-2 (A ® () ® E) (A
PUBL [SHED: 2003/8 1 1 160698-01330  GASKET, HEAD 1 1
19 1-1 1 160698-01331  GASKET, HEAD 1 1
(A=E/#B0752) (C=E/#B1055)
1-2 1  160699-01331  GASKET, HEAD 1 1
(A=E/#A4340) (C=E/#A6816)
1-3 1 160699-01332  GASKET, HEAD 1 1
21 x [JR ’JCLE AR 1-4 ] 1 160699-01332  GASKET, H_EAD 1 1
/ (A=E/#B0752) (C=E/#B1055)
) 2 1 160610-04201  BOLT, FLANGE M8X53 4 4
‘\ 3 1 160690-11010  HEAD, CYLINDER 1 1
: 3-1 1 160690-11011  HEAD ASSY, CYLINDER 1 1
(A=E/#B0752) (C=E/#B1055)
' 7 1 160690-11100  VALVE, INTAKE 1 1
@ 8 1 160690-11110  VALVE, EXHAUST 1 1
9 1 160690-11120  SPRING, VALVE 2 2
10 1 160690-11180  RETAINER, SPRING 2 2
11 1 160690-11200  ARM, ROCKER 2 2
12 1 160690-11221  PIVOT, ROCKER ARM 2 2
12-1 1 160690-11222  PIVOT, ROCKER ARM 2 2
(A=E/#B2727) (C=E/#B2654)
13 1 160690-11271  BOLT 2 2
14 1 160690-11280  NUT, M6X0.5 2 2
15 1  160690-11290  PLATE, GUIDE 1 1
10 16 1 26216-080182  STUD, M8X 18 2 2
9 17 1 160690-11300  BONNET 1 1
/mﬁj 18 1 160690-11310  GASKET, BONNET 1 1
18-1 1 160690-11311  GASKET, BONNET 1 1
23\ ? (A=E/#A0318) (C=E/#A0570)
. 19 1 26106-060202  BOLT, M6X 20 PLATED 1 1
20 1 26106-060352  BOLT, M6X 35 PLATED 2 2
§ : 14 21 1 160690-03050 BREATHER 1 1
13 1 12 22 1 160810-03180 PIPE, BREATHER 1
23 1 160820-03180  PIPE , BREATHER 1
1254
PREVIOUS
REFER TO Fig. 40
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.40 NO.1-2,
FIG.41 NO.1-2 AND FIG.43 NO.19-1.
(M)MISPRINT-REFER TO THE NEXT ITEM. N:Old #25 New, Q:0ld 55 New, R:Old £=5 New, S:0ld a5 New, W:Add, ZDiscontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.42. AIR CLEANER & MUFFLER (-cnisosns o
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
GA180SNM A B () O (E) R

1 1 160692-04310 BOLT, M6X143 2
2 1 160610-04570 BOLT, M6X70 2

3 1 160690-12261 SPACER, AIR CLEANER 1
4 1 160692-12550 CLEANER, AIR 1
5 2 160692-12520 ELEMENT ASSY 1
6 2 160692-12530 SUMP, OIL 1
7 2 160692-12540 PIPE, REINFORCED 1
8 2 160692-12560 BODY ASSY 1
9 1 160690-12600 CLEANER ASSY, AIR 1

10 2 160690-12510 CAP, AIR CLEANER 1

11 2 160690-12530 BODY, AIR CLEANER 1

12 2 160760-12530 ELEMENT 1

13 2 160493-12550 HOLDER, ELEMENT 1

14 1 160610-56151 GASKET, CARBURETOR 1 1
15 1 26366-060002 NUT, M6 2

16 1 26657-060002 NUT, CAP M6 2
17 1 160690-13200 GASKET, MUFFLER 1 1

17-1 1 160690-13201 GASKET, MUFFLER 1 1 N

(A=E/#BO0T52) (C=E/#B1055)

18 1 160690-13550 BRACKET, MUFFLER 1 1
19 1 160690-13600 MUFFLER ASSY 1

20 2 160690-13500 MUFFLER 1

21 2 160690-13530 COVER 1

22 2 26106-060082 BOLT, M6X 8 PLATED 3

23 1 160693-13600 MUFFLER ASSY 1
24 2 160693-13510 MUFFLER 1
25 2 160693-13540 COVER 1
26 2  26106-060082 BOLT, M6X 8 PLATED 3
27 1 160321-13770 PIPE 1
28 1 114252-13800 EXTENSION ASSY 1

29 2 114252-13910 CLAMP 1

30 3 114252-13960 SCREW 6X 25 1

31 1 160690-13900 COVER 1 1
32 1 114252-13950 BOLT, M6X8 2 2
33 1 26106-080142 BOLT, M8X 14 PLATED 1 1
34 1 26366-080002 NUT, M8 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.43. CRANKSHAFT,PISTON & CAMSHAFT EQ;G“BOSNS Egj
(C)=GAL80SNM (F)=
No. Lev. Parts No. Description Qty |
|P/C NEWS No:Y00A2176-2 A (B () O () ¢
PUBL 1SHED :2003/8 1 1 160690-14051  CAMSHAFT ASSY 1 1
1-1 1 160690-14052 CAMSHAFT ASSY 1 1 N
(A=*2003.05) (C=*2003.05)
2A 3 22512-040120  KEY, 4X 12 1 1 w
(A=*2003.05) (C=+2003.05)
8 2  160690-14571  SPRING,DECOMPRESSION 1 1
9 1 22512:040120  KEY, 4X 12 1 1 z
(A=*2003.05) (C=+2003.05)
10 1 160490-14200  TAPPET 2 2
1 1 114250-14400 ROD, PUSH 2 2
12 1 160610-04910  NUT, FLYWHEEL M14 1 1
13 1 760690-21701  CRANKSHAFT ASSY 1 1
15 2 160690-21201  GEAR, CRANKSHAFT 1 1
16 2 160590-21210  GEAR, IDLE 1 1
17 2 22512:040120  KEY, 4X 12 1 1
18 2 22512-040160  KEY, 4X 16 1 1
19 1 160698-22010  PISTON ASSY 1 1
19-1 1 160698-22020  PISTON ASSY 1 1 s
(A=E/#A4340) (C=E/#A6816)
21 2 760698-22501  RING SET, PISTON 1 1
25 1 160690-22300  PIN, PISTON 1 1
26 1 22252000160 RING, 16 2 2
27 1 760690-23700  ROD ASSY, CONNECTING 1 1
REFER TO Fig. 40 29 2 26106-060302  BOLT, M6X 30 PLATED 2 2
30 1 160310-14550  WASHER 1 1
31 1 22512-050300  KEY, 5X 30 1 1
32 1 26106-080202  BOLT, M8X 20 PLATED 1 1

B

PREVIOUS
9

Y

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.40 NO.1-2,
FIG.41 NO.1-2 AND FIG.43 NO.19-1.
*REMARKS WAS CORRECTED.

(FIG.41 NO.1-1 -> FIG.41 NO.1-2) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig

44. FUEL TANK & FUEL PIPE

13

(A)=GA180SNS
(B)=
(C)=GA180SNM

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1  114250-45310 COLLAR 4 4
2 1 760690-55702  TANKASSY, FUEL 1 1
4 2 160710-55061  CAPASSY 1 1
11 3 160393-55050  GASKET 1 1
12 2 160610-55100 FILTER, FUEL 1 1
13 2 160762-55150 GAUGE, FUEL 1 1
14 1 160692-55300 COCK ASSY, FUEL 1 1
17 2 160710-55360 RING 1 1
18 2 160710-55370  GASKET 1 1
19 2 160710-55382 FILTER 1 1
20 2 160710-55390  CUP, FUEL COCK L37 1 1
21 1  160690-55461 DAMPER, FUEL TANK 4 4
21-1 1 160690-55462 DAMPER, FUEL TANK 4 4
(A=E/#A4340) (C=E/#A6816)
22 1 160690-55140  BOLT 4 4
23 1 106990-44660  CLIP, HOSE 12.5 2 2
24 1 160820-59390 PIPE, D11.5/L159 1 1
24-1 1 160820-59391 HOSE, D11.5/L159 1 1
(A=E/#91159) (C=E/#91516)
25 1 160710-78710 CLAMP, CORD 1 1
26 1 160802-59370 PIPE, FUEL 1 1
26-1 1 160802-59371 HOSE, FUEL A-400 1 1
(A=E/#91159) (C=E/#91516)
27 1 124060-77680  CLIP, HOSE 10 2 2
27-1 1 119520-03990 CLIP, HOSE 10.5 2 2
(A=E/#A2192) (C=E/#A1828)
28 1 26106-060102 BOLT, M6X 10 PLATED 1 1

es_ Qs

N:Old *=5 New, Q:0ld %15 New, ROld %5

s
S’

New, S:Old

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.45. CARBURETOR EQ;;G“BOSNS Egj
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
49 _ MREFER TO Fig. 42 A B () DO () (A
: 1 1 160698-56061 CARBURETOR ASSY 1
T 1-1 1 16069856062 CARBURETOR ASSY 1 N
o (A=E/#B0283)
1-2 1 16069857020 CARBURETOR ASSY 1 N
GA180SNM (A=E/#B4492)
2 1 160698-56021 CARBURETOR ASSY 1
Pioaz ' 2-1 1 16069856022 CARBURETOR ASSY 1 R
(C=E/#A9501)
2-2 1 160698-57010 CARBURETOR ASSY 1 N
(C=E/#B4466)
3 2 160698-56820  VALVE, THROTTLE 1
31 2 160698-56520  VALVE, THROTTLE 1 s
(A=E/#B4492)
51 4 2 160698-56520  VALVE, THROTTLE 1
Y 41 2 160699-57720  VALVE, THROTTLE 1 s
B ©@ (C=E/#B4466)
PREVIOUS 5 2 160690-56580 SCREW 2 2
6 2 160690-56570 SCREW 2 2
7 2 160590-56530  VALVE, CHOKE 1 1
GAT80SNM 42 8 2 16071056740  JET,PILOT 1
9’/1 2 8-1 2 160699-57740  JET, PILOT 1 s
(A=E/#B4492)
B 9 2 160492-56540  JET, PILOT 1
PREVIOUS 8 91 2 16061056740  JET, PILOT 1 R
15 (C=E/#A9501)
290 9-2 2 160691-56810  JET, PILOT 1 S
34 — 22-1 (C=E/#B4466)
34 10 2 160692-56710 SCREW 1 1
’ %/33 11 2 181230-56380  SPRING 2 2
& g %/33 12 2 160692-56750  CLIP 1 1
13 2 160697-56620  FLOAT ASSY 1
@725 46 14 2 160769-56620  FLOAT ASSY 1
&— 08-1 14-1 2 160692-56570  FLOAT ASSY 1 N
&) (C=E/#A9501)
= 47 15 2 160610-56630  PIN, FLOAT 1 1
151 2 160690-56630  PIN, FLOAT 1 1 s
GA180SNM GA180SNM (A=E/#B4492) (C=E/#A9501)
16 2 160698-56550  SHAFT, THROTTLE 1 1
23-1 17 2 160697-56650  LEVER, CHOKE 1
23 18 2 160590-56650  LEVER, CHOKE 1
19 2 160810-56580  RING, CHOKE SHAFT 1 1
» 20 2 160810-56590  RING, CHOKE LEVER 1 1
46 21 2 160610-56610  GASKET 1 1
29 2W— O 22 2 160769-56640  BODY, FLOAT CHAMBER 1
27— @ 221 2 160691-56780  BODY, FLOAT 1 s
) 48 = (A=E/#B4492)
B 1ous 23 2 160598-56660 BODY, FLOAT CHAMBER 1
231 2 160692-56410  BODY, FLOAT CHAMBER 1 s
(C=E/#B4466)
24 2 160693-56570  NOZZLE, MAIN 1
Remarks 241 2 160698-57460  NOZZLE, MAIN 1 s
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.45. CARBURETOR (y-oateosNs o
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
49 _ MREFER TO Fig. 42 A B () DO () (A
i (A=E/#B4492)
T 25 2 160693-56570 NOZZLE, MAIN 1
— 25-1 2 160598-56670  NOZZLE, MAIN 1 N
(C=E/#A9501)
GA180SNM 25-2 2 160698-57520  NOZZLE, MAIN 1 S
(C=E/#B4466)
Pioaz ' 26 2 160769-56660  BOLT 1 z
(A=E/#B4492)
27 2 160893-56650  BOLT 1 z
(C=E/#B4466)
28 2 160810-56550 WASHER 1
28-1 2 160691-56740  WASHER 1 S
(A=E/#B4492)
51 29 2 160893-56660 O-RING 1
\ 30 2 160698-56620  JET, MAIN 1
g @ 30-1 2 160693-56600  JET, MAIN 1 s
PREVIOUS (A=E/#B4492)
31 2 160698-56790  JET, ENRICHMENT 1
311 2 160698-57510  JET, MAIN 1 s
GAT8OSNM 49 (C=E/#BA4466)
e@’/] ) 32 2 160640-56850  SEAL 1 1
33 2 160610-56900 SCREW 1
IB7% 34 2 181230-56380  SPRING 1
PREVIOUS 8 35 2 160667-56750 ADJUSTER 1 1
' 36 2 160702-56720  RING 1 1
29 37 2 160590-56800  NOZZLE, MAIN 1 1
U — 201 38 2 160310-56980  SPRING, CHOKE 1 1
34 39 2 160310-56990  BALL, STEEL 1 1
’ %/33 40 2 160692-56700  PLUG 1 1
® 8 %/33 41 2 160692-56800 RUBBER, SEAL 1 1
42 2 16069256560  VALVE ASSY, NEEDLE 1 1
@*25 46 42-1 2 160710-56732  VALVE, INJECTION 1 1 s
D) 081 (A=E/#B4492) (C=E/#A9501)
S 43 2 26117-040088  BOLT M 4X 8 PLATED 1
- 47 431 2 160692-56500  BOLT 1 S
(C=E/#B4466)
GA180SNM GA180SNM 44 2 160893-56580  JET,AIR 1 w
(A=E/#B4492)
23-1 45 2 160992-56540  JET, MAIN 1 w
23 (C=E/#B4466)
46 2 160691-56770  STUD 1 1 w
» (A=E/#B4492) (C=E/#B4466)
46 47 2 160691-56730  NUT 1
2 20—O (A=E/#B4492)
27 @ 48 2 160692-56400  NUT 1
—® 48 - (C=E/#BA4466)
I%’EVI oUs 49 1 160610-56151  GASKET, CARBURETOR 2 2
50 1 160690-56160  SPACER, CARBURETOR 1 1
51 1 160692-56900 ROD, CHOKE 1
51-1 1 160690-56900 ROD, CHOKE 1 N
Remarks (C=E/#86149)
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.45. CARBURETOR (4-cA180sNS o-
(C)=GA180SNM (F)=
No. Lewv. Parts No. Description |

REFER TO Fig. 42

. 52 1 23061-030180 PIPE, 3X 180 1
y; —
AIR CLEANER
p—
GA180SNM
EFER TO
2
51
o %
PREVIOUS
GA180SNM @/42
43 —12
1254
PREVIOUS 13
14
99 15
34 22-1
33 — 34
Y .
@—28 %/
@—26 46
&——28-1
CI—
GA180SNM GA180SNM
23-1
23
I 46
29
2—O
21— 18—
=57
PREVIOUS
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.46. GOVERNOR & CONTROL DEVICE (-aAisosns o
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

2 1 160690-61301 SPINDLE 1 1
3 1 160690-61311 SHAFT 1 1
4 1 160690-61450 WASHER 1 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1
9 1 160120-76940 WASHER 1 1
10 1 22372-080000 PIN, SNAP 8 1 1
11 1 160690-66011 SPRING, GOVERNOR 1 1
12 1 160690-66101 CONTROLLER ASSY 1 1
13 2 160690-66081 LEVER ASSY, CONTROL 1 1
16 3 26117-040088 BOLT M 4X 8 PLATED 1 1
18 2 160690-66111 BASE ASSY 1 1
19 3 160690-66143 BASE ASSY 1 1
22 3 160520-66291 SPRING 2 2
38 N g?__-l 2 23 3 26117-040257 BOLT, M4X 25 PLATED 1 1
| 26 24 3  26117-040357 BOLT, M4X 35 PLATED 1 1

‘ 29 24-1 3 26117-040257 BOLT, M4X 25 PLATED 1 1 N

(A=*2009.03) (C=*2009.03)
25 2 160690-66160 WASHER 1 1
26 2 160664-66170 WASHER 1 1
18- 27 2 160664-66180  SPRING 1 1
28 2 160664-66220 SPRING, RETURN 1 1
29 2  22137-060000 WASHER, 6 1 1
30 2  26347-060002 NUT, M6 1 1
31 2 26757-060002 NUT, LOCK M6 1 1
32 1 160690-66180 LEVER ASSY, GOVERNOR 1 1
34 2  26366-060002 NUT, M6 1 1
35 1 160690-66200 LINK, THROTTLE 1 1
36 1 160690-66210 SPRING, TENSION 1 1
37 1 114770-61600 SEAL, OIL 1 1
38 1 26476-060142 SCREW, TAPPING M6X14 3 3
REFER TO Fig.40

REFER TO Fig. 40

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.47. FLY.MAGNETO & STARTING DEVICE EQ;G“BOSNS gz
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160698-45110 CASE, COOLING FAN 1 1
2 1 26476-060142 SCREW, TAPPING M6X14 4 4
3 1 160699-45200 COVER 1 1
4 1 26476-060142 SCREW, TAPPING M6X14 1 1
6 1 160690-76251 STARTER ASSY, RECOIL 1
7 2 160690-76511 CASE ASSY, STARTER 1
8 2 160690-76521 REEL 1
9 2 160690-76801 RATCHET 2
10 2 160690-76531 GUIDE, RATCHET 1
11 2 160690-76540 SPRING, SPIRAL 1
12 2 160690-76561 SPRING, FRICTION 1
13 2 160698-76580 SCREW 1
15 2 160690-76630 ROPE, STARTER 1
16 2 160690-76620 KNOB, STARTER 1
17 2 160690-76830 CAP, KNOB 1
18 2 160690-76570 SPRING, RETURN 2
19 1 160690-76591 PULLEY, STARTER 1
20 1 26106-060082 BOLT, M6X 8 PLATED 4
22 1 160593-76250 STARTER ASSY, RECOIL 1
23 2 160593-76510 CASE, STARTER 1
24 2 160610-76520 REEL 1
25 2 160610-76530 RATCHET 1
GA180SNM 26 2 160610-76580 PLATE, FRICTION 1
27 2 160710-76540 SPRING, SPIRAL 1
28 2 160610-76560 SPRING, FRICTION 1
29 2 160610-76550 WASHER, THRUST 1
30 2 22217-060000 WASHER, SPRING 6 1
31 2  26717-060002 NUT, M6 1
33 2 160260-76630 ROPE, STARTER 1
34 2 160769-76620 KNOB, STARTER 1
35 1 160593-76160 PULLEY 1
37 1 160593-76300 SPACER, RECOIL 1
38 1 26106-060122 BOLT, M6X 12 PLATED 3
39 1 26106-060162 BOLT, M6X 16 PLATED 4
41 1 160690-78532 COIL, IGNITION 1
41-1 1 160690-78533 COIL, IGNITION 1 N
(A=E/#A1322)
42 2 160690-78230 WIRE 1 z
(A=EXXX)
43 1 160690-78542 ROTOR 1
44 1 160699-45010 CASE, COOLING FAN 1 1
46 1 160693-78502 ROTOR 1
47 1 160690-78532 COIL, IGNITION 1
47-1 1 160690-78533 COIL, IGNITION 1 N
(C=E/#A1336)
48 1 160693-78620 COIL, LAMP 1
49 1 160690-78230 WIRE 1
50 1 26476-060252 SCREW, TAPPING M6X25 2
51 1 160710-78710 CLAMP, CORD 1
52 1 26476-060142 SCREW, TAPPING M6X14 1
53 1 26476-060302 SCREW, TAPPING M6X30 2 2
Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.47. FLY.MAGNETO & STARTING DEVICE

GA180SNM

(A)=GA180SNS
(B)=
(C)=GA180SNM

)=
©®=
=

No. Lev. Parts No. Description Qty
A B (€ O (E) (F)
53-1 1 160690-04350 BOLT, M6X30 2 2
(A=E/#B3484) (C=E/#B3509)
54 1 29610-000650 CLAMP, SPEED 065 1 1
55 1 160690-78020 PLUG, SPARK 1 1
55-1 1 160690-78030 PLUG, SPARK N11YC 1 1
(A=EXXX) (C=EXXX)
56 1 160700-78040 CAP, PLUG 1 1
57 1 160700-78050 TERMINAL, PLUG 1 1
58 1 160700-78720 GROMMET 1 1
59 1 29610-000950 CLAMP, SPEED 095 1 1
60 1 160611-77250 SWITCH, STOP 1 1
61 1 160495-77260 WIRE 1 1
62 1 26366-080002 NUT, M8 1 1
63 1 160690-66310 PANEL 1 1
64 1 26106-060162 BOLT, M6X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.48. LABEL & TOOL EQ;;GMBOSNS Egi
(C)=GA180SNM (F)=
No. Lev. Parts No. Description Qty |
2 3 A _(B) (©) O () (7
1 1 160110-92610  BAG, TOOL 1 1
S 2 1 160120-92700 WRENCH, 21 L86 1 1
9 3 1 160110-92710  HANDLE, WRENCH 1 1
4 1 28110-100120  SPANNER, 10X12 1 1
6 1 160698-07270  LABEL, FINGER START 1 1
7 1 160692-07250  LABEL, CAUTION 1 1
7-1 1 160692-07251  LABEL, CAUTION 1 1 R
(A=E/#89028) (C=E/#89171)
; 8 1 160690-07260  LABEL, DRAIN 1 1
9 1 160520-07370  LABEL, CLEANER 1
10 1 160692-07370  LABEL, AIR CLEANER 1
- N 11 1 160690-07320  LABEL,NO FIRE 1 1
AR SAEX30 12 1 105250-07340  LABEL,EXH.GAS CAUTN 1 1
WYY A SCRIEI 0 13 1 105250-07330  LABEL 1 1
mEERRAR. 5OBRC ClRg 14 1 160830-07300  LABEL 1
L) 15 1 160690-07400  LABEL 1
w730l BRER (RER2H) 16 1 161690-07300  LABEL 1 1 W
mEIFL/E TEER) OPRIE (A=E/#B4492) (C=E/#B4466)
A WRFHAER LHAT
L REEHENCHESL.
8 9 10
' N\
l\.]/y DRAIN I?O IJ _TOJ;IHEE%E ;_i ERECEEMRL.
BIBRER Drain tho tust 20~3 ORM=ICfT .. |GEXEeE oL sFORE OFERATRG.
BB St 2o T T, el
(Fcen Q%L\Fﬁ?‘[i
N NIN-Y 25
7 KT C R & <R
NEZIRL T T,
y |
%@1&7"’]/)_[/}_& . S | (5=
BE<o>TIEALE A 5 1% Rl B
=LY TR || ==
\_&*v'e J
13
BEHRICER = _ =8|,
A E TosvaRom, s> 13
= HIRL . AR il |10y,
14 15
’ = N
F-} | e ——— Fa—-o
? o CHOKE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.49. CYLINDER BLOCK

GA220SNM
152
PREVIOUS

REFER TO Fig.50

I|9 2|2 2|3 28 25

Remarks
(1)REAR COVER UNIFIED

(A)=GA220SNS (D)=GA220SNK
(B)=GA220SNR )=
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 760790-01560 BLOCK ASSY, CYLINDER 1 1 1
1-1 1 760790-01561 BLOCK ASSY, CYLINDER 1 1 1 R
(A=E/#41564) (B=E/#41597) (D=E/#41630)
2 1 760793-01560 BLOCK ASSY, CYLINDER 1
2-1 1 760793-01561 BLOCK ASSY, CYLINDER 1 R
(C=E/#41678)
5 2 160610-01690 PLUG, M12 2 2 2 2
5-1 2 160610-01690 PLUG, M12 1 K
(C=E/#58892)
6 2 104200-59170 GASKET, 12 2 2 2
7 2 104200-59170 GASKET, 12 3
7-1 2 104200-59170 GASKET, 12 1 K
(C=E/#58892)
8 2 22312-080120 PIN, PARALLEL M8X12 2 2 2 2
8-1 2 114270-01600 PIN, M8X12 2 2 2 2 R
(A=E/#94914) (B=E/#95919) (C=E/#94922) (D=E/#97123)
9 2 160110-02220 SEAL, OIL 1 1 1 1
10 2 24101-062060 BEARING, BALL 6206C3 1 1 1 1
10-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 1 N
(A=E/#67907) (B=E/#67994) (C=E/#67936) (D=E/#67979)
11 2 24101-062024 BEARING, BALL 6202 1 1 1 1
11-1 2 160903-28020 BEARING, 6202C3E 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 2 160802-01700 JOINT, DRAIN 1
12-1 2 160998-01710 JOINT ASSY, L55/67 1 N
(C=E/#58892)
14 3 24311-000100 O-RING, 1AP10.0 1 W
(C=E/#58892)
15 3  26106-100162 BOLT, M10X 16 PLATED 1 w
(C=E/#58892)
16 1 760792-01500 COVER ASSY 1 1 1 1
16-1 1 760792-01501 COVER ASSY 1 1 1 1 R
(A=E/#40359) (B=E/#40564) (C=E/#40606) (D=E/#40576)
162 1 760792015602 COVERASSY 1 1 1 1 R
(A=E/#53901) (B=E/#54492) (C=E/#54124) (D=E/#54413)
18 2 24101-062060 BEARING, BALL 6206C3 1 1 1 1
18-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 1 N
(A=E/#67907) (B=E/#67994) (C=E/467936) (D=E/#67979)
19 2 160110-02220 SEAL, OIL 1 1 1 1
20 2  24101-062060 BEARING, BALL 6206C3 1 1 1 1
20-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 1 N
(A=E/#67907) (B=E/#67994) (C=E/#67936) (D=E/#67979)
21 2 24101-062024 BEARING, BALL 6202 1 1 1 1
21-1 2 160903-28020 BEARING, 6202C3E 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 2 160610-01690 PLUG, M12 1 1 1 1
23 2 104200-59170 GASKET, 12 1 1 1 1
25 1 160810-01740 CAP ASSY 2 2 2 2
27 2  24311-000180 O-RING, 1AP18.0 2 2 2 2
28 1 26106-080302 BOLT, M8X 30 PLATED 9 9 9 9

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA220SNS D)=GA220SNK
Fig.50. CYLINDER HEAD & BONNET (=ca2z0sns o
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
REFER TO Fig.51 1 1 160890-01210 BOLT, FLANGE M10X70 4 4 4 4
2 1 160790-01330 GASKET, HEAD 1 1 1 1
2-1 1 160790-01331 GASKET, HEAD 1 1 1 1 N
(A=E/#70502) (B=E/#70460) (C=E/#70468) (D=E/#70459)
3 1 160790-11010  HEAD ASSY, CYLINDER 1 1 1 1
3-1 1 160790-11011  HEAD ASSY, CYLINDER 1 1 1 1 R
(A=E/#43647) (B=E/#44864) (C=E/#44426) (D=E/#44961)
3-2 1 160790-11011 HEAD ASSY, CYLINDER 1 1 1 1 F
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
3-3 1 160790-11930 HEAD ASSY, CYLINDER 1 1 1 1 N
(A=*2003.03) (B=*2003.03) (C=*2003.03) (D=*2003.03)
8 1 160790-11100 VALVE, INTAKE 1 1 1 1
8-1 1 160790-11101 VALVE, INTAKE 1 1 1 1 S
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
9 1 160790-11110 VALVE, EXHAUST 1 1 1 1
9-1 1 160790-11111 VALVE, EXHAUST 1 1 1 1 S
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
10 1 160890-11120 SPRING, VALVE 2 2 2 2
11 1 160810-11180  RETAINER, SPRING 2 2 2 2
11-1 1 160890-11180  RETAINER, SPRING 2 2 2 2 S
(A=E/#53079) (B=E/#54492) (C=E/#52991) (D=E/#23446)
11-2 1 160890-11190 RETAINER, SPRING 2 2 2 2 S
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
12 1 160890-11200 ARM, ROCKER 2 2 2 2
12-1 1 160890-11202 ARM, ROCKER 2 2 2 2 S
(A=E/#53079) (B=E/#54492) (C=E/#52991) (D=E/#23446)
13 1 160690-11220 PIVOT, ROCKER ARM 2 2 2 2
13-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 2 2 S
(A=E/#53079) (B=E/#54492) (C=E/#52991) (D=E/#23446)
13-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 2 2 R
(A=E/#70865) (B=E/#71152) (C=E/#70910) (D=E/#70849)
14 1 160690-11270 BOLT 2 2 2 2
14-1 1 160690-11271  BOLT 2 2 2 2 N
(A=E/#25088) (B=E/#24850) (C=E/#24682) (D=E/#24865)
14-2 1 160890-11270 BOLT 2 2 2 2 S
(A=E/#53079) (B=E/#54492) (C=E/#52991) (D=E/#23446)
15 1 160690-11280 NUT, M6X0.5 2 2 2 2
16 1 160890-11290 PLATE, GUIDE 1 1 1 1
17 1 26216-080182 STUD, M8X 18 2 2 2 2
17-1 1 26226-080182 STUD, M8X 18 2 2 2 2 S
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
17-2 1 160890-04330 STUD, 2D8X18 2 2 2 2 R
(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)
18 1 160890-11300 BONNET ASSY, HEAD 1 1 1 1
19 1 160890-11310 GASKET, BONNET 1 1 1 1
19-1 1 160890-11311  GASKET, BONNET 1 1 1 1 R
Remarks (A=E/#67907) (B=E/#67818) (C=E/#67248) (D=E/#67249)
(LINT fggg@ﬁfﬁ%i?jfg%ﬂ? EOUS 20 1  26106-060352  BOLT, M6X 35 PLATED 3 3 3 3
11-2,17-1 AND 24, 21 1 160610-03050 BREATHERASSY 1 1 1 1
(2)INTERCHANGEABLE BY SIMULTANEOUS 22 1 160820-03180 PIPE , BREATHER 1 1
REPLACEMENT WITH NO.11-1,12-1,13-1 23 1 160710-03190 PIPE , BREATHER 1 1
AND 14-2. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

. (A)=GA220SNS (D)=GA220SNK
Fig.50. CYLINDER HEAD & BONNET (B)=GA220SNR )=
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |

®wW B ©) O E @

REFER TO Fig.51 24 1 120380-11350 COTTER, 7 4 4 4 4 W

(A=E/#67907) (B=E/#67818) (C=E/#67065) (D=E/#67029)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.3-2,8-1,9-1,

11-2,17-1 AND 24.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.11-1,12-1,13-1
AND 14-2.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.51. AIR CLEANER & MUFFLER

|P/C NEWS No:Y00A2175-5
PUBLISHED:2004/9

GA220SNK

GA220SNM

(A)=GA220SNS (D)=GA220SNK
(B)=GA220SNR )=
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160790-12500 CLEANER ASSY, AIR 1
2 1 160793-12510 CLEANER ASSY, AIR 1
3 1 160793-12550 CLEANER ASSY, AIR 1
3-1 1 160793-12551 CLEANER ASSY, AIR 1 R
(C=E/#55490)
3-2 1 160793-12552 CLEANER ASSY, AIR 1 R
(C=E/#58892)
4 1 160792-12500 CLEANER ASSY, AIR 1
4-1 1 160792-12501 CLEANER ASSY, AIR 1 R

4-2 1 160792-12502

(D=E/#55656)

CLEANER ASSY, AIR 1 R

(D=E/#58806)

5 2 160790-12510 COVER, AIR CREANER 1 1

6 2 160790-12530 HOLDER, ELEMENT 1

7 2 160793-12530 HOLDER, ELEMENT 1

8 2 160790-12540 ELEMENT 1

9 2 160793-12540 ELEMENT 1

10 2 160790-12520 CASE 1 1

11 2 160793-12570 BODY, AIR CLEANER 1

11-1 2 160793-12571 BODY, AIR CLEANER 1 N

(C=E/#55490)

11-2 2 160793-12580

12 2 160792-12510

BODY, AIR CLEANER 1 S

(C=E/#58892)

BODY, AIR CLEANER 1

12-1 2 160792-12530

BODY, AIR CLEANER 1 N

(D=E/#68784)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.55 NO.23-1.

13 2 160792-12720 ELEMENT 1 1
14 2 160820-12770 SUMP, OIL 1 1
14-1 2 160792-12760 SUMP, OIL 1 N
(D=E/#68784)
15 2 160792-12780  PIPE, REINFORCED 1 1
16 2 160820-12790  CAP, AIR CLEANER 1
17 2 160820-12300 BAND 1
18 1 160792-12900 CAP 1
20 2 160792-12920 NET 1
21 1  160810-56150  GASKET, CARBURETOR 1 1 1
21-1 1 160810-56151 GASKET, CARBURETOR 1 1 1 N
(A=E/#58821) (B=E/#58955) (C=E/#58892)
22 1 26366-060002 NUT, M6 2 2 2
23 1 26657-060002 NUT, CAP M6 2
24 1 160763-12600 GROMMET 1 1 1
25 1 160890-13210 GASKET, MUFFLER 1 1 1 1
25-1 1 160890-13211 GASKET, MUFFLER 1 1 1 1 N
(A=E/#70502) (B=E/#70460) (C=E/#70468) (D=E/470459)
26 1 160890-13600 SILENCER 1 1
26-1 1 160890-13601  MUFFLER ASSY 1 1 [
(A=E/#21186) (B=E/#20423)
26-2 1 160890-13602  MUFFLER ASSY 1 1 N
(A=E/#67907) (B=E/#67818)
26-3 1 160890-13603 MUFFLER ASSY 1 1 N
(A=*2009.04) (B=*2009.04)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

1 A)=GA220SNS D)=GA220SNK
Fig.51. AIR CLEANER & MUFFLER (y-cazzosns o
(C)=GA220SNM (F=
— No. Lev. Parts No. Description » ® (C)Qlt)( 'y ® © |
: - A B D E F
Dot Lol 200 T | 27 1 160890-13610 MUFFLER ASSY 1
GA220SNK GA220SNM 27-1 1 160890-13611 MUFFLER ASSY 1 N
(C=E/#67065)
28 2 160890-13500  SILENCER 1 1
28-1 2 160890-13501 MUFFLER 1 1 S
(A=E/#21186) (B=E/#20423)
28-2 2 160890-13580 MUFFLER 1 1 N
(A=E/#67907) (B=E/#67818)
28-3 2 160890-13581 MUFFLER 1 1 N
(A=*2009.04) (B=*2009.04)
29 2 160890-13540 MUFFLER 1
29-1 2 160890-13541 MUFFLER 1 N
(C=E/#67065)
30 2 160890-13530 COVER 1 1
31 2 160890-13560 COVER 1
32 2  26106-060082 BOLT, M6X 8 PLATED 4 4
32-1 2 114252-13950 BOLT, M6X8 4 4 R
(A=E/#67907) (B=E/#67818)
33 2 114252-13950 BOLT, M6X8 4
34 1 160792-13500 MUFFLER 1
34-1 1 160792-13560 MUFFLER 1 N
(D=E/#16688)
34-2 1 160792-13561 MUFFLER 1 N
(D=E/#67029)
34-3 1 160792-13562 MUFFLER 1 N
(D=*2009.04)
35 1 160792-13530 COVER 1
36 1  114252-13800 EXTENSION ASSY 1 1
37 1  114252-13800 EXTENSION ASSY 1 w
(D=E/#16688)
38 2 114252-13910 CLAMP 1 1
39 2 114252-13910 CLAMP 1 W
(D=E/#16688)
40 3  114252-13960 SCREW 6X 25 1 1
41 3  114252-13960 SCREW 6X 25 1 w
(D=E/#16688)
42 1 160797-13800 PIPE, TAIL 1
43 1 160120-13580 CLAMP 1
44 2  114252-13960 SCREW 6X 25 1 W
(C=EXXX)
45 1 26106-080122 BOLT, M8X 12 PLATED 1
46 1 160890-13570 BRACKET, MUFFLER 1 1 1
46-1 1 160890-13570 BRACKET, MUFFLER 1 1 z
(A=E/#21186) (B=E/#20423)
47 1 160890-13660 COVER 1 1 1
48 1 114252-13950 BOLT, M6X8 2 2 2 5
49 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1
49-1 1 26476-060162 SCREW, TAPPING M6X16 1 1 S
(A=E/#21186) (B=E/#20423)
Remarks 49-2 1 160890-13910 BOLT, FLANGE M6X20 1 1 N
(1)INTERCHANGEABLE BY SIMULTANEOUS (AZE/#29799) (B=E/#30916)
REPLACEMENT WITH FIG.55 NO.23-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H (A)=GA220SNS (D)=GA220SNK

Fig.51. AIR CLEANER & MUFFLER (=ca2z0sns o
(C)=GA220SNM (F)=

— 5| No. Lev. Parts No. Description Qty

Y - A B © O E G
PUBL [SHED: 200479 50 1 26366-080002 NUT, M8 2 2 2 2
GA220SNK GA220SNM 51 1 160792-04310 BOLT, M6X159 2 2
52 1 160790-04600  BOLT, M6X75 2 2

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.55 NO.23-1.

N:Old %New, O:Old% New, R:Oldé» New, S:Old z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.52. CRANKSHAFT, PISTON & CAMSHAFT

REFER TO Fig. 49

»

@

|B7%
PREVIOUS

(A)=GA220SNS (D)=GA220SNK
(B)=GA220SNR )=
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-14051 CAMSHAFT ASSY 1 1 1 1
1-1 1 160890-14052 CAMSHAFT ASSY 1 1 1 1 N
(A=*2003.05) (B=*2003.05) (C=+2003.05) (D=+2003.05)
2A 3 22512-050160 KEY, 5X 16 1 1 1 1 W
(A=*2003.05) (B=*2003.05) (C=*2003.05) (D=+2003.05)
8 2 160790-14560 SPRING,DECOMPRESSION 2 2 2 2
8-1 2 160890-14560 SPRING,DECOMPRESSION 1 1 1 1 S
(A=E/#21660) (B=E/#21775) (C=E/#21738) (D=E/#21855)
10 1 22512-050160 KEY, 5X 16 1 1 1 1 V4
(A=*2003.05) (B=*2003.05) (C=*2003.05) (D=*2003.05)
11 1 114250-14400 ROD, PUSH 2 2 2 2
12 1 160890-14200 TAPPET 2 2 2 2
13 1 760790-21700 CRANKSHAFT ASSY 1 1 1 1
15 2 160890-21200 GEAR, CRANKSHAFT 1 1 1 1
16 2 160890-21220 GEAR, BALANCER 1 1 1 1
17 2 22512-040160 KEY, 4X 16 1 1 1 1
18 2 22512-040300 KEY, 4X 30 1 1 1 1
19 1 26737-160002 NUT, M16 1 1 1 1
20 1 22217-160000 WASHER, SPRING 16 1 1 1 1
20-1 1 22137-160000 WASHER, 16 1 1 1 1 N
(A=E/#21660) (B=E/#21775) (C=E/#21738) (D=E/#21855)
21 1 160790-22011 PISTON ASSY 1 1 1 1
23 2  760790-22500 RING SET, PISTON 1 1 1 1
23-1 2 760790-22502 RING SET, PISTON 1 1 1 1
27 1 160890-22300 PIN, PISTON 1 1 1 1
28 1 22252-000190 RING, 19 2 2 2 2
29 1 760790-23700 ROD ASSY, CONNECTING 1 1 1 1
31 2 160810-23201 BOLT, CONNECTING ROD 2 2 2 2
32 1 160890-21220 GEAR, BALANCER 1 1 1 1
33 1 160790-28010 SHAFT, BALANCER 1 1 1 1
34 1 160903-28020 BEARING, 6202C3E 2 2 2 2
35 1 22351-040008 PIN, SPRING 4.0X 8 1 1 1 1
36 1 22512-070380 KEY, 7X 38 1 1 1 1
37 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1
38 1 160310-14550 WASHER 1 1 1 1

PREVIOUS
10

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.53. FUEL TANK & FUEL PIPE

GA220SNK 72

17 -

6 g7

13@

(A)=GA220SNS
(B)=GA220SNR
(C)=GA220SNM

(D)=GA220SNK
(E)=
=

1 T 1]
46454744

AR
PACKAGED PART

&34

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.42.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  114250-45310 COLLAR 4 4 4 4
2 1 760890-55702  TANKASSY, FUEL 1 1 1
2-1 1 760890-99900  TANKASSY, FUEL 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
2-2 1 760890-55730 TANK ASSY, FUEL 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
3 1 760792-55700  TANK ASSY, FUEL 1
3-1 1 760792-55702  TANK ASSY, FUEL 1 N
(D=E/#17415)
3-2 1 760792-55703  TANKASSY, FUEL 1 N
(D=E/#29177)
6 2 160710-55061  CAP ASSY 1 1 1 1
13 3 160393-55050  GASKET 1 1 1 1
14 2 160610-55100  FILTER, FUEL 1 1 1 1
17 2 160762-55150  GAUGE, FUEL 1 1 1
18 1 160792-55150 GAUGE, FUEL 1
18-1 2 160792-55160  GAUGE, FUEL 1 S
(D=*1990.11)
19 2 160692-55330 COCK ASSY, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
21 3 160710-55360  RING 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
22 3 160710-55370  GASKET 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
23 3 160710-55381 FILTER, FUEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
23-1 3 160710-55382 FILTER 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
24 3 160903-55390  CUP, FUEL COCK L57 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
24-1 3 160998-55390  BOWL, STRAINER 1 1 1 R
(A=E/#69415) (B=*2002.02) (C=E/#69439)
25 3 160692-55421 PLATE 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
25-1 3 160692-55421 PLATE 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
26 2 26106-060102 BOLT, M6X 10 PLATED 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
27 2 160798-59350  HOSE, FUEL A-485 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
28 2 23000-013000 CLAMP, 13 4 4 4 W
(A=EXXX) (B=EXXX) (C=EXXX)
29 2 160920-59380  PIPE, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
30 2 160611-77250 SWITCH, STOP 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
31 2 160495-77260 WIRE 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
32 2 26366-080002 NUT, M8 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
33 2 160798-45130  CASE, COOLING FAN 1 1 1 W

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.53. FUEL TANK & FUEL PIPE

17 -

6 g7

13@

GA220SNK 72

(A)=GA220SNS
(B)=GA220SNR
(C)=GA220SNM

(D)=GA220SNK

(E)=
(F)=

1 T 1]
46454744

AR
PACKAGED PART

&34

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.42.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
(A=EXXX) (B=EXXX) (C=EXXX)
34 2 23061-060025 PIPE, 6X 25 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
35 2 26106-060162 BOLT, M6X 16 PLATED 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX)
36 2 160890-66310  PANEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
37 2 160710-78710  CLAMP, CORD 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
38 2 105250-07330  LABEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
39 2 105250-07340  LABEL,EXH.GAS CAUTN 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
40 2 114370-07110 LABEL,EXH.GAS CAUTN 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
41 2 160692-07250  LABEL, CAUTION 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
42 1 160690-55300 COCKASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
43 2 160690-55310  COCK ASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
44 2 160690-55320 LEVER 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
45 2 160690-55330  SHAFT 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
46 2 22417-200200  PIN, COTTER 2.0X20 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
47 2 26557-040102  SCREW, M4X10 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
48 1 160692-55330 COCKASSY, FUEL 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
49 1 160692-55300 COCK ASSY, FUEL 1
52 2 160710-55360  RING 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
53 2 160710-55370  GASKET 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
54 2 160710-55382 FILTER 1 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
55 2 160998-55390  BOWL, STRAINER 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
56 2 160710-55390  CUP, FUEL COCK L37 1
57 2 160692-55421 PLATE 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
57-1 2 160692-55421 PLATE 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
58 1 160690-55460 DAMPER, FUEL TANK 4 4 4 4
58-1 1 160690-55461 DAMPER, FUEL TANK 4 4 4 4 N
(A=E/#45535) (B=E/#46577) (C=E/#45726) (D=E/#45596)
58-2 1 160690-55462 DAMPER, FUEL TANK 4 4 4 4 R
(A=E/#68922) (B=E/#70146) (C=E/#68782) (D=E/#68784)
59 1 160610-55470  WASHER 4 4 4 4 z

++ CONTINUE ++

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CA10-M21705

; A)=GA220SNS D)=GA220SNK
Fig.53. FUEL TANK & FUEL PIPE (-crzzosns o
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
17 GA220SNK 4, A B () DO () (A
6 @ (A=E/#37918) (B=E/#37839) (C=E/#37629) (D=E/#37980)
1 3@ 60 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2
2-2 60-1 1 26106-060102 BOLT, M6X 10 PLATED 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=+1993.02)
61 1 26106-060082 BOLT, M6X 8 PLATED 1
61-1 1 26106-060102 BOLT, M6X 10 PLATED 1 N
(D=EXXX)
62 1 26476-060252 SCREW, TAPPING M6X25 4 4 4 4
62-1 1  114370-45350 BOLT 4 4 4 4 N
(A=E/#37918) (B=E/#37839) (C=E/#37629) (D=E/#37980)
62-2 1 160690-55140 BOLT 4 4 4 4 R
(A=E/#53901) (B=E/#54492) (C=E54124) (D=E/#54413)
63 1  43400-500400 SEAL WASHER 6 2 2 2 z
(A=*1993.02) (B=+1993.02) (C=+1993.02)
64 1 106990-44660 CLIP, HOSE 12.5 2 2 2 2
Q 45454744 65 1 160790-59360 HOSE, FUEL A-535 11 1
65-1 1 160920-59350 PIPE, FUEL 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=+1993.02)
65-2 1 160920-59351 HOSE, FUEL A-510 1 1 1 N
(A=*2000.06) (B=*2000.06) (C=*2000.06)
66 1 160792-59400 TUBE, PROTECT 1
67 1 160802-78270 CLAMP, CORD 1 1 1
67-1 1 160710-78710 CLAMP, CORD 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
68 1 160820-78710 CLAMP, CORD 1 1 1 1
69 1  1A2040-64100 MASK, FRONT 1
70 1  1A2040-64200 COVER, REAR 1
70-1 1  1A2049-64200 COVER, REAR 1 R
(D=E/#18435)
71 1 160120-76940 WASHER 1
72 1 26023-050102 SCREW, M5X10 2
73 1 26106-060162 BOLT, M6X 16 PLATED 1
74 1 160792-59350 PIPE, FUEL 1
74-1 1 160792-59351 HOSE, FUEL A-450 1 N
(D=E/#64445)
75 1 160792-59360 PIPE, FUEL 1 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
75-1 1 160792-59361 HOSE, FUEL B-180 1 1 1 1 N
(A=E/#64683) (B=E/#64702) (C=E/64727) (D=E/#64445)
=Ty} 76 1  124060-77680 CLIP, HOSE 10 2 2 2 2 w
PACKAGED PART (A=*1993.02) (B=+1993.02) (C=+1993.02)
76-1 1  119520-03990 CLIP, HOSE 10.5 2 2 2 2 R
ﬂ>3 4 (A=E/#67907) (B=E/#67818) (C=E/#67781) (D=E/#67979)
77 1 160792-55900 GUIDE 1
78 1 160792-55920 COVER 1
79 1 160792-55950 SCREW, M5X8 4

Remarks
(1)OUTLET PIPE UNIFIED
(2)THIS PART IS USED FOR NO.2-1.

(3)INTERCHANGEABILITY IS <S> WITH
NO.42. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.54. CARBURETOR

REFER 7O Fig.51

GA220SNK

E-AS

(A)=GA220SNS
(B)=GA220SNR
(C)=GA220SNM

(D)=GA220SNK
(E)=
=

GA220SNS

g—20
o>——1I19
13
|BF%
PREVI0US 21
23 23A-2
23n >
23A-1 29
' 29 2—30
16—@1’) —30 37
21—O ®&—16-1
S
“ 36
GA220SNK GA220SNK
23B 23B-1
34—
35 I 37
1 SA—@L) 16A-1—O

|
27A—O

B
PREVIOUS

36A— S

Remarks
(1)REPAIR PART.

No. Lewv. Parts No. Description |
A B (C) (D) (E)
1 1 160790-56020 CARBURETOR ASSY 1
1-1 1 160790-56040  CARBURETOR ASSY 1 N
(A=E/#31836)
1-2 1 160790-57020 CARBURETOR ASSY 1 N
(A=E/#71484)
1A 1 160790-56010 = CARBURETOR ASSY 1
1A-1 1 160790-56030  CARBURETOR ASSY 1 N
(B=E/#30928)
1A-2 1 160790-57010 CARBURETOR ASSY 1 N
(B=E/#71365)
1B 1 160793-56030 CARBURETOR ASSY 1
1B-1 1 160793-56070  CARBURETOR ASSY 1 N
(C=E/#31650)
1B-2 1 160792-57020 CARBURETOR ASSY 1 N
(C=E/#71487)
1c 1 160792-56010 CARBURETOR ASSY 1
1C-1 1 160798-57010 CARBURETOR ASSY 1 N
(D=E/#71281)
2 2 160120-56670  SCREW 2 2 2 2
2-1 2 160690-56560 @ SCREW 2 2 2 2 S
(A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
3 2 160880-56761  VALVE, THROTTLE 1 1 1 1
4 2 160903-56670  SCREW 2 2 2 2
4-1 2 160690-56570  SCREW 2 2 2 2 S
(A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
5 2 160792-56520  VALVE, CHOKE 1 1 1 1
6 2 181230-56380  SPRING 1 1 1 1
7 2 160667-56750  ADJUSTER 1 1 1 1
8 2 160460-56940  JET, PILOT 1 1
8-1 2 160691-56810  JET, PILOT 1 1 S
(A=*2003.04) (B=*2003.01)
8A 2 160460-56940 JET, PILOT 1 1
8A-1 2 160792-57740 JET, PILOT S
(C=*2003.01) (D=*2003.01)
9 2 160792-56530  SHAFT, THROTTLE 1 1 1 1
10 2 160792-56540 RING 1 1 1 1
11 2 181230-56380  SPRING 1 1 1 1
12 2 160210-56610  WASHER 1 1 1 1
13 2 160890-56620  FLOAT ASSY 1 1 1 1
14 2 160790-56550  NOZZLE, MAIN 1 1
14-1 2 160790-56551 NOZZLE, MAIN 1 1 S
(A=E/#31836) (B=E/#30928) (C=E/#31650)
14-2 2 160792-57780  NOZZLE, MAIN 1 1 S
(A=*2003.04) (B=*2003.01)
14A 2 160790-56550  NOZZLE, MAIN 1
14A-1 2 160790-56551 NOZZLE, MAIN 1 S
(A=E/#31836) (B=E/#30928) (C=E/#31650)
14A-2 2 160792-57730 NOZZLE, MAIN 1 S
(C=*2003.01)
14B 2 160792-56560  NOZZLE, MAIN 1
14B-1 2 160792-57770  NOZZLE, MAIN 1 S

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.54. CARBURETOR

REFER 7O Fig.51

GA220SNK

E-AS

(A)=GA220SNS
(B)=GA220SNR
(C)=GA220SNM

(D)=GA220SNK
(E)=
=

GA220SNS

20
o>——19
13
|BF%
PREVIOUS 21
23 23A-2
23n >
23A-1 29
' 29 2—30
16—@1’) —30 37
21—O ®&—16-1
S
“ 36
GA220SNK GA220SNK
23B 23B-1
34—
35 I 37
1 SA—@L) 16A-1—O
\ o)
27A‘@ 36A
25,7
PREVI0US

Remarks
(1)REPAIR PART.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
(D=*2003.01)
15 2 160790-56560  JET, ENRICHMENT 1 1
15-1 2 160793-56581  JET, ENRICHMENT 1 1 S
(A=E/#31836) (B=E/#30928)
15-2 2 160792-57760 JET, MAIN 1 1 S
(A=*2003.04) (B=*2003.01)
15A 2 160793-56580  JET, ENRICHMENT 1
15A-1 2 160792-57720  JET, MAIN 1 S
(C=*2003.01)
15B 2 160792-56570  JET, ENRICHMENT 1
15B-1 2 160792-57760  JET, MAIN 1 S
(D=*2003.01)
16 2 160120-56721  GASKET 1 1 1
16-1 2 160691-56740  WASHER 1 1 1 S
(A=*2003.04) (B=*2003.01) (C=*2003.01)
16A 2 160792-56580  GASKET 1
16A-1 2 160893-56660  O-RING 1 S
(D=*2003.01)
17 2 160790-56571 NOZZLE 1 1 1 1
18 2 160810-56580 RING, CHOKE SHAFT 1 1 1 1
19 2 160692-56750  CLIP 1 1 1 1
20 2 160792-56670  VALVE ASSY, NEEDLE 1 1 1 1
20-1 2 160890-56790  VALVE, INJECTION 1 1 1 1 R
(A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
21 2 160610-56630  PIN, FLOAT 1 1 1 1
21-1 2 160690-56630  PIN, FLOAT 1 1 1 1 S
(A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
22 2 26117-040088 BOLT M 4X 8 PLATED 1 1 1
22-1 2 160692-56500  BOLT 1 1 1 S
(B=*2003.01) (C=*2003.01) (D=*2003.01)
23 2 160790-56590  BODY, FLOAT 1
23-1 2 160792-57710 BODY, FLOAT 1 S
(A=*2003.04)
23A 2 160790-56590  BODY, FLOAT 1 1
23A-1 2 160890-56430  BODY, FLOAT 1 1 S
(B=E/#31836) (C=E/#31650)
23A-2 2 160792-57710  BODY, FLOAT 1 1 S
(B=*2003.01) (C=*2003.01)
23B 2 160792-56430  BODY, FLOAT 1
23B-1 2 160792-57750  BODY, FLOAT 1 S
(D=*2003.01)
24 2 160790-56950 LEVER, CHOKE 1
24A 2 160790-56600 LEVER, CHOKE 1 1 1
25 2 160702-56720  RING 1 1 1 1
26 2 160640-56850  SEAL 1 1 1 1
27 2 160790-56610 BOLT 1 1 1 z
(B=*2003.01) (C=*2003.01)
27A 2 160792-56590  BOLT 1 z
(D=*2003.01)
28 2 160792-56610  JET, PILOT 1 1 1 1
28-1 2 160798-56610  JET 1 1 1 1 S

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

; A)=GA220SNS D)=GA220SNK
Fig.54. CARBURETOR (cazaosns o
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
(A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
29 2 181230-56380 SPRING 1 1 1
30 2 160610-56900 SCREW 1 1 1
b 31 2 160692-56770  HOSE 11 1 1
32 2 160692-56710 SCREW 1 1 1 1
N, 33 2 16079256620  JET, MAIN 1
® 33-1 2 160890-56610 JET, PILOT 1 S
R ) (D=*2003.01)
’ 33A 2 160798-56630 JET 1 1 W
(A=*2003.04) (B=*2003.01)
34 2 160692-56620 O-RING 1 z
(D=*2003.01)
REFER TO Fig.51 35 2 160792-56630  BODY, FLOAT CHAMBER 1 z
GA220SNK (D=+2003.01)
43 36 2 160691-56730 NUT 1 1 1
(A=*2003.04) (B=*2003.01) (C=*2003.01)
36A 2 160692-56400 NUT 1
(D=+2003.01)
37 2 160792-57700  STUD 1 1 1 1 w
GA220SNS (A=*2003.04) (B=*2003.01) (C=*2003.01) (D=*2003.01)
— 20 38 1 160790-56150  GASKET, CARBURETOR 1 1 1 1
o>——19 38-1 1 160790-56151 GASKET, CARBURETOR 1 1 1 1 N
24 (A=E/#58821) (B=E/#58955) (C=E/#58892) (D=E/#58806)
13 39 1 160810-56150 GASKET, CARBURETOR 1 1 1 1
B% 39-1 1 160810-56151 GASKET, CARBURETOR 1 1 1 1 N
PREVIOUS 21 (A=E/#58821) (B=E/#58955) (C=E/#58892) (D=E/#58806)
23 23A—2 40 1 160790-56160 INSULATOR 1 1 1 1
23N > 41 1 160690-56900 ROD, CHOKE 1 1
23A-1 29 42 1 160692-56900 ROD, CHOKE 1
l 29 @—30 43 1 160730-56880 HOSE, D5/3 1
1 6—%’) —30 37 43-1 1 23061-030270 PIPE, 3X 270 1 R
(D=E/#59183)
—6 ®&—16-1
S 36
GA220SNK GA220SNK
238 23B-1
34—
.
16 A—@L) 16A-1—O
|
27A‘@ 36A
1254
PREVIOUS
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.55. GOVERNOR & CONTROL DEVICE (=ca2z0sns (D)=oAz208NK
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 160690-61301 SPINDLE 1 1 1 1
2-1 1 160690-61300 SPINDLE 1 1 1 1 N
(A=E/#13545) (B=E/#11166) (C=E/#12823) (D=E/#13693)
2-2 1 160690-61301 SPINDLE 1 1 1 1 R
[E2 (A=E/#40783) (B=E/#41262) (C=E/#40663) (D=E/#41235)
PREVIOUS 3 1 160690-61310  SHAFT 101 1 1
3-1 1 160690-61311 SHAFT 1 1 1 1 R
(A=E/#46533) (B=E/#46577) (C=E/#46352) (D=E/#46191)
4 1 160690-61450 WASHER 1 1 1 1
36 5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1 1 1
9 1 160890-66050 SPRING, RETURN 1 1 1 1
10 1 160120-76940 WASHER 1 1 1 1
11 1 160790-66010 SPRING, GOVERNOR 1 1 1 1
12 1 160890-66101 CONTROLLER ASSY 1 1 1
13 1 160991-66111 CONTROLLER ASSY 1
14 2 160890-66081 LEVER ASSY, CONTROL 1 1 1
15 2 160692-66051 LEVER ASSY, CONTROL 1
20 3 26117-040088 BOLT M 4X 8 PLATED 1 1 1 1
21 2 160890-66110 BASE ASSY 1 1 1
22 2 160797-66131 BASE ASSY 1
22-1 2 160890-66110 BASE ASSY 1 N
(D=E/#20593)
23 3 160890-66140 BASE ASSY 1 1 1
23-1 3 160890-66141 BASE ASSY 1 1 1 S
(A=E/#21186) (B=E/#20423) (C=E/#21378)
23-2 3 160890-66142 BASE ASSY 1 1 1 N
(A=E/#31265) (B=E/#30928) (C=E/#31387)
24 3 160797-66140 BASE ASSY 1
24-1 3 160890-66141 BASE ASSY 1 N
(D=E/#20593)
24-2 3 160890-66142 BASE ASSY 1 N
(D=E/#31322)
25 3 160520-66291 SPRING 2 2 2 2
26 3  26117-040357 BOLT, M4X 35 PLATED 1 z
(D=E/#20593)
27 3 26117-040257 BOLT, M4X 25 PLATED 2 2 2 1
27-1 3 26117-040257 BOLT, M4X 25 PLATED 2 K
(D=E/#20593)
28 2 160690-66160 WASHER 1 1 1
29 2 160664-66170 WASHER 1 1 1
30 2 160664-66180 SPRING 1 1 1
31 2 160664-66220 SPRING, RETURN 1 1 1 1
GA2205NK 27-1 32 2 22137-060000 WASHER, 6 1 1 1
33 2 26347-060002 NUT, M6 1 1 1 1
34 2 26757-060002 NUT, LOCK M6 1 1 1 1
35 2 160670-66350 COLLAR 1
Remarks 36 1 160890-66190  LEVER ASSY, GOVERNOR 1 1 1 1
(DINTERCHANGEABLE BY SIMULTANEOUS 37 2 26106060252  BOLT, M6 25 PLATED L1 a1 z
AND NO.49-1, OR FIG.51 NO.28-1 (A=E/## 4170) (B=E/## 4189) (C=E/## 4199) (D=E/#42292)
AND NO.49-1. 39 2 26366-060002 NUT, M6 1 1 1 1 w
(2)SHAPE OF STOP SWITCH INSTALLING (A=E/#41700) (B=E/#41894) (C=E/#41998) (D=E/#42292)
PART CHANGED. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.55. GOVERNOR & CONTROL DEVICE (y=srzzosns (s8N
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
40 1 160690-66200 LINK, THROTTLE 1 1 1 1
41 1 160690-66210 SPRING, TENSION 1 1 1 1
42 1 160890-66300 PANEL 1 1 1
42-1 1 160890-66310  PANEL 1 1 1 s
2 (A=E/#31836) (B=E/#30928) (C=E/#31650)
PREVIOUS 43 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2
43-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 N
(A=E/## 3364) (B=E/## 3365) (C=E/## 3377)
44 1 26476-060142 SCREW, TAPPING M6X14 3 3 3 3
36 45 1 114770-61600 SEAL, OIL 1 1 1 1 w
(A=E/#90917) (B=E/#87404) (C=E/#89831) (D=E/#90619)
GA220SNK 27-1
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.51 NO.26-1
AND NO.49-1, OR FIG.51 NO.28-1
AND NO.49-1.
(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED. Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.56. FLY.MAGNETO & STARTING DEVICE

GA220SNS
GA220SNR

1

= N
PREVIOUS

[}

(A)=GA220SNS (D)=GA220SNK

(B)=GA220SNR (E)=
(C)=GA220SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
2 1 160890-76250  STARTER ASSY, RECOIL 1 1
3 2 160890-76510  SPRING, SPIRAL 1 1
4 2 160890-76520  REEL 1 1
5 2 160890-76530  SPRING, DOG 2 2
6 2 160890-76540 DOG 2 2
7 2 160890-76550 SPRING, BRAKE 1 1
8 2 160641-76570  SCREW 1 1
9 2 160890-76570  RETAINER 1 1
10 2 160890-76580  ROPE, STARTER 1 1
11 2 160260-76620  KNOB, STARTER 1 1
12 1 160790-76590  PULLEY, STARTER 1 1
13 1 26106-060082 BOLT, M6X 8 PLATED 4 4
14 1 26106-060122 BOLT, M6X 12 PLATED 3 3
15 1 160690-77250  SWITCH, STOP 1 1
15-1 1 160611-77250 SWITCH, STOP 1 1 S
(A=E/#29001) (B=E/#29275)
16 1 22857-200100 SCREW, 2X10 2 2 z
(A=*1993.02) (B=*1993.02)
17 1 160690-78010 PLUG, SPARK BP6ES 1 1
17-1 1 160690-78020 PLUG, SPARK 1 1 N
(A=E/#27703) (B=E/#27797)
17-2 1 160690-78030  PLUG, SPARK N11YC 1 1 N
(A=EXXX) (B=EXXX)
18 1 160700-78040  CAP, PLUG 1 1
19 1 160700-78050  TERMINAL, PLUG 1 1
21 1 160790-78511 COIL, IGNITION 1 1
21-1 1 160790-78512  COIL, IGNITION 1 1 S
(A=E/#16547) (B=E/#14751)
22 1 160690-78230 WIRE 1 1 W
(A=E/#16547) (B=E/#14751)
23 1 160790-78540 ROTOR 1 1
24 1 160560-78700 CLAMP 1 1 z
(A=EXXX) (B=EXXX)
25 1 160700-78720 GROMMET 1 1
26 1 26476-060252  SCREW, TAPPING M6X25 2 2
26-1 1 26476-060302  SCREW, TAPPING M6X30 2 2 N
(A=EXXX) (B=EXXX)
26-2 1 160690-04350  BOLT, M6X30 2 2 R
(A=E/#71250) (B=E/#71152)
27 1 160790-45120  CASE, COOLING FAN 1 1
27-1 1 160798-45130  CASE, COOLING FAN 1 1 S
(A=*1993.02) (B=*1993.02)
28 1 160890-45200 COVER, HEAD 1 1
29 1 160790-45210 COVER 1 1 z

(A=E/#30904)

(B=E/#30916)

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.21-1 AND NO.22
(3)FUEL COCK STAY ADDED

30 1 26476-060142 SCREW, TAPPING M6X14 4 4
31 1 26476-060142 SCREW, TAPPING M6X14 2 2
32 1 29610-000650 CLAMP, SPEED 065 1 1
33 1 29610-000950 CLAMP, SPEED 095 1 1
34 1 26476-060142 SCREW, TAPPING M6X14 1 1 w

(A=EXXX) (B=EXXX)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.56. FLY.MAGNETO & STARTING DEVICE E‘B\;;gﬁggggﬁﬁ EE;;GAZZOSNK
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
GA220SNS 341 1 26476-060142 SCREW, TAPPING M6X14 1 1 z
GA220SNR (A=E/#30904) (B=E/#30916)
35 1 16049577260  WIRE 11
(A=*1993.02) (B=*1993.02)
36 1 26366-080002  NUT, M8 101
(A=*1993.02) (B=*1993.02)
37 1 160611-04350  BOLT, M6X70 1 1 w
(A=EXXX) (B=EXXX)

e

1B7%
PREVIOUS

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.21-1 AND NO.22

(3)FUEL COCK STAY ADDED N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.57. FLY.MAGNETO & STARTING DEVICE (y-oazzosns (D)=cAz205NK
(C)=GA220SNM (F)=
No. Lev. Parts No. Description Qty |
GA220SNK (A) B (C) (D) (E) (P
2 1 160900-76250 STARTER ASSY, RECOIL 1
3 2 160900-76510 CASE 1
4 2 160900-76520 SPRING 1
5 2 160900-76530 REEL 1
6 2 160900-76540 SPRING, DOG 2
7 2 160641-76530 SPRING, DOG 2
8 2 160641-76560 SPRING, BRAKE 1
9 2 160641-76570 SCREW 1
10 2 160900-76570 RETAINER 1
11 2 160900-76580 ROPE, STARTER 1
12 2 160260-76620 KNOB, STARTER 1
13 2 160900-76600 PIPE, REINFORCED 1
14 2 160900-76610 CASE, SPRING 1
15 1 160793-76160 PULLEY 1
17 1 160793-76300 SPACER, RECOIL 1
18 1 26106-060082 BOLT, M6X 8 PLATED 4
19 1 26106-060082 BOLT, M6X 8 PLATED 4
20 1 26106-060122 BOLT, M6X 12 PLATED 3
21 1 29610-000650 CLAMP, SPEED 065 1 z
(C=EXXX)
22 1  29610-000950 CLAMP, SPEED 095 1 1
23 1 160690-78010 PLUG, SPARK BP6ES 1 1
23-1 1 160690-78020 PLUG, SPARK 1 1 N
(C=E/#27838) (D=E/#27812)
23-2 1 160690-78030 PLUG, SPARK N11YC 1 1 N
(C=EXXX) (D=EXXX)
24 1 160700-78040 CAP, PLUG 1 1
25 1 160700-78050 TERMINAL, PLUG 1 1
27 1 160790-78500 ROTOR 1 1
28 1 160790-78511 COIL, IGNITION 1 1
28-1 1 160790-78512 COIL, IGNITION 1 1 S
(C=E/#16779) (D=E/#16688)
29 1 160690-78230 WIRE 1 1 W
(C=E/#16779) (D=E/#16688)
30 1 160693-78620 COIL, LAMP 1 1
31 1 160560-78700 CLAMP 1 Y4
(C=EXXX)
32 1 160710-78710 CLAMP, CORD 1 1
33 1 160700-78720 GROMMET 1 1
34 1 26476-060252 SCREW, TAPPING M6X25 2 2
35 1 26476-060252 SCREW, TAPPING M6X25 2 2
35-1 1 26476-060302 SCREW, TAPPING M6X30 2 2 N
)j 48 (C=EXXX) (D=EXXX)
252 35-2 1 160690-04350 BOLT, M6X30 2 2 R
PREVIOUS \5) (C=E/#71121) (D=E/#71091)
36 1 160341-01950 PIPE 1 1 A
(C=*1999.03) (D=*1999.03)
Remarks 37 1 26476-060142  SCREW, TAPPING M6X14 11
(1)INTERCHANGEABLE BY SIMULTANEOUS 38 1 160792-78020 LAMP. H’EAD 1
REPLACEMENT WITH NO.28-1 AND NO.29 !
(2)FUEL COCK STAY ADDED 39 1 26106-060102 BOLT, M6X 10 PLATED 2
(3)CHANGED FROM LEAD SWITCH TYPE TO 40 1 160792-45110 CASE, COOLING FAN 1
ROTARY TYPE. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.57. FLY.MAGNETO & STARTING DEVICE (-crzzosns (Or-RzzosK
(C)=GA220SNM =
No. Lev. Parts No. Description Qty |
GA220SNK (A) B (C) (D) (E) (P
40-1 1 160790-45110 CASE, COOLING FAN 1 N
(D=E/#17415)
41 1 160790-45120 CASE, COOLING FAN 1
41-1 1 160798-45130 CASE, COOLING FAN 1 S
(C=*1993.02)
42 1 160890-45200 COVER, HEAD 1 1
43 1 160790-45210 COVER 1 1 Z
(C=E/#31006) (D=E/#31322)
44 1 26476-060142 SCREW, TAPPING M6X14 4 4
45 1 26476-060142 SCREW, TAPPING M6X14 1 1 z
(C=E/#31006) (D=E/#31322)
46 1 26476-060142 SCREW, TAPPING M6X14 2 2
47 1 160690-77250 SWITCH, STOP 1
47-1 1 160611-77250 SWITCH, STOP 1 S
(C=*1993.02)
48 1 22857-200100 SCREW, 2X10 2 z
(C=*1993.02)
50 1 160792-76250 STARTER ASSY, RECOIL 1
51 2 160792-76510 CASE, STARTER 1
52 2 160792-76540 REEL 1
53 2 160692-76800 RATCHET 1
54 2 160692-76540 GUIDE, RATCHET 1
55 2 160692-76530 PIN, RATCHET 1
56 2 160792-76550 PLATE, FRICTION 1
57 2 160710-76540 SPRING, SPIRAL 1
58 2 160692-76820 SHAFT 1
59 2 160692-76550 SPRING, FRICTION 1
60 2 160692-76560 WASHER, THRUST 1
61 2  26367-060002 NUT, M6 1
63 2 160792-76570 ROPE, STARTER 1
64 2 160792-76580 KNOB, STARTER 1
65 1 160792-76590 PULLEY, STARTER 1
66 1 26106-060122 BOLT, M6X 12 PLATED 3
67 1 26106-060602 BOLT, M6X 60 PLATED 4
68 1 160495-77260 WIRE 1
(C=+1993.02)
69 1 26366-080002 NUT, M8 1
(C=*1993.02)
70 1 160611-04350 BOLT, M6X70 1 W
(C=EXXX)
N
lPEIF?EVIOUs \BJ
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.28-1 AND NO.29
(2)FUEL COCK STAY ADDED
(3)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE. Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.58. LABEL & TOOL

e gesa
iy

C—2

| S——
| S——

FRMCREARL,

CHECK ENGE O BEFORE OPERATING.

(A)=GA220SNS
(B)=GA220SNR
(C)=GA220SNM

(D)=GA220SNK
(E)=
=

|B7%
PREVIOUS

BROS AL,

| BRREE. BRI
SN

SITIU-FEAERSOBIIERLTTAC,

9-1 22
10-1 12-3 ‘
o MIDICNEE
SHBENHA ?j
rasmn. SoRR<ean 33.5 f*ﬁ;@g'ﬂf d
w73 -0, mRem aBLm IVIVEELEL <
Y T T TR, pd
ADESRFESSHAT
FRAHHOKK IO,
23
eHOI i s | 92
tmu;%a% o]
INCEH L5555 eee 2| G
Jztf"ﬂ:bz <EREW| >
AES
[=]
S
25— L2
IR
BHRICER =B LURROB
%;g;%ﬁ,omu B ORETHT 2
PR, Kk HRAL . AKICHE
=1,
26
LEMA|
A“Iﬁ e +g5ja?w_ai—;5mm 27 @%
7
il | 75057, Nz

No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 160110-92610 BAG, TOOL 1 1 1 1
2 1 160120-92700 WRENCH, 21 L86 1 1 1 1
3 1 160110-92710 HANDLE, WRENCH 1 1 1 1
4 1 28110-100120 SPANNER, 10X12 1 1 1 1
9 1 160690-07250 LABEL, CAUTION 1 1 1
9-1 1 160692-07250 LABEL, CAUTION 1 1 1
(A=E/#42306) (B=E/#42622) (C=E/#41998)
9-2 1 160692-07251 LABEL, CAUTION 1 1 1
(A=E/#63628) (B=E/#64702) (C=E#63697)
10 1 160692-07100 LABEL, CAUTION 1
10-1 1 160692-07250 LABEL, CAUTION 1
(D=E/#42292)
10-2 1 160692-07251 LABEL, CAUTION 1
(D=E/#63746)
11 1 160790-07120 LABEL, OHV MARK 1 1 1 1
11-1 1 160790-07200 LABEL, FINGER START 1 1 1
(A=E/#51068) (B=E/#54492) (C=E/#52937)
12 1 160520-07270 LABEL, DRAIN 1 1 1 1
12-1 1 160520-07271 LABEL, DRAIN 1 1 1 1
(A=E/#15086) (B=E/#14751) (C=E/#15183) (D=E/#15342)
12-2 1 160520-07272 LABEL, DRAIN 1 1 1 1
(A=E/#28340) (B=E/#28130) (C=E/#28278) (D=E/#28151)
12-3 1 160690-07260 LABEL, DRAIN 1 1 1 1
(A=E/#58821) (B=E/#58955) (C=E#58892) (D=E/#58806)
13 1 160830-07300 LABEL 1
14 1 160792-07301 LABEL, RECOIL STARTE 1
15 1 160520-07370 LABEL, CLEANER 1
16 1 160793-07370 LABEL, AIR CLEANER 1
17 1 160692-07370 LABEL, AIR CLEANER 1 1
18 1 160692-55940 LABEL, YANMAR 1
19 1 160792-55970 LABEL 1
20 1 160792-55980 LABEL 2
21 1 160792-55990 LABEL 1
22 1 160690-07320 LABEL,NO FIRE 1 1 1
(A=E/#42306) (B=E/#42622) (C=E/#41998)
23 1 160692-07320 LABEL,NO FIRE 1
(D=E#42292)
24 1 105250-07340 LABEL,EXH.GAS CAUTN 1 1 1
(A=E/#42306) (B=E/#42622) (C=E/#41998)
25 1 114370-07110 LABEL,EXH.GAS CAUTN 1
(D=E/#42292)
26 1 105250-07330 LABEL 1 1 1 1
(A=E/#42306) (B=E/#42622) (C=E/#41998) (D=E/#42292)
27 1 161690-07300 LABEL 1 1 1 1

(A=E/#71484)

(B=E/#71365)

(C=E/#71487)

(D=E/#71281)

Remarks
(1)LABEL COLOR CHANGED

N:Old <=

es_

New, Q:0ld %z New, R:Old <

Qs
S’

New, S:0ld £

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.59. CYLINDER BLOCK (y-oaziasns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 760798-01580 BLOCK ASSY, CYLINDER 1
4 2 114270-01600 PIN, M8X12 2
5 2 104200-59170 GASKET, 12 2
6 2 160610-01690 PLUG, M12 2
7 2 160110-02220 SEAL, OIL 1
8 2 160903-28020 BEARING, 6202C3E 1
9 2 24101-062060 BEARING, BALL 6206C3 1
9-1 2 129900-26250 BEARING, BALL 6206C3 1 N
(A=E/#55308)
10 1 760792-01500 COVER ASSY 1
10-1 1 760792-01502 COVER ASSY 1
12 2  24101-062060 BEARING, BALL 6206C3 1
12-1 2 129900-26250 BEARING, BALL 6206C3 1 N
(A=E/#55308)
13 2 160110-02220 SEAL, OIL 1
14 2 24101-062060 BEARING, BALL 6206C3 1
14-1 2 129900-26250 BEARING, BALL 6206C3 1 N
(A=E/#55308)
15 2 160903-28020 BEARING, 6202C3E 1
16 2 160610-01690 PLUG, M12 1
17 2 104200-59170 GASKET, 12 1
19 1 160810-01740 CAP ASSY 2
21 2 24311-000180 O-RING, 1AP18.0 2
22 1 26106-080302 BOLT, M8X 30 PLATED 9
Remarks Yes No Yes No
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.60. CYLINDER HEAD & BONNET

(A)=GA240SNS
(B)=
©)=

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)

1 1 160890-01210  BOLT, FLANGE M10X70 4

2 1 160790-11010 HEAD ASSY, CYLINDER 1

2-1 1 160790-11011 HEAD ASSY, CYLINDER 1
(A=E/#39923)

2-2 1 160790-11011 HEAD ASSY, CYLINDER 1
(A=E/#54553)

2-3 1 160790-11930 HEAD ASSY, CYLINDER 1
=5 (A=*2003.03)

) PREVIOUS 7 1 160790-11100 VALVE, INTAKE 1

7-1 1 160790-11101 VALVE, INTAKE 1
10 (A=E/#54553)

@ 8 1 160790-11110 VALVE, EXHAUST 1

8-1 1 160790-11111 VALVE, EXHAUST 1
(A=E/#54553)

9 1 160890-11120 SPRING, VALVE 2

10 1 160890-11180 RETAINER, SPRING 2

10-1 1 160890-11190 RETAINER, SPRING 2
(A=E/#54553)

11 1 160890-11202 ARM, ROCKER 2

12 1 160690-11221 PIVOT, ROCKER ARM 2

12-1 1 160690-11222 PIVOT, ROCKER ARM 2
(A=E/#57741)

13 1 160890-11270 BOLT 2

14 1 160690-11280 NUT, M6X0.5 2

15 1 160890-11290 PLATE, GUIDE 1

16 1 26216-080182  STUD, M8X 18 2

16-1 1 26226-080182  STUD, M8X 18 2
(A=E/#54553)

16-2 1 160890-04330  STUD, 2D8X18 2
(A=E/#54553)

17 1 160890-11300 BONNET ASSY, HEAD 1

18 1 160890-11310 GASKET, BONNET 1

18-1 1 160890-11311 GASKET, BONNET 1
(A=E/#54553)

19 1 26106-060352 BOLT, M6X 35 PLATED 3

20 1 160610-03050 BREATHER ASSY 1

21 1 160820-03180 PIPE, BREATHER 1

22 1 160890-01330  GASKET, HEAD 1

22-1 1 160890-01331  GASKET, HEAD 1
(A=E/#57741)

23 1 120380-11350 COTTER, 7 4

(A=E/#54553)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.2-2,7-1,8-1,
10-1,16-1 AND 23. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.61. AIR CLEANER & MUFFLER EQ;;GAZ“OSNS gz
©)= (F)=
No. Lev. Parts No. Description Qty |
|P/C NEWS No:Y00A2175-5 A B () DO () (A
PUBL [ SHED:2004/9 1 1 160790-04600  BOLT, M6X75 2
2 1 160790-12500  CLEANER ASSY, AIR 1
3 2 160790-12510 COVER, AIR CREANER 1
4 2 160790-12530  HOLDER, ELEMENT 1
5 2 160790-12540  ELEMENT 1
6 2 160790-12520 CASE 1
7 1  160810-56151  GASKET, CARBURETOR 1
8 1 26366-060002  NUT, M6 2
9 1 160890-13210  GASKET, MUFFLER 1
9-1 1 160890-13211  GASKET, MUFFLER 1 N
(A=E/#57741)
10 1 160890-13601  MUFFLER ASSY
REFER TO Fig.65 10-1 1 160890-13602 MUFFLER ASSY 1 N
(A=E/#54553)
102 1 160890-13603  MUFFLER ASSY 1 N
(A=+2009.04)
11 2 160890-13501 MUFFLER 1
111 2 160890-13580 MUFFLER 1 N
(A=E/#54553)
11-2 2 160890-13581 MUFFLER 1 N
(A=*2009.04)
12 2 160890-13530 COVER 1
13 2 26106-060082  BOLT, M6X 8 PLATED 4
13-1 2 114252-13950  BOLT, M6X8 4 R
(A=E/#54553)
14 1 160890-13660 COVER 1
15 1 114252-13800  EXTENSION ASSY 1
16 2 114252-13910 CLAMP 1
17 3 114252-13960 SCREW 6X 25 1
18 1 160890-13910  BOLT, FLANGE M6X20 1
19 1  114252-13950  BOLT, M6X8 2
20 1 26366-080002  NUT, M8 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.62. CRANKSHAFT,PISTON & CAMSHAFT EQ;GAZ“OSNS gz
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-14051 CAMSHAFT ASSY 1
1-1 1 160890-14052 CAMSHAFT ASSY 1 N
(A=*2003.05)
2A 3 22512-050160 KEY, 5X 16 1 W
(A=*2003.05)
8 2 160890-14560 SPRING,DECOMPRESSION 1
9 1 22512-050160 KEY, 5X 16 1 Z
(A=*2003.05)
10 1 22512-070380 KEY, 7X 38 1
11 1 114250-14400 ROD, PUSH 2
12 1 160890-14200 TAPPET 2
13 1 760790-21700 CRANKSHAFT ASSY 1
15 2 160890-21200 GEAR, CRANKSHAFT 1
16 2 160890-21220 GEAR, BALANCER 1
17 2 22512-040160 KEY, 4X 16 1
18 2 22512-040300 KEY, 4X 30 1
19 1 26737-160002 NUT, M16 1
20 1 22137-160000 WASHER, 16 1
21 1 160798-22010 PISTON ASSY 1
23 2 760798-22500 RING SET, PISTON 1
27 1 160890-22300 PIN, PISTON 1
28 1 22252-000190 RING, 19 2
29 1 760790-23700 ROD ASSY, CONNECTING 1
31 2 160810-23201 BOLT, CONNECTING ROD 2
. 32 1 160890-21220 GEAR, BALANCER 1
REFER TO Fig.59 33 1 160790-28010 SHAFT, BALANCER 1
34 1 160903-28020 BEARING, 6202C3E 2
35 1 22351-040008 PIN, SPRING 4.0X 8 1
36 1 160310-14550 WASHER 1
37 1 26106-080202 BOLT, M8X 20 PLATED 1

(R

(=57
PREVIOUS

9

b

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.63. FUEL TANK & FUEL PIPE (G orzaosne o

(©)= (F)=

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  114250-45310 COLLAR 4
2 1 160690-55140 BOLT 4
3 1 760890-55730 TANK ASSY, FUEL 1
5 2 160710-55061 CAP ASSY 1
12 3  160393-55050 GASKET 1
13 2 160610-55100 FILTER, FUEL 1
14 2 160762-55150 GAUGE, FUEL 1
. 15 1 160690-55461 DAMPER, FUEL TANK 4
15-1 1 160690-55462 DAMPER, FUEL TANK 4 R
(A=E/#57215)
16 1 160710-78710 CLAMP, CORD 1
17 1 160692-55330 COCK ASSY, FUEL 1
20 2 160710-55360 RING 1
21 2 160710-55370 GASKET 1
22 2 160710-55382 FILTER 1
23 2 160903-55390 CUP, FUEL COCK L57 1
23-1 2 160998-55390 BOWL, STRAINER 1 R
(A=*2002.02)
24 1 26106-060102 BOLT, M6X 10 PLATED 1
25 1 106990-44660 CLIP, HOSE 12.5 2
26 1 160920-59350 PIPE, FUEL 1
26-1 1 160920-59351 HOSE, FUEL A-510 1 N
(A=E/#54553)
REFER TO Fig.64 27 1 160792-59360  PIPE, FUEL
27-1 1 160792-59361 HOSE, FUEL B-180 1 N
(A=E/#54553)
28 1 124060-77680 CLIP, HOSE 10 2
28-1 1 119520-03990 CLIP, HOSE 10.5 2 R
(A=E/#54936)
29 1 160820-78710 CLAMP, CORD 1

REFER TO Fig.59

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705
Fig.64. CARBURETOR EQ;GAMOSNS gz
©)= )=

|P/C NEWS No:Y00A2175-4
PUBLISHED:2004/4

No. Lev. Parts No.

Description

1 1 160798-56110 CARBURETOR ASSY

1-1 1 160798-57020 CARBURETOR ASSY
(A=E/#58282)

2 2 160120-56670 SCREW

2-1 2 160690-56560 SCREW

2-2 2 160690-56560 SCREW

(A=*1995.06)
3 2 160880-56760
3-1 2 160880-56761

VALVE, THROTTLE
VALVE, THROTTLE

(A=E/#58282)

4 2 160903-56670 SCREW
4-1 2 160690-56570 SCREW 2
4-2 2 160690-56570 SCREW 2
(A=*1995.06)
REFER TO Fig.59 5 2 160792-56520 VALVE, CHOKE 1
6 2 181230-56380 SPRING 1
7 2 160667-56750 ADJUSTER 1
8 2 160667-56740 JET, PILOT 1
8-1 2 160798-57750  JET, PILOT 1
(A=E/#58282)
9 2 160798-56570  SHAFT, THROTTLE 1
10 2 160792-56540 RING 1
11 2 181230-56380 SPRING 1
S 12 2 160210-56610 WASHER 1
__ 13 2 160810-56620 FLOAT ASSY 1
1 2 13-1 2 160890-56620 FLOAT ASSY 1 S
— 13-2 2 160890-56620 FLOAT ASSY 1 N
H—1 7 (A=FROM 1ST)
14 2 160793-56560 NOZZLE, MAIN 1
14-1 2 160798-57740 NOZZLE, MAIN 1 S
g:lzg (A=E/#58282)
15 2 160797-56570  JET, ENRICHMENT 1
15-1 2 160798-57730  JET, MAIN 1 S
= 13 (A=E/#58282)
16 2 160120-56721 GASKET 1
21 16-1 2  160691-56740  WASHER 1 S
B (A=E/#58282)
PREVIOUS 17 2 160790-56570 NOZZLE 1
@ 292-1 17-1 2 160590-56800 NOZZLE, MAIN 1 W
27Uk 2 — 2 (A=E/#58282)
NTSPRINT 18 2 160810-56580  RING, CHOKE SHAFT 1
| 33 ¥—32 19 2 160790-56540  CLIP 1
1 6—@'3) —32 35 19-1 2 160692-56750  CLIP 1 s
19-2 2 160692-56750 CLIP 1 N
26—© &——16-1 (A=FROM 1ST)
? 34 20 2 160792-56670  VALVE ASSY, NEEDLE 1
20-1 2 160890-56790  VALVE, INJECTION 1 R
(A=E/#58282)
21 2 160610-56630 PIN, FLOAT 1
Remarks 21-1 2 160690-56630 PIN, FLOAT 1 S
(1)REPAIR PART. (A=E/#56282)
(M)MISPRINT N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.64. CARBURETOR (y=onzaoshs o
€)= (F)=
No. Lev. Parts No. Description Qty |
|E68Lh1‘%v|f|§ DNOZ :0\6%%2175—4 A B © O E ©
- 22 2 160790-56590 BODY, FLOAT 1
22-1 2 160890-56430 BODY, FLOAT 1 N
(A=FROM 1ST)
22-2 2 160792-57710 BODY, FLOAT 1 S
(A=E/#58282)
23 2 160797-56650 LEVER, CHOKE 1
24 2 160702-56720 RING 1
25 2 160640-56850 SEAL 1
26 2  160790-56610 BOLT 1
27 2 160792-56610 JET, PILOT 1
27-1 2 160893-56570 LABEL 1 S
(A=E/#58282)
28 2 160692-56710 SCREW 1
29 2 160791-56710 SPRING, BRAKE 1 M
REFER TO Fig.59 30 2  160692-56800 RUBBER, SEAL 1 M
31 2 160692-56770 HOSE 1
32 2 160610-56900 SCREW 1
33 2 181230-56380 SPRING 1
34 2 160691-56730 NUT 1
(A=E/#58282)
35 2 160792-57700 STUD 1
(A=E/#58282)
1 36 2 160798-56630 JET 1
B 4 36-1 2 160798-56610 JET 1 S
i (A=E/#58282)
1 2 37 1 160790-56151 GASKET, CARBURETOR 1
— 38 1 160810-56151 GASKET, CARBURETOR 1
H—] 7 39 1 160790-56160 INSULATOR 1
§—20
—19
- 13
21
=5
PREVIOUS
; 22-1
2 — Ec%/
Z2ATUTN 33
MISPRINT
| 33 %— 32
1 6—6]@ —32 35
26— ®—16-1
S 34
Remarks
(1)REPAIR PART.
(M)MISPRINT N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.65. GOVERNOR & CONTROL DEVICE (-enziosns o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450 WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 160890-66050 SPRING, RETURN 1
10 1 160120-76940 WASHER 1
11 1 160790-66010 SPRING, GOVERNOR 1
12 1 160890-66101 CONTROLLER ASSY 1
13 2 160890-66081 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
18 2 160890-66110 BASE ASSY 1
19 3 160890-66142 BASE ASSY 1
22 3 160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 2
24 2 160690-66160 WASHER 1
25 2 160664-66170 WASHER 1
26 2 160664-66180 SPRING 1
27 2 22137-060000 WASHER, 6 1
28 2 160664-66220 SPRING, RETURN 1
29 2 26347-060002 NUT, M6 1
30 2  26757-060002 NUT, LOCK M6 1
31 1 160890-66190 LEVER ASSY, GOVERNOR 1
33 2  26366-060002 NUT, M6 1
34 1 26476-060142 SCREW, TAPPING M6X14 3
35 1 114770-61600 SEAL, OIL 1
36 1 160690-66200 LINK, THROTTLE 1
37 1 160690-66210 SPRING, TENSION 1
REFER TO Fig.59
REFER TO Fig.59 - -

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.66. FLY.MAGNETO & STARTING DEVICE EQ;GAZ“OSNS gz
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160798-45130 CASE, COOLING FAN 1
2 1 160890-45200 COVER, HEAD 1
3 1 26476-060142 SCREW, TAPPING M6X14 4
4 1 26476-060142 SCREW, TAPPING M6X14 2
5 1 160690-78020 PLUG, SPARK 1
5-1 1 160690-78030 PLUG, SPARK N11YC 1 N
(A=EXXX)
6 1 160700-78040 CAP, PLUG 1
7 1 160700-78050 TERMINAL, PLUG 1
9 1 160790-78540 ROTOR 1
10 1 160790-78512 COIL, IGNITION 1
11 2 160690-78230 WIRE 1
12 1 160700-78720 GROMMET 1
13 1 26476-060252 SCREW, TAPPING M6X25 2
13-1 1 26476-060302 SCREW, TAPPING M6X30 2 N

(A=EXXX)
13-2 1 160690-04350 BOLT, M6X30
(A=E/#58208)

N
Py

14 1 29610-000650 CLAMP, SPEED 065 1
15 1 29610-000950 CLAMP, SPEED 095 1
16 1 160890-76250 STARTER ASSY, RECOIL 1
17 2 160890-76510 SPRING, SPIRAL 1
18 2 160890-76520 REEL 1
19 2 160890-76530 SPRING, DOG 2
20 2 160890-76540 DOG 2
21 2 160890-76550 SPRING, BRAKE 1
22 2 160641-76570 SCREW 1
23 2 160890-76570 RETAINER 1
24 2 160890-76580 ROPE, STARTER 1
25 2 160260-76620 KNOB, STARTER 1
26 1 160790-76590 PULLEY, STARTER 1
27 1 26106-060082 BOLT, M6X 8 PLATED 4
28 1 26106-060122 BOLT, M6X 12 PLATED 3
29 1 160890-66310 PANEL 1
30 1 26106-060162 BOLT, M6X 16 PLATED 2
31 1 160611-77250 SWITCH, STOP 1
32 1 160495-77260 WIRE 1
33 1 26366-080002 NUT, M8 1
4 2 4 Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CA10-M21705

Fig.67. LABEL & TOOL E‘B\;zGAZ“OSNS gj
(©)= (F)=
No. Lev. Parts No. Description Qty |
2 @ B © ©® E @
2 1  160692-07250  LABEL, CAUTION 1
f— 21 1 160692-07251  LABEL, CAUTION 1 R
wyyyisnscaflfiiboae _
WERARAR, SOMMC L IR — (A=E/#54553)
s e, BRew canem AES FARCER 3 1 160690-07260  LABEL, DRAIN 1
g e 2 Tkl L H ity Vs 4 1 160520-07370  LABEL, CLEANER 1
Er A <. 5 1 160798-07310  LABEL, FINGER START 1
6 1 160690-07320  LABEL,NO FIRE 1
9 7 1 105250-07330  LABEL 1
8 1 105250-07340  LABEL,EXH.GAS CAUTN 1
9 1  160692-07370  LABEL, AIR CLEANER 1 z
(A=EXXX)
Bl DRAIN g | RS 10 1 160110-92610  BAG, TOOL 1
itk R 1 1  160120-92700  WRENCH, 21 L86 1
3y (TEHOIE O STOREOTERAS 12 1 160110-92710  HANDLE, WRENCH 1
13 1 28110100120  SPANNER, 10X12 1
10 14 1 161690-07300  LABEL 1 w

(A=E/#58282)

<L)

Sy s
DOBLATIE

13

RBOC R

S BEIALT

shehnanE

T o MBI

TIIUREEL

T<RE.
7 14
— LENA
3 g | YIS—FAER

[AE,% iy, |03 ERT SRR AN
PBDET. (amy
"~

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.68. CYLINDER BLOCK

REFER TO Fig.69

(A)=GA280SNS (D)=
(B)=GA280SNR (E)=
(C)=GA280SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 760890-01560 BLOCK ASSY, CYLINDER 1 1 1
1-1 1 760890-01561 BLOCK ASSY, CYLINDER 1 1 1 N
(A=E/#50567) (B=E/#59633) (C=E/#51167)
4 2 160610-01690 PLUG, M12 2 2 2
5 2 104200-59170 GASKET, 12 2 2 2
6 2 22312-080120 PIN, PARALLEL M8X12 2 2 2
6-1 2 114270-01600 PIN, M8X12 2 2 2 R
(A=E/#11183) (B=*1994.02) (C=E/#12255)
7 2 160110-02220 SEAL, OIL 1 1 1
8 2 24101-062060 BEARING, BALL 6206C3 1 1 1
8-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 N
(A=E/#70403) (B=E/#69787) (C=E/#70634)
9 2 160903-28020 BEARING, 6202C3E 1 1 1
10 1 760792-01500 COVER ASSY 1 1 1
10-1 1 760792-01501 COVER ASSY 1 1 1 R
(A=E/#15545) (B=+1994.11) (C=E/#15940)
10-2 1 760792-01502 COVER ASSY 1 1 1 R
(A=E/#43090) (B=*1997.08) (C=E/#47818)
12 2 24101-062060 BEARING, BALL 6206C3 1 1 1
12-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 N
(A=E/#70403) (B=E/#69787) (C=E/#70634)
13 2 160110-02220 SEAL, OIL 1 1 1
14 2 24101-062060 BEARING, BALL 6206C3 1 1 1
14-1 2 129900-26250 BEARING, BALL 6206C3 1 1 1 N
(A=E/#70403) (B=E/#69787) (C=E/#70634)
15 2 160903-28020 BEARING, 6202C3E 1 1 1
16 2 160610-01690 PLUG, M12 1 1 1
17 2 104200-59170 GASKET, 12 1 1 1
19 1 160810-01740 CAP ASSY 2 2 2
21 2  24311-000180 O-RING, 1AP18.0 2 2 2
22 1 26106-080302 BOLT, M8X 30 PLATED 9 9 9
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.69. CYLINDER HEAD & BONNET

REFER TO Fig. 68

REFER TO Fig.70

1B
PREVIOUS
11
111

REFER TO Fig.70

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.3-2,8-1,9-1,
11-2,17-1 AND 24.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.11-1,12-1,13-1
AND 14-2.

(A)=GA280SNS (D)=
(B)=GA280SNR )=
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-01210 BOLT, FLANGE M10X70 4 4 4
2 1 160890-01330 GASKET, HEAD 1 1 1
2-1 1 160890-01331 GASKET, HEAD 1 1 1 N
(A=E/#75749) (B=E/#69787) (C=E/#70970)
3 1 160890-11010 HEAD ASSY, CYLINDER 1 1 1
3-1 1 160890-11011 HEAD ASSY, CYLINDER 1 1 1 R
(A=E/#28255) (B=*1995.06) (C=E/#27436)
3-2 1 160890-11011 HEAD ASSY, CYLINDER 1 1 1 F
(A=E/#68696) (B=E/#69786) (C=E/#68633)
3-3 1 160890-11930 HEAD ASSY, CYLINDER 1 1 1 N
(A=*2003.03) (B=*2003.03) (C=+2003.03)
8 1 160890-11100 VALVE, INTAKE 1 1 1
8-1 1 160890-11101 VALVE, INTAKE 1 1 1 S
(A=E/#68696) (B=E/#69786) (C=E/468633)
9 1 160890-11110 VALVE, EXHAUST 1 1 1
9-1 1 160890-11111 VALVE, EXHAUST 1 1 1 S
(A=E/#68696) (B=E/#69786) (C=E/#68633)
10 1 160890-11120 SPRING, VALVE 2 2 2
11 1 160810-11180 RETAINER, SPRING 2 2 2
11-1 1 160890-11180 RETAINER, SPRING 2 2 2 S
(A=E/#43090) (B=*1997.05) (C=E/#47818)
11-2 1 160890-11190 RETAINER, SPRING 2 2 2 S
(A=E/#68696) (B=E/#69786) (C=E/#68633)
12 1 160890-11200 ARM, ROCKER 2 2 2
12-1 1 160890-11202 ARM, ROCKER 2 2 2 S
(A=E/#43090) (B=*1997.05) (C=E/#47818)
13 1 160690-11220 PIVOT, ROCKER ARM 2 2 2
13-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 2 S
(A=E/#43090) (B=*1997.05) (C=E/#47818)
13-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 2 R
(A=E/#75905) (B=E/#69787) (C=E/#70970)
14 1 160690-11270 BOLT 2 2
14-1 1 160690-11271 BOLT 2 2 2 N
(A=E/#03529) (B=E/#03567)
14-2 1 160890-11270 BOLT 2 2 2 S
(A=E/#43090) (B=*1997.05) (C=E/#47818)
15 1 160690-11280 NUT, M6X0.5 2 2 2
16 1 160890-11290 PLATE, GUIDE 1 1 1
17 1 26216-080182 STUD, M8X 18 2 2 2
17-1 1 26226-080182 STUD, M8X 18 2 2 2 S
(A=E/#68696) (B=E/#69786) (C=E/468633)
17-2 1 160890-04330 STUD, 2D8X18 2 2 2 R
(A=E/#68696) (B=E/#69786) (C=E/#68633)
18 1 160890-11300 BONNET ASSY, HEAD 1 1 1
19 1 160890-11310 GASKET, BONNET 1 1 1
19-1 1 160890-11311 GASKET, BONNET 1 1 1 R

(A=E/#69025)

(B=E/#69786) (C=E/#68965)

20 1 26106-060352 BOLT, M6X 35 PLATED 3 3 3
21 1 160610-03050 BREATHER ASSY 1 1 1
22 1 160820-03180 PIPE , BREATHER 1 1

23 1 160710-03190 PIPE , BREATHER 1

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.69. CYLINDER HEAD & BONNET -czaosns o
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
24 1 120380-11350 COTTER, 7 4 4 4 w

REFER TO Fig.70

(A=E/#68696) (B=E/#69786) (C=E/#68633)

1B
PREVIOUS

11
11-1

REFER TO Fig.70

REFER TO Fig. 68

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.3-2,8-1,9-1,
11-2,17-1 AND 24.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.11-1,12-1,13-1

AND 14-2.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.70. AIR CLEANER & MUFFLER

|P/C NEWS No:YO00A2175-5
PUBLISHED:2004/9

GA280SNM

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.74 NO.18-1.

(A)=GA280SNS (D)=
(B)=GA280SNR )=
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-12500 CLEANER ASSY, AIR 1
2 1 160893-12510 CLEANER ASSY, AIR 1
3 2 160790-12510 COVER, AIR CREANER 1 1
4 2 160790-12530 HOLDER, ELEMENT 1
5 2 160793-12530 HOLDER, ELEMENT 1
6 2 160790-12540 ELEMENT 1
7 2 160793-12540 ELEMENT 1
8 2 160890-12520 CASE, AIR CLEANER 1 1
9 1 160910-56150 GASKET, CARBURETOR 1 1
9-1 1 160910-56151 GASKET, CARBURETOR 1 1 N
(A=E/#51279) (B=*1998.11)
10 1 26366-080002 NUT, M8 2 2
11 1 160763-12600 GROMMET 1 1 1
11-1 1 160763-12600 GROMMET 1 z
(A=EXXX)
12 1 160890-13210 GASKET, MUFFLER 1 1 1
12-1 1 160890-13211 GASKET, MUFFLER 1 1 1 N
(A=E/#75749) (B=E/#69787) (C=E/#70970)
13 1 160890-13600 SILENCER 1 1
13-1 1 160890-13601 MUFFLER ASSY 1 1 S
(A=E/#02590) (B=E/#00205)
13-2 1 160890-13602 MUFFLER ASSY 1 1 N
(A=E/#68696) (B=E/#69786)
13-3 1 160890-13603 MUFFLER ASSY 1 1 N
(A=*2009.04) (B=*2009.04)
14 1 160890-13610 MUFFLER ASSY 1
14-1 1 160890-13611 MUFFLER ASSY 1 N
(C=E/#68633)
15 2 160890-13500 SILENCER 1 1
15-1 2 160890-13501 MUFFLER 1 1 S
(A=E/#02590) (B=E/#00205)
15-2 2 160890-13580 MUFFLER 1 1 N
(A=E/#68696) (B=E/#69786)
15-3 2 160890-13581 MUFFLER 1 1 N
(A=*2009.04) (B=*2009.04)
16 2 160890-13540 MUFFLER 1
16-1 2 160890-13541 MUFFLER 1 N
(C=E/#68633)
17 2 160890-13530 COVER 1 1
18 2 26106-060082 BOLT, M6X 8 PLATED 4 4
18-1 2 114252-13950 BOLT, M6X8 4 4 R
(A=E/#68696) (B=E/#69786)
19 2 160890-13560 COVER 1
20 2 114252-13950 BOLT, M6X8 4
21 1 160890-13570 BRACKET, MUFFLER 1 1 V4
(A=E/#02590) (B=E/#00205)
22 1 160890-13570 BRACKET, MUFFLER 1
23 1 160890-13660 COVER 1 1 1
24 1 160890-04320 STUD, M8X 85 2 2
25 1 160992-04320 STUD, 2D 8X165 2
26 1 26106-080142 BOLT, M8X 14 PLATED 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

1 A)=GA280SNS D)=
Fig.70. AIR CLEANER & MUFFLER (y=sraaosns o
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
|EGSLI\I‘§EDNOZO\B%%21 75-5 GA280SNM ® B (© O E @
26-1 1 26476-060162 SCREW, TAPPING M6X16 1 1 S
(A=E/#02590) (B=E/#00205)
26-2 1 160890-13910 BOLT, FLANGE M6X20 1 1 N
(A=EJ#04786) (B=E/#04965)
27 1 26106-080142 BOLT, M8X 14 PLATED 1
28 1 26366-080002 NUT, M8 2 2 2
29 1  114252-13800 EXTENSION ASSY 1 1
30 2 114252-13910 CLAMP 1 1
31 3 114252-13960 SCREW 6X 25 1 1
32 1 160797-13800 PIPE, TAIL 1
33 1 160120-13580 CLAMP 1
34 2 114252-13960 SCREW 6X 25 1 w
(C=EXXX)
35 1 160993-12500 CLEANER ASSY, AIR 1
35-1 1 160993-12501 CLEANER ASSY, AIR 1 N
(C=E/#47818)
36 2 160993-12510 BODY, AIR CLEANER 1
36-1 2 160993-12540 BODY, AIR CLEANER 1 S
(C=E/#47818)
37 2 160792-12720 ELEMENT 1
37-1 2 160998-12600 ELEMENT 1 S
(C=E/#47818)
38 2 160820-12770 SUMP, OIL 1
38-1 2 160998-12800 SUMP, OIL 1 S
(C=E/#47818)
39 2 160820-12790 CAP, AIR CLEANER 1
40 3 160820-12300 BAND 1 W
(C=E/#47818)
41 1 26657-080002 NUT, CAP M8 2 w
(C=FROM 1ST)
42 1  114252-13950 BOLT, M6X8 2 2 2
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.74 NO.18-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.71. CRANKSHAFT,PISTON & CAMSHAFT

(A)=GA280SNS
(B)=GA280SNR
(C)=GA280SNM

)=
©®=
=

No. Lewv. Parts No. Description
A (B () O () A
1 1 160890-14051  CAMSHAFT ASSY 1 1 1
11 1 160890-14052 CAMSHAFT ASSY 101 1
(A=*2003.05) (B=*2003.05) (C=*2003.05)
2A 3 22512050160  KEY, 5X 16 1 1 1
(A=*2003.05) (B=*2003.05) (C=+2003.05)
8 2 160790-14560  SPRING,DECOMPRESSION 2 2
81 2 160890-14560  SPRING,DECOMPRESSION 1 1 1
(A=E/#02590) (B=E/#00205)
10 1 22512-050160  KEY,5X 16 101 1
(A=*2003.05) (B=*2003.05) (C=*2003.05)
1 1 160890-14400  ROD, PUSH 2 2 2
12 1 160890-14200  TAPPET 2 2 2
19 13 1 760890-21700  CRANKSHAFT ASSY 1 1 1
20-1 15 2 160890-21200 GEAR, CRANKSHAFT 101 1
16 2 160890-21220 GEAR, BALANCER 101 1
17 2 22512-040160  KEY, 4X 16 1 1 1
<\ 18 2 22512-040300  KEY, 4X 30 101 1
@ 19 1 26737-160002  NUT, M16 101 1
20 1 22217-160000 WASHER, SPRING 16 11
1B 201 1 22137-160000 WASHER, 16 101 1
PREVIOUS (A=E/#02590) (B=E/#00205)
21 1 16089022010  PISTON ASSY 1 1 1
—29 [ 20 211 1 160890-22011  PISTON ASSY 101 1
(A=E/#06045) (B=*1993.07) (C=E/#06153)
MEFER TO Fig. 68 g 23 2 760890-22500  RING SET, PISTON 1 1 1
27 1 160890-22300  PIN, PISTON 101 1
28 1 22252000190  RING, 19 2 2 2
29 1 76089023700  ROD ASSY, CONNECTING 1 1 1
31 2 160810-23201  BOLT, CONNECTING ROD 2 2 2
32 1 160890-21220  GEAR, BALANCER 101 1
33 1 16089028010  SHAFT, BALANCER 1 1 1
34 1 160903-28020  BEARING, 6202C3E 2 2 2
35 1 22351-040008 PIN, SPRING 4.0X 8 101 1
36 1 22512070380  KEY, 7X 38 1 1 1
37 1 26106-080202  BOLT, M8X 20 PLATED 101 1
38 1 160310-14550  WASHER 101 1

(=}

PREVIOUS
10

Y

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.72. FUEL TANK & FUEL PIPE

187
PREVIOUS

(A)=GA280SNS
(B)=GA280SNR
(C)=GA280SNM

)=
©®=
=

R
PACKAGED PART

[Fo

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.

(M)MISPRINT:REFER TO THE NEXT ITEM.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  114250-45310 COLLAR 4 4 4
2 1 760890-55702  TANKASSY, FUEL 1 1 1
2-1 1 760890-99900  TANKASSY, FUEL 1 1 1 N
2-2 1 760891-99900 TANK ASSY, FUEL 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
2-3 1 760890-55730 TANK ASSY, FUEL 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
4 2 160710-55061  CAPASSY 1 1 1
11 3 160393-55050  GASKET 1 1 1
12 2 160610-55100  FILTER, FUEL 1 1 1
14 2 160762-55150  GAUGE, FUEL 1 1 1
15 2 160692-55330 COCK ASSY, FUEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
17 3 160710-55360 RING 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
18 3 160710-55370  GASKET 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
19 3 160710-55381 FILTER, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
19-1 3 160710-55382 FILTER 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
20 3 160903-55390  CUP, FUEL COCK L57 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
20-1 3 160998-55390  BOWL, STRAINER 1 1 1 R
(A=*2002.02) (B=*2002.02) (C=*2002.02)
21 3 160692-55421 PLATE 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
21-1 3 160692-55421 PLATE 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
22 2 26106-060102 BOLT, M6X 10 PLATED 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
23 2 160920-59380 PIPE, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
24 2 23000-013000 CLAMP, 13 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX)
25 2 160798-59350  HOSE, FUEL A-485 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
26 2 160611-77250 SWITCH, STOP 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
27 2 160495-77260 WIRE 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
28 2 26366-080002 NUT, M8 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
29 2 160891-45121  CASE, COOLING FAN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
30 2 23061-060025 PIPE, 6X 25 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
31 2  26106-060162 BOLT, M6X 16 PLATED 2 2 2 W
(A=EXXX) (B=EXXX) (C=EXXX)
32 2 160890-66310  PANEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CA10-M21705

Fig.72. FUEL TANK & FUEL PIPE

187
PREVIOUS

(A)=GA280SNS
(B)=GA280SNR
(C)=GA280SNM

)=
©®=
=

R
PACKAGED PART

[Fo

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.

(M)MISPRINT:REFER TO THE NEXT ITEM.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
33 2 160710-78710  CLAMP, CORD 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
34 2 105250-07330  LABEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
35 2 105250-07340 LABEL,EXH.GAS CAUTN 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)
36 2 114370-07110 LABEL,EXH.GAS CAUTN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
37 2 160692-07250  LABEL, CAUTION 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
38 1 160690-55300 COCK ASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
39 2 160690-55310  COCK ASSY, FUEL 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
40 2 160690-55320  LEVER 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
41 2 160690-55330  SHAFT 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
42 2 22417-200200  PIN, COTTER 2.0X20 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
43 2 26557-040102 SCREW, M4X10 1 1 1 Z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
44 1 160690-55460 DAMPER, FUEL TANK 4 4 4
44-1 1 160690-55461 DAMPER, FUEL TANK 4 4 4 N
(A=E/#17713) (B=*1995.10) (C=E/#15965)
44-2 1 160690-55462 DAMPER, FUEL TANK 4 4 4 R
(A=E/#74738) (B=E/#69787) (C=E/#70970)
45 1 160610-55470  WASHER 4 4 4 z
(A=E/#12198) (B=*1994.05) (C=E/#12255)
46 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2
46-1 1 26106-060102 BOLT, M6X 10 PLATED 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
47 1 26476-060252 SCREW, TAPPING M6X25 4 4 4
47-1 1  114370-45350 BOLT 4 4 4 N
(A=E/#12198) (B=*1994.05) (C=E/#12255)
47-2 1 160690-55140 BOLT 4 4 4 R
(A=E/#43090) (B=*1997.08) (C=E/#47818)
48 1 43400-500400 SEAL WASHER 6 2 2 2 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
49 1 106990-44660  CLIP, HOSE 12.5 2 2 2
50 1 160890-59360  PIPE, FUEL 1 1 1
50-1 1 160920-59350  PIPE, FUEL 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
50-2 1 160920-59351 HOSE, FUEL A-510 1 1 1 N
(A=E/#63358) (B=E/#69786) (C=E/#65158)
51 1 160792-59400  TUBE, PROTECT 11 z
(A=EXXX) (B=EXXX)
52 1 160802-78270 CLAMP, CORD 1 1 1 z
(A=EXXX) (B=EXXX)
53 1 160820-78710  CLAMP, CORD 1 1 1
54 1 160792-59360  PIPE, FUEL 1 1 W

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

] (A)=GA280SNS (D)=
Fig.72. FUEL TANK & FUEL PIPE -czaosns o
(C)=GA280SNM =
o No. Lev. Parts No. Description Qty |
PREV10US A B © O B @
(A=*1993.02) (B=*1993.02)
54-1 1 160792-59361 HOSE, FUEL B-180 1 1 N
(A=E/#63358) (B=E/#69786)
55 1 160769-59370 PIPE, FUEL L=203 1 W
(C=*1993.02)
55-1 1 160769-59371 PIPE, FUEL L=203 1 N
(C=E/#65158)
56 1 160692-55330 COCK ASSY, FUEL 1 1 1 w
(A=*1993.02) (B=+1993.02) (C=*1993.02)
59 2 160710-55360 RING 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
60 2 160710-55370 GASKET 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
61 2 160710-55382 FILTER 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
62 2 160998-55390 BOWL, STRAINER 1 1 1
(A=*1993.02) (B=+1993.02) (C=*1993.02)
63 2 160692-55421 PLATE 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
63-1 2 160692-55421 PLATE 1 1 1 A
(A=EXXX) (B=EXXX) (C=EXXX)
64 1 26106-060082 BOLT, M6X 8 PLATED 1 w
(C=EXXX)
65 1 160260-78700 CLAMP 1 W
(C=EXXX)
66 1 160710-78710 CLAMP, CORD 1 1 1 w
(A=EXXX) (B=EXXX)
67 1  124060-77680 CLIP, HOSE 10 2 2 2 w
(A=*1993.02) (B=+1993.02) (C=*1993.02)
67-1 1  119520-03990 CLIP, HOSE 10.5 2 2 2 R
(A=E/#69857) (B=E/#69786) (C=E/#70634)
[FHEER
PACKAGED PART
ﬂ>30
Remarks
(1)OUTLET PIPE UNIFIED
(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.
(M)MISPRINT:REFER TO THE NEXT ITEM. Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'




0CA10-M21705

1 A)=GA280SNS D)=
Fig.73. CARBURETOR (y-caziosns o
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
REFER TO Fig. 70 A B (© ® (€ @
1 1 160890-56010 CARBURETOR ASSY 1
1-1 1 160890-56020 CARBURETOR ASSY 1 N
(A=EXXX)
1-2 1 160890-56040 CARBURETOR ASSY 1 N
(A=E/#05493)
2 1 160890-56010 CARBURETOR ASSY 1
2-1 1 160890-56030 CARBURETOR ASSY 1 N
(B=E/#05504)
3 1 160993-56020 CARBURETOR ASSY 1
4 2 160120-56670 SCREW 2 2 2
5 2 160992-56520 VALVE, THROTTLE 1 1 1
6 2 160903-56670 SCREW 2 2 2
7 2 160992-56530 VALVE, CHOKE 1 1 1
8 2 181230-56380 SPRING 1 1 1
9 2 160667-56750 ADJUSTER 1 1 1
3637 36 10 2 160880-56740 JET, PILOT 1 1 1
11 2 160992-56550 SHAFT, THROTTLE 1 1 1
12 2 160810-56590 RING, CHOKE LEVER 1 1 1
13 2 181230-56380 SPRING 1 1 1
14 2 160210-56610 WASHER 1 1 1
15 2 160810-56620 FLOAT ASSY 1 1
15-1 2 160890-56620 FLOAT ASSY 1 1 1 S
(A=E/#05493) (B=E/#05504)
16 2 160790-56550 NOZZLE, MAIN 1 1 1
17 2 160792-56570 JET, ENRICHMENT 1 1
17-1 2 160792-56572 JET, ENRICHMENT 1 1 1 S
(A=E/#05493) (B=E/#05504)
18 2 160910-56550 WASHER 1 1 1
19 2 160790-56570 NOZZLE 1 1 1
20 2 160810-56580 RING, CHOKE SHAFT 1 1 1
I@—Qz 21 2 160790-56540 CLIP 1 1
>—21 21-1 2 160692-56750 CLIP 1 1 1 S
(A=E/#05493) (B=E/#05504)
22 2 160792-56670 VALVE ASSY, NEEDLE 1 1 1
15 23 2 160610-56630 PIN, FLOAT 1 1 1
24 2  26117-040088 BOLT M 4X 8 PLATED 1 1 1
K23 25 2 160890-56430 BODY, FLOAT 1 1 1
- 26 2 160890-56520 LEVER, CHOKE 1 1 1
26-1 2 160890-56650 LEVER, CHOKE 1 N
25 (A=EXXX)
26-2 2 160890-56520 LEVER, CHOKE 1 S
31 (A=E/#05493)
Q 32 27 2 160702-56720 RING 1 1 1
@\ 28 2 160640-56850 SEAL 1 1 1
18 29 2 160790-56610 BOLT 1 1 1
@ng 30 2 160890-56610  JET, PILOT 101
30-1 2 160790-56610 BOLT 1 1 1 S
(A=E/#05493) (B=E/#05504)
31 2 181230-56380 SPRING 1 1 1
32 2 160610-56900 SCREW 1 1 1
Remarks 33 2 160692-56710 SCREW 1 1 1
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.73. CARBURETOR

REFER TO Fig.70

Remarks
(1)REPAIR PART.

(A)=GA280SNS (D)=
(B)=GA280SNR ()=
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
34 2 160310-56980 SPRING, CHOKE 1 1 1
35 2 160310-56990 BALL, STEEL 1 1 1
36 1 160910-56150 GASKET, CARBURETOR 2 2 2
36-1 1 160910-56151 GASKET, CARBURETOR 2 2 2 N
(A=E/#51279) (B=*1998.11) (C=E/#51167)
37 1 160890-56160 INSULATOR 1 1 1
38 1 160690-56900 ROD, CHOKE 1 1 1 z
(A=EXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.74. GOVERNOR & CONTROL DEVICE

1252 B
PREVIOUS PREVIOUS

PREVIOUS

REFER TO Fig.68

REFER TO Fig.68

(A)=GA280SNS
(B)=GA280SNR
(C)=GA280SNM

)=
©®=
=

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.70 NO.13-1

AND NO.26-1, OR FIG.70 NO.15-1

AND NO.26-1.

(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
2 1 160690-61300  SPINDLE 1 1 1
2-1 1 160690-61301  SPINDLE 1 1 1 R
(A=E/#15968) (B=*1994.12) (C=E/#15940)
3 1 160690-61310  SHAFT 1 1 1
3-1 1 160690-61311 SHAFT 1 1 1 R
(A=E/#17737) (B=*1995.11) (C=E/#15965)
4 1 160690-61450  WASHER 1 1 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1 1
9 1 160890-66050  SPRING, RETURN 1 1 1
10 1 160120-76940 WASHER 1 1 1
11 1 160890-66010  SPRING, GOVERNOR 1 1 1
12 1 160890-66100 CONTROLLER ASSY 1 1
12-1 1 160890-66101  CONTROLLER ASSY 1 1 1 R
(A=E/#00576) (B=E/#00205)
13 2 160890-66080 LEVER ASSY, CONTROL 1 1
13-1 2 160890-66081 LEVER ASSY, CONTROL 1 1 1 R
(A=E/#00576) (B=E/#00205)
16 3 26117-040088 BOLT M 4X 8 PLATED 1 1 1
17 2 160690-66110 BASE ASSY 1 1
17-1 2 160890-66110 BASE ASSY 1 1 1 N
(A=E/#02590) (B=E/#00205)
18 3 160690-66120  BASE, CONTROL 1 1
18-1 3 160890-66141 BASE ASSY 1 1 S
(A=E/#02590) (B=E/#00205)
18-2 3 160890-66142 BASE ASSY 1 1 1 N
(A=E/#05483) (B=E/#05458)
19 3 160520-66291  SPRING 2 2 2
20 3 160910-66440  BOLT, ADJUSTER 1 1 z
(A=E/#02590) (B=E/#00205)
21 3 26117-040257 BOLT, M4X 25 PLATED 1 1
21-1 3  26117-040257 BOLT, M4X 25 PLATED 2 2 2 K
(A=E/#02590) (B=E/#00205)
22 2 160690-66160 WASHER 1 1 1
23 2 160664-66170  WASHER 1 1 1
24 2 160664-66180  SPRING 1 1 1
25 2 160664-66220 SPRING, RETURN 1 1 1
26 2 22137-060000 WASHER, 6 1 1 1
27 2 26347-060002 NUT, M6 1 1 1
28 2 26757-060002 NUT, LOCK M6 1 1 1
29 1 160890-66190 LEVER ASSY, GOVERNOR 1 1 1
(A=EXXX) (B=EXXX)
31 2 26366-060002 NUT, M6 1 1 1
(A=E/#16654) (B=*1995.02) (C=E/#15965)
32 1 160890-66150 LEVER, GOVERNOR 1 1
32-1 2 160890-66151 LEVER, GOVERNOR 1 1 1 N
(A=*1989.11) (B=*1989.11)
32-2 2 160890-66151 LEVER, GOVERNOR 1 1 1 z
(A=E/#16654) (B=*1995.05) (C=E/#15965)
33 2 26106-060252 BOLT, M6X 25 PLATED 1 1 1 W
(A=*1989.11) (B=*1989.11)
33-1 2 26106-060252 BOLT, M6X 25 PLATED 1 1 1 z

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.74. GOVERNOR & CONTROL DEVICE -czaosns o
(C)=GA280SNM (F)=
_ No. Lev. Parts No. Description Qty |
EF?EVIOUS EF?EVIOUS @ B © © B 6

(A=E/#16654) (B=*1995.02) (C=E/#15965)
34 1 160690-66200 LINK, THROTTLE
35 1 160690-66210 SPRING, TENSION

36 1 160890-66300  PANEL

NG
NG
NG

36-1 1 160890-66310 PANEL S
(A=E/#05493) (B=E/#05504) (C=*1993.02)
37 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
37-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 N
(A=E/#05897) (B=*1993.06) (C=E/#05914)
38 1 26366-060002 NUT, M6 1 1 z
(A=*1989.11) (B=*1989.11)
39 1  26476-060142 SCREW, TAPPING M6X14 3 3 3 w
(A=E/#02950) (B=E/#00205)
40 1 114770-61600 SEAL, OIL 1 1 1 w
(A=E/#03529) (B=E/#03437)
PREVIOUS
REFER TO Fig.68
REFER TO Fig.68
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.70 NO.13-1
AND NO.26-1, OR FIG.70 NO.15-1
AND NO.26-1.
(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED. ves No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

REPLACEMENT WITH NO.44-1 AND 50-1.
(M)MISPRINT:REFER TO THE NEXT ITEM.

(A=E/#63358) (B=E/#69786) (C—E/#65158)

Fig.75. FLY.MAGNETO & STARTING DEVICE (-cazaosns ©-
(C)=GA280SNM (F)=
No. Lew. Parts No. Description Qty |
PUBLTSHED  D00artS P A _(B) (© (©) () ()
VIR 3 1 160890-76250  STARTER ASSY, RECOIL 1 1
4 3 4 1 160900-76250  STARTER ASSY, RECOIL 1
5 2 160890-76510  SPRING, SPIRAL 11
6 2 160900-76520  SPRING 1
7 2 160890-76520  REEL 1 1
8 2 160900-76530  REEL 1
9 2 160890-76530  SPRING, DOG 2 2 2
10 2 160890-76540 DOG 2 2 2
1 2 160890-76550  SPRING, BRAKE 1 1 1
12 2 160641-76570 SCREW 1 1 1
13 2 160890-76570  RETAINER 1 1 1
14 2 160890-76580  ROPE, STARTER 1 1
15 2 160900-76580  ROPE, STARTER 1
16 2 160260-76620 KNOB, STARTER 11
17 2 160900-76620  HANDLE 1
18 2 160900-76510  CASE 1
19 2 160900-76600  PIPE, REINFORCED 1
20 2 160900-76610  CASE, SPRING 1
21 1 160890-76590  PULLEY, STARTER 1 1
22 1 160993-76150  PULLEY
24 1 160793-76300  SPACER, RECOIL 1 w
(C=FROM 1ST)
B 10U 25 1 26106-060082  BOLT, M6X 8 PLATED 4 w
67 (C=FROM 1ST)
S 26 1 26106-060082  BOLT, M6X 8 PLATED 4 4 4
'(\> [T 27 1 26106-060122  BOLT, M6X 12 PLATED 3 3 3
\& ﬁﬁg 28 1 160690-77250  SWITCH, STOP 1 1 1
. 36 5 28-1 1  160611-77250  SWITCH, STOP 1 1 1 S
42y | (A=*1993.02) (B=*1993.02) (C=*1993.02)
® 29 1 22857-200100  SCREW, 2X10 2 2 2 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
GAZBOSNM - 30 1 16069078010  PLUG, SPARK BP6ES 101
% PREVIOUS 30-1 1 160690-78020  PLUG, SPARK 1 1 1 N
ey §7 (A=E/#04320) (B=E/#04238)
K 30-2 1 160690-78030  PLUG, SPARK N11YC 1 1 1 N
W ) (A=EXXX) (B=EXXX) (C=EXXX)
31 1 160700-78040  CAP, PLUG 1 1 1
32 1 160700-78050  TERMINAL, PLUG 1 1 1
33 1  160560-78700  CLAMP 1 1 z
(A=E/#00576) (B=E/#00205)
34 1 160690-78700  CLAMP, CORD 11
34-1 1 29610-000950 CLAMP, SPEED 095 1 1 1 N
(A=E/#02074) (B=E/#00205)
Remarks 35 1 160700-78720 GROMMET 1 1 1
(Rl())%igﬁGT\E(gEFROM LEAD SWITCH TYPE TO 36 1 26476-060252  SCREW, TAPPING M6X25 2 2 2
(2)INTERCHANGEABLE BY SIMULTANEOUS 361 1 160690-04350  BOLT, M6X30 2 2z 2 R
REPLACEMENT WITH NO.47,48,60-2 (A=E/#76044) (B=E/#69787) (C=E/#70970)
AND 71. 37 1 160341-01950  PIPE 1 1 1 z
(3)SIZE CHANGED FROM L=215 TO L=530. (A=E/#53826) (B=E/#59633) (C=E/#54742)
(4)INTERCHANGEABLE BY SIMULTANEOUS 38 1 160810-03400  TUBE, PROTECT 11 1 z

es_ Qs

N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.75. FLY.MAGNETO & STARTING DEVICE

P/C NEWS No. :Y00A2175-3
PUBLISHED :2003/12

GA280SNM

GA280SNM

36

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.47,48,60-2

AND 71.

(3)SIZE CHANGED FROM L=215 TO L=530.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.44-1 AND 50-1.
(M)MISPRINT:REFER TO THE NEXT ITEM.

(A)=GA280SNS (D)=
(B)=GA280SNR )=
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
39 1 160610-04280 SCREW, RS5X10 2 2 z
(A=E/#00576) (B=E/#00205)
42 1 160890-78520 COIL, EXCITER 1 1 1 V4
(A=E/#63358) (B=E/#69786) (C=E/#65158)
43 1 160890-78530 COIL, PULSAR 1 1 z
(A=E/#00576) (B=E/#00205)
44 1 160890-78540 ROTOR 1 1
44-1 1 160890-78550 ROTOR 1 1 S
(A=E/#02590) (B=E/#00205)
44-2 1 160890-78560 ROTOR 1 1 F
(A=E/#63358) (B=E/#69786)
45 1 160992-78500 ROTOR 1
45-1 1 160890-78560 ROTOR 1 F
(C=E/#65158)
46 1 160693-78620 COIL, LAMP 1
47 1 160791-78522 COIL, IGNITION 1 1 1 w
(A=E/#63358) (B=E/#69786) (C=E#65158)
47-1 1 160998-78400 IGNITER 1 1 1 N
(A=*2009.11) (B=*2009.11) (C=+2009.11)
48 2 160690-78230 WIRE 1 1 1 W
(A=E/#63358) (B=E/#69786) (C=E/#65158)
49 1 160890-78510 COIL, IGNITION 1 1 1 Z
(A=E/#63358) (B=E/#69786) (C=E/#65158)
50 1 160890-78650 IGNITION, UNIT 1 1
50-1 1 160890-78660 IGNITION, UNIT 1 1 1 S
(A=E/#02590) (B=E/#00205)
50-2 1 160890-78660 IGNITION, UNIT 1 1 1 Z
(A=E/#63358) (B=E/#69786) (C=E/#65158)
51 1 160260-78700 CLAMP 1 1 1 z
(A=E/#63358) (B=E/#69786) (C=E/#65158)
52 1 160710-78700 CLAMP, CORD 2 2 2 Z
(A=E/#63358) (B=E/#69786) (C=E#65158)
53 1 160710-78710 CLAMP, CORD 1 1 1 Z
(A=E/#63358) (B=E/#69786) (C=E/#65158)
54 1 160890-78750 BRACKET, COIL 1 1
54-1 1 160890-78751 BRACKET, COIL 1 1 1 R
(A=E/#02590) (B=E/#00205)
54-2 1 160890-78751 BRACKET, COIL 1 1 1 z
(A=E/#63358) (B=E/#69786) (C=E#65158)
55 1 160890-78900 GROMMET 1 1
55-1 1 160763-12600 GROMMET 1 1 1 S
(A=E/#00576) (B=E/#00205)
56 1 26023-060162 SCREW, M6X16 2 2 2 z
(A=E/#63358) (B=E/#69786) (C=E#65158)
57 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 V4
(A=E/#63358) (B=E/#69786) (C=E/#65158)
58 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 A
(A=E/#63358) (B=E/#69786) (C=E/#65158)
59 1 160890-45120 CASE, COOLING FAN 1 1
59-1 1 160891-45120 CASE, COOLING FAN 1 1 1 N
(A=EXXX) (B=EXXX)
YeS YSS

New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

N:Old *=5 New, Q:0ld %15 New, ROld %5
++ CONTINUE ++

S’



0CA10-M21705

Fig.75. FLY.MAGNETO & STARTING DEVICE -czaosns o
(C)=GA280SNM F=
No. Lev. Parts No. Description Qty |
el TR i P60 066
59-2 1 160891-45121 CASE, COOLING FAN 1 1 1 R
2 GA2805NM 3 (A=E/#46445) (B=*1998.02) (C=E/#47818)

60 1 160890-45200 COVER, HEAD 1 1

60-1 1 160890-45230 COVER, HEAD 1 1 1 N
(A=E/#02590) (B=E/#00205)

60-2 1 160890-45200 COVER, HEAD 1 1 1 S
(A=E/#63358) (B=E/#69786) (C=E/#65158)

61 1 160890-45210 COVER 1 1 1

61-1 1 160890-45240 COVER 1 1 1 S
(A=E/#74738) (B=E/#69787) (C=E/#70970)

62 1 160890-45220 COVER, HEAD 1 1 z
(A=E/#02590) (B=E/#00205)

63 1 26476-060142 SCREW, TAPPING M6X14 4 4 4

64 1 26476-060142 SCREW, TAPPING M6X14 3 3 z
(A=E/#02590) (B=E/#00205)

65 1 26476-060142 SCREW, TAPPING M6X14

66 1 26476-060142 SCREW, TAPPING M6X14

67 1 160520-78200  WIRE, LEAD

Rk RN
Rk RN
Rk RN

67-1 1 160970-78200 WIRE, LEAD S
(A=E/#11183) (B=*1993.09) (C=E/#12255)
67-2 1 160970-78200 WIRE, LEAD 1 1 1 Z
(A=E/#63358) (B=E/#69786) (C=E/#65158)
68 1 160495-77260 WIRE 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
69 1 26366-080002 NUT, M8 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
RN 70 1  26476-060252 SCREW, TAPPING M6X25 2
= ( 71 1 29610-000650 CLAMP, SPEED 065 1 1 1 w
37\ 713355 \ (A=E/#63358) (B=E/#69786) (C=E/#65158)
> 39
\w\ 44
43
GA280SNM
1552
PREVIOUS
36 67
Mm&
47 W
42 36
<3
®

Remarks
(1)CHANGED FROM LEAD SWITCH TYPE TO

ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.47,48,60-2

AND 71.

(3)SIZE CHANGED FROM L=215 TO L=530.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.44-1 AND 50-1.
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

1 A)=GA280SNS D)=
Fig.76. LABEL & TOOL EB;:GAZSOSNR EE;:
(C)=GA280SNM (F)=
No. Lev. Parts No. Description Qty
2 3 4 (A (B) (© (O (E)
1 1 160110-92610  BAG, TOOL 1 1 1
2 1 160120-92700 WRENCH, 21 L86 1 1 1
S 3 1 160110-92710  HANDLE, WRENCH 1 1 1
3 4 1 28110-100120  SPANNER, 10X12 1 1 1
9 1 160690-07100  LABEL, OHV MARK 1 01 1
@ ﬂ 9-1 1 160890-07110  LABEL, FINGER START 11 1
(A=E/#07042) (B=E/#08437) (C=E/#07070)
9-2 1 160890-07150  LABEL, FINGER START 1 1 1
~ (A=E/#69025) (B=E/#69786) (C=E/#68965)
LHﬂE’vlous 10 1 160690-07250  LABEL, CAUTION 1 1 1
9 9-1 10-1 1 160692-07250  LABEL, CAUTION 1 1 1
(A=E/#17164) (B=*1995.03) (C=E/#15965)
10-2 1 160692-07251  LABEL, CAUTION 1 1 1
(A=E/#63358) (B=E/#69786) (C=E/#65158)
1 1 160520-07270  LABEL, DRAIN 11
11-1 1 160520-07271  LABEL, DRAIN 11
(A=E/#01660) (B=E/#00205)
112 1  160520-07272  LABEL, DRAIN 1 1 1
TN T (A=E/#04440) (B=E/#04388)
'<§5;- 11-3 1  160690-07260  LABEL, DRAIN 101 1
(A=E/#08952) (B=E/#08438) (C=E/#08953)
12 1 160520-07370  LABEL, CLEANER 1
13 1 160793-07370  LABEL, AIR CLEANER 1
10-1 12 14 1 160830-07300  LABEL 1
15 1 160692-07370  LABEL, AIR CLEANER 1
16 1 160690-07320  LABEL,NO FIRE 1 1 1
- | — (A=E/#17164) (B=*1995.03) (C=E/#15965)
e i e 17 1  105250-07340  LABEL,EXH.GAS CAUTN 101 1
a72-7c, axen annen (A=E/#17164) (B=*1995.03) (C=E/#15965)
imgETEes aAc 18 1 105250-07330  LABEL 1 1 1
(A=E/#17164) (B=*1995.03) (C=E/#15965)
19 1 161690-07300  LABEL 101 1

SOEOIENEE | (v
| Sseiiis || 7
Fi g
TP YT EREE TS RELL \\J 19
Zpask % = |TcrEn. >/
DRI
Epypay
e e B
Gaanh e ————
—_—
OT77Y—rEAFINEALIERLTITE, LEMNA|
e BFARICER
= S TRE OB
AZTE ErToARENAZ 17 IIM&DB
YREL . ABILE®
Y. vy
14 15 N\
YEVORTET + b T TEBC EATR
BT In
4 £P. J)I4AWRI-2NN-KR. 75 5 —=38%
Frrklratohal treie 7 x| | Y72 R
Bl DR R DY - OB = =N ey EHBEPBEETBBEN 18
. 7:}»7»;,? ;z‘nszi,e: T HB0ET .
E = L T,

(A=E/#76279)

(B=E/#69787)

(C=E/#70970)

Remarks
(1)LABEL COLOR CHANGED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.77. CYLINDER BLOCK

REFER TO Fig.78

(A)=GA300SNS (D)=
(B)=GA300SNR (E)=
(C)=GA300SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 760990-01560 BLOCKASSY, CYLINDER 1 1 1
1-1 1 760990-01561 BLOCK ASSY, CYLINDER 1 1 1 N
(A=E/#08952) (B=E/#10433) (C=E/#08747)
4 2 160610-01690 PLUG, M12 2 2 2
5 2 104200-59170  GASKET, 12 2 2 2
6 2 22312-080120  PIN, PARALLEL M8X12 2 2 2
6-1 2 114270-01600 PIN, M8X12 2 2 2 R
(A=E/#04387) (B=E/#05075) (C=E/#05081)
7 2 160110-02220 SEAL, OIL 1 1 1
8 2 24101-062060 BEARING, BALL 6206C3 1 1 1
8-1 2 129900-26250  BEARING, BALL 6206C3 1 1 1 N
(A=E/#11281) (B=E/#11286) (C=E/#11279)
9 2 160903-28020 BEARING, 6202C3E 1 1 1
10 1 760792-01500 COVERASSY 1 1 1
10-1 1 760792-01501 COVERASSY 1 1 1 R
(A=E/#05078) (B=E/#05075) (C=E/#05081)
10-2 1 760792-01502 COVERASSY 1 1 1 R
(A=E/#08206) (B=E/#08437) (C=E/#08163)
12 2 24101-062060 BEARING, BALL 6206C3 1 1 1
12-1 2 129900-26250  BEARING, BALL 6206C3 1 1 1 N
(A=E/#11281) (B=E/#11286) (C=E/#11279)
13 2 160110-02220 SEAL, OIL 1 1 1
14 2 24101-062060 BEARING, BALL 6206C3 1 1 1
14-1 2 129900-26250  BEARING, BALL 6206C3 1 1 1 N
(A=E/#11281) (B=E/#11286) (C=E/#11279)
15 2 160903-28020  BEARING, 6202C3E 1 1 1
16 2 160610-01690  PLUG, M12 1 1 1
17 2 104200-59170  GASKET, 12 1 1 1
19 1 160810-01740 CAPASSY 2 2 2
21 2 24311-000180 O-RING, 1AP18.0 2 2 2
22 1 26106-080302 BOLT, M8X 30 PLATED 9 9 9

Remarks
(1)REAR COVER UNIFIED

Yes No Yes

N:OId‘—»TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.78. CYLINDER HEAD & BONNET

REFER TO Fig.77

REFER TO Fig.79

No. Lev.

Parts No.

(A)=GA300SNS (D)=
(B)=GA300SNR (E)=
(C)=GA300SNM (F)=
Description ' |

®wW B ©) O E @

|BF
PREVIOUS
11
11-1

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.3-2,8-1,9-1,
11-2,17-1 AND 24.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.11-1,12-1,13-1
AND 14-2.

1 1 160890-01210 BOLT, FLANGE M10X70 4 4 4
2 1 160990-01330 GASKET, HEAD 1 1 1
2-1 1 160990-01331 GASKET, HEAD 1 1 1 N
(A=E/#12660) (B=E/#11288) (C=E/#11281)
3 1 160890-11010  HEAD ASSY, CYLINDER 1 1 1
3-1 1 160890-11011  HEAD ASSY, CYLINDER 1 1 1 R
(A=E/#06803) (B=E/#06075) (C=E/#05770)
3-2 1 160890-11011 HEAD ASSY, CYLINDER 1 1 1 F
(A=E/#11095) (B=E/#11286) (C=E/#11093)
3-3 1 160890-11930 HEAD ASSY, CYLINDER 1 1 1 N
(A=+2003.03) (B=*2003.03) (C=*2003.03)
8 1 160890-11100 VALVE, INTAKE 1 1 1
8-1 1 160890-11101 VALVE, INTAKE 1 1 1 S
(A=E/#11095) (B=E/#11286) (C=E/#11093)
9 1 160890-11110 VALVE, EXHAUST 1 1 1
9-1 1 160890-11111 VALVE, EXHAUST 1 1 1 S
(A=E/#11095) (B=E/#11286) (C=E/#11093)
10 1 160890-11120 SPRING, VALVE 2 2 2
1 1 160810-11180  RETAINER, SPRING 2 2 2
11-1 1 160890-11180  RETAINER, SPRING 2 2 2 S
(A=E/#07519) (B=E/#08437) (C=E/#08163)
11-2 1 160890-11190 RETAINER, SPRING 2 2 2 S
(A=E/#11095) (B=E/#11286) (C=E/#11093)
12 1 160890-11200 ARM, ROCKER 2 2 2
12-1 1 160890-11202 ARM, ROCKER 2 2 2 S
(A=E/#07519) (B=E/#08437) (C=E/#08163)
13 1 160690-11220 PIVOT, ROCKER ARM 2 2 2
13-1 1 160690-11221 PIVOT, ROCKER ARM 2 2 2 S
(A=E/#07519) (B=E/#08437) (C=E/#08163)
13-2 1 160690-11222 PIVOT, ROCKER ARM 2 2 2 R
(A=E/#12660) (B=E/#11288) (C=E/#11281)
14 1 160690-11270 BOLT 2 2
14-1 1 160690-11271  BOLT 2 2 2 N
(A=E/#02565) (B=E/#03567)
14-2 1 160890-11270 BOLT 2 2 2 S
(A=E/#07519) (B=E/#08437) (C=E/#08163)
15 1 160690-11280 NUT, M6X0.5 2 2 2
16 1 160890-11290 PLATE, GUIDE 1 1 1
17 1 26216-080182 STUD, M8X 18 2 2 2
17-1 1 26226-080182 STUD, M8X 18 2 2 2 S
(A=E/#11095) (B=E/#11286) (C=E/#11093)
17-2 1 160890-04330 STUD, 2D8X18 2 2 2 R
(A=E/#11095) (B=E/#11286) (C=E/#11093)
18 1 160890-11300 BONNET ASSY, HEAD 1 1 1
19 1 160890-11310 GASKET, BONNET 1 1 1
19-1 1 160890-11311  GASKET, BONNET 1 1 1 R

(A=E/#11095)

(B=E/#11286)

(C=E/#11093)

20 1 26106-060352 BOLT, M6X 35 PLATED 3 3 3
21 1 160610-03050 BREATHER ASSY 1 1 1
22 1 160820-03180 PIPE , BREATHER 1 1

23 1 160710-03190 PIPE , BREATHER 1

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.78. CYLINDER HEAD & BONNET -crsoosns o
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
24 1 120380-11350 COTTER, 7 4 4 4 w

REFER TO Fig.79

(A=E/#11095) (B=E/#11286) (C=E/#11093)

Y

B
PREVIOUS

11
11-1

REFER TO Fig.77

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.3-2,8-1,9-1,
11-2,17-1 AND 24.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.11-1,12-1,13-1

Yes

AND 14-2.
N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.79. AIR CLEANER & MUFFLER

|P/C NEWS No:YO00A2175-5
PUBLISHED:2004/9

GA300SNM

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.83 NO.18-1.

(A)=GA300SNS (D)=
(B)=GA300SNR )=
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-12500 CLEANER ASSY, AIR 1
2 1 160893-12510 CLEANER ASSY, AIR 1
3 2 160790-12510 COVER, AIR CREANER 1 1
4 2 160790-12530 HOLDER, ELEMENT 1
5 2 160793-12530 HOLDER, ELEMENT 1
6 2 160790-12540 ELEMENT 1
7 2 160793-12540 ELEMENT 1
8 2 160890-12520 CASE, AIR CLEANER 1 1
9 1 160910-56150 GASKET, CARBURETOR 1 1
9-1 1 160910-56151 GASKET, CARBURETOR 1 1 N
(A=E/#08952) (B=E/#08438)
10 1 26366-080002 NUT, M8 2 2
11 1 160763-12600 GROMMET 1 1 1
11-1 1 160763-12600 GROMMET 1 z
(A=EXXX)
12 1 160890-13210 GASKET, MUFFLER 1 1 1
12-1 1 160890-13211 GASKET, MUFFLER 1 1 1 N
(A=E/#12660) (B=E/#11288) (C=E/#11281)
13 1 160890-13600  SILENCER 11
131 1 160890-13601  MUFFLER ASSY 11 S
(A=E/#02127) (B=E/#01288)
13-2 1 160890-13602 MUFFLER ASSY 1 1 N
(A=E/#11095) (B=E/#11286)
13-3 1 160890-13603 MUFFLER ASSY 1 1 N
(A=*2009.04) (B=*2009.04)
14 1 160890-13610 MUFFLER ASSY 1
14-1 1 160890-13611 MUFFLER ASSY 1 N
(C=E/#11093)
15 2 160890-13500 SILENCER 1 1
15-1 2 160890-13501 MUFFLER 1 1 S
(A=E/#02127) (B=E/#01288)
152 2 160890-13580 MUFFLER 11 N
(A=E/#11095) (B=E/#11286)
15-3 2 160890-13581 MUFFLER 1 1 N
(A=*2009.04) (B=*2009.04)
16 2 160890-13540 MUFFLER 1
16-1 2 160890-13541 MUFFLER 1 N
(C=E/#11093)
17 2 160890-13530 COVER 1 1
18 2 26106-060082 BOLT, M6X 8 PLATED 4 4
18-1 2 114252-13950 BOLT, M6X8 4 4 R
(A=E/#11095) (B=E/#11286)
19 2 160890-13560 COVER 1
20 2 114252-13950 BOLT, M6X8 4
21 1 160890-13570 BRACKET, MUFFLER 1 1 V4
(A=E/#02127) (B=E/#01288)
22 1 160890-13570 BRACKET, MUFFLER 1
23 1 160890-13660 COVER 1 1 1
24 1 160890-04320 STUD, M8X 85 2 2
25 1 160992-04320 STUD, 2D 8X165 2
26 1 26106-080142 BOLT, M8X 14 PLATED 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

1 A)=GA300SNS D)=
Fig.79. AIR CLEANER & MUFFLER (y=sranosns o
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
|EGSLI\I‘§EDNOZO\B%%21 75-5 GA300SNM ® B (© O E @
26-1 1 26476-060162 SCREW, TAPPING M6X16 1 1 S
(A=E/#02127) (B=E/#01288)
26-2 1 160890-13910 BOLT, FLANGE M6X20 1 1 N
(A=E/#03127) (B=E/#02989)
27 1 26106-080142 BOLT, M8X 14 PLATED 1
28 1 26366-080002 NUT, M8 2 2 2
29 1  114252-13800 EXTENSION ASSY 1 1
30 2 114252-13910 CLAMP 1 1
31 3 114252-13960 SCREW 6X 25 1 1
32 1 160797-13800 PIPE, TAIL 1
33 1 160120-13580 CLAMP 1
34 2 114252-13960 SCREW 6X 25 1
35 1 160993-12500 CLEANER ASSY, AIR 1
35-1 1 160993-12501 CLEANER ASSY, AIR 1 N
(C=E/#08477)
36 2 160992-12510 BODY, AIR CLEANER
36-1 2 160993-12540 BODY, AIR CLEANER 1 S
(C=E/#08477)
37 2 16079212720  ELEMENT 1
37-1 2 160998-12600 ELEMENT 1 S
(C=E/#08477)
38 2 160820-12770 SUMP, OIL 1
38-1 2 160998-12800 SUMP, OIL 1 S
(C=E/#08477)
39 2 160820-12790 CAP, AIR CLEANER 1
40 3 160820-12300 BAND 1 w
(C=E/#08477)
41 1 26657-080002 NUT, CAP M8 2 w
(C=FROM 1ST)
42 1 114252-13950 BOLT, M6X8 2 2 2
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.83 NO.18-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.80. CRANKSHAFT,PISTON & CAMSHAFT (y-casanss o
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 160890-14051 CAMSHAFT ASSY 1 1 1
1-1 1 160890-14052 CAMSHAFT ASSY 1 1 1 N
(A=*2003.05) (B=*2003.05) (C=+2003.05)
2A 3 22512-050160 KEY, 5X 16 1 1 1 W
(A=*2003.05) (B=*2003.05) (C=+2003.05)
8 2 160790-14560 SPRING,DECOMPRESSION 2 2
8-1 2 160890-14560 SPRING,DECOMPRESSION 1 1 1 S
(A=E/#02394) (B=E/#01288)
10 1 22512-050160 KEY, 5X 16 1 1 1 V4
(A=*2003.05) (B=*2003.05) (C=*2003.05)
11 1 160890-14400 ROD, PUSH 2 2 2
19 12 1 160890-14200 TAPPET 2 2 2
13 1 760890-21700 CRANKSHAFT ASSY 1 1 1
15 2 160890-21200 GEAR, CRANKSHAFT 1 1 1
16 2 160890-21220 GEAR, BALANCER 1 1 1
17 2 22512-040160 KEY, 4X 16 1 1 1
" 18 2 22512-040300  KEY, 4X 30 101 1
19 1 26737-160002 NUT, M16 1 1 1
20 1 22217-160000 WASHER, SPRING 16 1 1
20-1 1 22137-160000 WASHER, 16 1 1 1 N
B (A=E/#02394) (B=E/#01288)
PREVIOUS 21 1 160990-22010  PISTON ASSY 1 1
20 21-1 1  160990-22011 PISTON ASSY 1 1 1 N
(A=E/#01356) (B=E/#01288)
REFER TO Fig.77 @ 23 2 760990-22500 RING SET, PISTON 1 1
23-1 2 760990-22502 RING SET, PISTON 1 1 1 S
(A=E/#01356) (B=E/#01288)
27 1 160890-22300 PIN, PISTON 1 1 1
28 1 22252-000190 RING, 19 2 2 2
29 1 760890-23700 ROD ASSY, CONNECTING 1 1 1
31 2 160810-23201 BOLT, CONNECTING ROD 2 2 2
32 1 160890-21220 GEAR, BALANCER 1 1 1
33 1 160890-28010 SHAFT, BALANCER 1 1 1
34 1 160903-28020 BEARING, 6202C3E 2 2 2
35 1 22351-040008 PIN, SPRING 4.0X 8 1 1 1
36 1 22512-070380 KEY, 7X 38 1 1 1
37 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1
38 1 160310-14550 WASHER 1 1 1
|=}iA
PREVIOUS
%
Remarks Yes No Yes No
(1)TOP RING GROOVE CHANGED N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.81. FUEL TANK & FUEL PIPE

|87
PREVIOUS

34

— VoS—EEE
7S] shiBudaresth
Fabey:

PR
PACKAGED PART

30

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.

(M)MISPRINT:REFER TO THE NEXT ITEM.

(A)=GA300SNS (D)=
(B)=GA300SNR )=
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  114250-45310 COLLAR 4 4 4
2 1  760890-55702 TANK ASSY, FUEL 1 1 1
2-1 1  760890-99900 TANK ASSY, FUEL 1 1 1 N
2-2 1 760891-99900 TANK ASSY, FUEL 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
2-3 1 760890-55730 TANK ASSY, FUEL 1 1 1 S
(A=*1993.02) (B=+1993.02) (C=+1993.02)
4 2 160710-55061 CAP ASSY 1 1 1
11 3 160393-55050 GASKET 1 1 1
12 2 160610-55100 FILTER, FUEL 1 1 1
14 2 160762-55150 GAUGE, FUEL 1 1 1
15 2 160692-55330 COCK ASSY, FUEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
17 3 160710-55360 RING 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)
18 3 160710-55370 GASKET 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
19 3 160710-55381 FILTER, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
19-1 3 160710-55382 FILTER 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
20 3  160903-55390 CUP, FUEL COCK L57 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)
20-1 3 160998-55390 BOWL, STRAINER 1 1 1 R
(A=*2002.02) (B=*2002.02) (C=*2002.02)
21 3  160692-55421 PLATE 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)
21-1 3  160692-55421 PLATE 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
22 2 26106-060102 BOLT, M6X 10 PLATED 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)
23 2 160920-59380 PIPE, FUEL 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
24 2 23000-013000 CLAMP, 13 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX)
25 2 160798-59350 HOSE, FUEL A-485 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
26 2 160611-77250 SWITCH, STOP 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
27 2 160495-77260 WIRE 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
28 2  26366-080002 NUT, M8 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
29 2 160891-45121 CASE, COOLING FAN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
30 2 23061-060025 PIPE, 6X 25 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)
31 2 26106-060162 BOLT, M6X 16 PLATED 2 2 2 W
(A=EXXX) (B=EXXX) (C=EXXX)
32 2 160890-66310 PANEL 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.81. FUEL TANK & FUEL PIPE

|87
PREVIOUS

No. Lev.

Parts No.

(A)=GA300SNS (D)=
(B)=GA300SNR (E)=
(C)=GA300SNM (F)=
Description ' |

®wW B € O E @

33 2 160710-78710 CLAMP, CORD 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX)

34 2 105250-07330 LABEL 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)

35 2 105250-07340 LABEL,EXH.GAS CAUTN 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX)

36 2 114370-07110 LABEL,EXH.GAS CAUTN 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)

37 2 160692-07250 LABEL, CAUTION 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX)

38 1 160690-55300 COCK ASSY, FUEL 1 1 1 z

(A=*1993.02) (B=*1993.02) (C=*1993.02)
39 2 160690-55310 COCK ASSY, FUEL 1 1 1 z

(A=*1993.02)

(B=+1993.02)

(C=*1993.02)

34

— VoS—EEE
7S] shiBudaresth
Fabey:

PR
PACKAGED PART

30

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.

(M)MISPRINT:REFER TO THE NEXT ITEM.

40 2 160690-55320 LEVER 1 1 1 V4
(A=*1993.02) (B=*1993.02) (C=*1993.02)
41 2 160690-55330 SHAFT 1 1 1 V4
(A=+1993.02) (B=*1993.02) (C=*1993.02)
42 2 22417-200200 PIN, COTTER 2.0X20 1 1 1 A
(A=*1993.02) (B=*1993.02) (C=*1993.02)
43 2 26557-040102  SCREW, M4X10 1 1 1 z
(A=*1993.02) (B=*1993.02) (C=+1993.02)
44 1 160690-55460 DAMPER, FUEL TANK 4 4 4
44-1 1 160690-55461 DAMPER, FUEL TANK 4 4 4 N
(A=E/#05313) (B=E/#06075) (C=E/#06082)
44-2 1 160690-55462 DAMPER, FUEL TANK 4 4 4 R
(A=E/#12660) (B=E/#11288) (C=E/#11281)
45 1  160610-55470 WASHER 4 4 4 z
(A=E/#04544) (B=E/#05075) (C=E/#05081)
46 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2
46-1 1 26106-060102  BOLT, M6X 10 PLATED 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
47 1 26476-060252  SCREW, TAPPING M6X25 4 4 4
47-1 1 114370-45350 BOLT 4 4 4 N
(A=E/#04544) (B=E/#05075) (C=E/#05081)
47-2 1  160690-55140  BOLT 4 4 4 R
(A=E/#08206) (B=E/#08437) (C=E/#08163)
48 1  43400-500400 SEAL WASHER 6 2 2 2 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
49 1 106990-44660 CLIP, HOSE 12.5 2 2 2
50 1 160890-59360 PIPE, FUEL 1 1 1
50-1 1 160920-59350 PIPE, FUEL 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
50-2 1 160920-59351 HOSE, FUEL A-510 1 1 1 N
(A=E/#10466) (B=E/#10433) (C=E/#10925)
51 1  160792-59400 TUBE, PROTECT 1 1 z
(A=EXXX) (B=EXXX)
52 1 160802-78270 CLAMP, CORD 1 1 1 Z
(A=EXXX) (B=EXXX)
53 1 160820-78710 CLAMP, CORD 1 1 1
54 1 160769-59370 PIPE, FUEL L=203 1 1 1 W

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.81. FUEL TANK & FUEL PIPE

|87
PREVIOUS

No. Lev.

Parts No.

(A)=GA300SNS (D)=
(B)=GA300SNR )=
(C)=GA300SNM (F)=
Description Qty |

AW B € O E @

(A=*1993.02)

(B=*1993.02)

(C=*1993.02)

34

— VoS—EEE
7S] shiBudaresth
Fabey:

PR
PACKAGED PART

30

54-1 1 160769-59371 PIPE, FUEL L=203 1 1 1 N
(A=E/#10466) (B=E/#10433) (C=E/#10925)
55 1 160692-55330 COCK ASSY, FUEL 1 1 1
(A=*1993.02) (B=*1993.02) (C=*1993.02)
58 2 160710-55360 RING 1 1 1
(A=*1993.02) (B=*1993.02) (C=+1993.02)
59 2 160710-55370 GASKET 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
60 2 160710-55382 FILTER 1 1 1 w
(A=+1993.02) (B=*1993.02) (C=*1993.02)
61 2 160998-55390 BOWL, STRAINER 1 1 1 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
62 2 160692-55421 PLATE 1 1 1 w
(A=*1993.02) (B=*1993.02) (C=*1993.02)
62-1 2 160692-55421 PLATE 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
63 1 26106-060082 BOLT, M6X 8 PLATED 1 1 1 W
(A=EXXX) (B=EXXX)
64 1 160260-78700 CLAMP 1 1 1 w
(A=EXXX) (B=EXXX)
65 1 160710-78710 CLAMP, CORD 1 1 1 w
(A=EXXX) (B=EXXX)
66 1 124060-77680 CLIP, HOSE 10 2 2 2 W
(A=*1993.02) (B=*1993.02) (C=*1993.02)
66-1 1 119520-03990 CLIP, HOSE 10.5 2 2 2 R

(A=E/#11177)

(B=E/#11286)

(C=E/#11139)

Remarks

(1)OUTLET PIPE UNIFIED

(2)THIS PART IS USED FOR NO.2-1.
(3)INTERCHANGEABILITY IS <S> WITH
NO.38.

(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

H A)=GA300SNS D)=
Fig.82. CARBURETOR (=casoosns o
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
REFER TO Fig.79 (A (B (©) (DO (E) (R
1 1 160890-56010 CARBURETOR ASSY 1
1-1 1 160890-56020 CARBURETOR ASSY 1 N
(A=EXXX)
1-2 1 160890-56040 CARBURETOR ASSY 1 N
(A=E/#03124)
2 1 160890-56010 CARBURETOR ASSY 1
2-1 1 160890-56030 CARBURETOR ASSY 1 N
(B=E/#02989)
3 1 160993-56020 CARBURETOR ASSY 1
4 2 160120-56670  SCREW 2 2 2
5 2 160992-56520  VALVE, THROTTLE 1 1 1
6 2 160903-56670  SCREW 2 2 2
7 2 160992-56530  VALVE, CHOKE 1 1 1
8 2 181230-56380  SPRING 1 1 1
9 2 160667-56750  ADJUSTER 11 1
10 2 160880-56740  JET, PILOT 1 01 1
1 2 160992-56550  SHAFT, THROTTLE 1 1 1
12 2 160810-56590  RING, CHOKE LEVER 11 1
13 2 181230-56380  SPRING 1 1 1
14 2 16021056610 WASHER 1 1 1
15 2 160810-56620  FLOAT ASSY 11
15-1 2 160890-56620  FLOAT ASSY 1 1 1 S
(A=E/#03124) (B=E/#02989)
16 2 160790-56550  NOZZLE, MAIN 11 1
17 2 160792-56570  JET, ENRICHMENT 11
17-1 2 160792-56572  JET, ENRICHMENT 1 1 1 S
(A=E/#03124) (B=E/#02989)
| 18 2 160910-56550  WASHER 1 01 1
19 19 2 160790-56570  NOZZLE 1 1 1
20 2 160810-56580  RING, CHOKE SHAFT 11 1
§ %% 21 2 16079056540  CLIP 11
5 21-1 2 16069256750  CLIP 1 1 1 s
(A=E/#03124) (B=E/#02989)
ar 22 2 160792-56670  VALVE ASSY, NEEDLE 1 01 1
15 23 2 160610-56630  PIN, FLOAT 101 1
= 24 2 26117-040088  BOLT M 4X 8 PLATED 1 1 1
23 25 2 160890-56430  BODY, FLOAT 1 1 1
77N 26 2 160890-56520  LEVER, CHOKE 1 1 1
25 26-1 2 160890-56650  LEVER, CHOKE 1 N
(A=EXXX)
26-2 2 160890-56520  LEVER, CHOKE 1 s
31 (A=E/#03124)
M.<3 2 27 2 16070256720  RING 1 1 1
18 28 2 160640-56850  SEAL 1 1 1
@-\ 29 2 160790-56610  BOLT 11 1
29 30 2 16089056610  JET, PILOT 1 1
30-1 2 160790-56610  BOLT 1 1 1 s
(A=E/#03124) (B=E/#02989)
31 2 181230-56380  SPRING 1 1 1
32 2 160610-56900  SCREW 1 1 1
Remarks 33 2 160692-56710  SCREW 11 1
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.82. CARBURETOR

REFER TO Fig.79

(A)=GA300SNS
(B)=GA300SNR
(C)=GA300SNM

Remarks
(1)REPAIR PART.

No. Lev. Parts No. Description Qty
A B (€ O (E) (F)
34 2 160310-56980 SPRING, CHOKE 1 1 1
35 2 160310-56990 BALL, STEEL 1 1 1
36 1 160910-56150 GASKET, CARBURETOR 2 2 2
36-1 1 160910-56151 GASKET, CARBURETOR 2 2 2
(A=E/#08952) (B=E/#08438) (C=E/#08953)
37 1 160890-56160 INSULATOR 1 1 1
38 1 160690-56900 ROD, CHOKE 1 1 1
(A=EXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.83. GOVERNOR & CONTROL DEVICE -esoosns o
(C)=GA300SNM (F)=
_ No. Lev. Parts No. Description Qty |
EF?EVIOUS IF?F?EVIOUS @ B © © B 6
2 1 160690-61300 SPINDLE 1 1 1
2-1 1 160690-61301 SPINDLE 1 1 1 R
(A=E/#05078) (B=E/#05075) (C=E/#05081)
3 1 160690-61310 SHAFT 1 1 1
3-1 1 160690-61311 SHAFT 1 R
(A=E/#05313) (B=E/#06076) (C=E/#06083)
4 1 160690-61450 WASHER 1 1 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1 1 1
9 1 160890-66050 SPRING, RETURN 1 1 1
10 1 160120-76940 WASHER 1 1 1
11 1 160890-66010 SPRING, GOVERNOR 1 1 1
12 1 160890-66100 CONTROLLER ASSY 1 1
12-1 1 160890-66101 CONTROLLER ASSY 1 1 1 R
(A=E/#01356) (B=E/#01288)
13 2 160890-66080 LEVER ASSY, CONTROL 1 1
13-1 2 160890-66081 LEVER ASSY, CONTROL 1 1 1 R
(A=E/#01356) (B=E/#01288)
16 3 26117-040088 BOLT M 4X 8 PLATED 1 1 1
17 2 160690-66110  BASE ASSY 1 1
171 2 160890-66110  BASE ASSY 101 1 N
(A=E/#02127) (B=E/#01288)
18 3 160690-66120 BASE, CONTROL 1 1
18-1 3 160890-66141 BASE ASSY 1 1 S
(A=E/#02127) (B=E/#01288)
18-2 3 160890-66142 BASE ASSY 1 1 1 N
(A=E/#03127) (B=E/#02989)
19 3 160520-66291 SPRING 2 2 2
20 3 160910-66440 BOLT, ADJUSTER 1 1 z
(A=E/#02127) (B=E/#01288)
21 3 26117-040257 BOLT, M4X 25 PLATED 1 1
o V10US 21-1 3 26117-040257 BOLT, M4X 25 PLATED 2 2 2 K
(A=E/#02127) (B=E/#01288)
22 2 160690-66160 WASHER 1 1 1
REFER TO Fig.77
23 2 160664-66170 WASHER 1 1 1
24 2 160664-66180 SPRING 1 1 1
25 2 160664-66220 SPRING, RETURN 1 1 1
26 2 22137-060000 WASHER, 6 1 1 1
27 2 26347-060002 NUT, M6 1 1 1
28 2 26757-060002 NUT, LOCK M6 1 1 1
29 1 160890-66190 LEVER ASSY, GOVERNOR 1 1 1

(A=EXXX) (B=EXXX)
31 2 26366-060002 NUT, M6 1 1 1

(A=E/#05308) (B=E/#05260) (C=E/#05770)

REFER TO Fig.77

32
32-1

1
2

160890-66150
160890-66151

LEVER, GOVERNOR 1 1
LEVER, GOVERNOR 1 1 1 N

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.79 NO.13-1

AND NO.26-1, OR FIG.79 NO.15-1

32-2

(A=*1989.11)

2

(A=E/#05308)

160890-66151

(B=*1989.11)

LEVER, GOVERNOR 1 1 1 z

(B=E/#05260)

(C=E/#05770)

33

2

26106-060252

BOLT, M6X 25 PLATED 1 1 1 w

AND NO.26-1. (A=*1989.11) (B=*1989.11)
(2)SHAPE OF STOP SWITCH INSTALLING 33-1 2 26106-060252  BOLT, M6X 25 PLATED 1 1 1 z
PART CHANGED.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.83. GOVERNOR & CONTROL DEVICE -crsoosns o
(C)=GA300SNM (F)=
_ No. Lev. Parts No. Description Qty |
EF?EVIOUS EF?EVIOUS @ B © © B 6

(A=E/#05308) (B=E/#05260) (C=E/#05770)
34 1 160690-66200 LINK, THROTTLE
35 1 160690-66210 SPRING, TENSION

36 1 160890-66300  PANEL

NG
NG
NG

36-1 1 160890-66310 PANEL S
(A=E/#03124) (B=E/#02989) (C=*1993.02)
37 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2
37-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 N
(A=E/#04387) (B=E/#05075) (C=E/#05081)
38 1 26366-060002 NUT, M6 1 1 z
(A=*1989.11) (B=*1989.11)
39 1  26476-060142 SCREW, TAPPING M6X14 3 3 3 w
(A=E/#02127) (B=E/#01288)
40 1 114770-61600 SEAL, OIL 1 1 1 w
(A=E/#02565) (B=E/#02589)
PREVIOUS
REFER TO Fig.77
REFER TO Fig.77
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.79 NO.13-1
AND NO.26-1, OR FIG.79 NO.15-1
AND NO.26-1.
(2)SHAPE OF STOP SWITCH INSTALLING
PART CHANGED. ves No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.84. FLY.MAGNETO & STARTING DEVICE

P/C NEWS No. :Y00A2175-3
PUBLISHED :2003/12

4

GA300SNM

1B
PREVIOUS

GA300SNM

Remarks

(1)CHANGED FROM LEAD SWITCH TYPE TO
ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.47,48,60-2

AND 71.

(3)SIZE CHANGED FROM L=215 TO L=530.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.44-1 AND 50-1.
(M)MISPRINT:REFER TO THE NEXT ITEM.

(A)=GA300SNS (D)=
(B)=GA300SNR (E)=
(C)=GA300SNM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
3 1 160890-76250  STARTER ASSY, RECOIL 1 1
4 1 160900-76250  STARTER ASSY, RECOIL 1
5 2 160890-76510  SPRING, SPIRAL 1 1
6 2 160900-76520  SPRING 1
7 2 160890-76520 REEL 1 1
8 2 160900-76530  REEL 1
9 2 160890-76530  SPRING, DOG 2 2 2
10 2 160890-76540 DOG 2 2 2
11 2 160890-76550  SPRING, BRAKE 1 1 1
12 2 160641-76570  SCREW 1 1 1
13 2 160890-76570  RETAINER 1 1 1
14 2 160890-76580  ROPE, STARTER 1 1
15 2 160900-76580  ROPE, STARTER 1
16 2 160260-76620  KNOB, STARTER 1 1
17 2 160900-76620  HANDLE 1
18 2 160900-76510  CASE 1
19 2 160900-76600 PIPE, REINFORCED 1
20 2 160900-76610  CASE, SPRING 1
21 1 160890-76590 PULLEY, STARTER 1 1
22 1 160993-76150 PULLEY
24 1 160793-76300  SPACER, RECOIL 1 w
(C=FROM 1ST)
25 1 26106-060082 BOLT, M6X 8 PLATED 4 W
(C=FROM 1ST)
26 1 26106-060082 BOLT, M6X 8 PLATED 4 4 4
27 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3
28 1 160690-77250  SWITCH, STOP 1 1 1
28-1 1 160611-77250 SWITCH, STOP 1 1 1 S
(A=*1993.02) (B=*1993.02) (C=*1993.02)
29 1 22857-200100 SCREW, 2X10 2 2 2 z
(A=*1993.02) (B=*1993.02) (C=*1993.02)
30 1 160690-78010 PLUG, SPARK BP6ES 1 1
30-1 1 160690-78020  PLUG, SPARK 1 1 1 N
(A=E/#02947) (B=E/#02985)
30-2 1 160690-78030  PLUG, SPARK N11YC 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
31 1 160700-78040  CAP, PLUG 1 1 1
32 1 160700-78050  TERMINAL, PLUG 1 1 1
33 1 160560-78700  CLAMP 1 1 z
(A=E/#01356) (B=E/#01288)
34 1 160690-78700  CLAMP, CORD 1 1
34-1 1 29610-000950 CLAMP, SPEED 095 1 1 1 N
(A=E/#01356) (B=E/#01288)
35 1 160700-78720 GROMMET 1 1 1
36 1  26476-060252  SCREW, TAPPING M6X25 2 2 2
36-1 1 160690-04350  BOLT, M6X30 2 2 2 R
(A=E/#12660) (B=E/#11288) (C=E/#11281)
37 1 160341-01950 PIPE 1 1 1 Z
(A=E/#09290) (B=E/#10433) (C=E/#09370)
38 1 160810-03400 TUBE, PROTECT 1 1 1 z

(A=E/#10466) (B=E/#11286) (C=E/#10925)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CA10-M21705

Fig.84. FLY.MAGNETO & STARTING DEVICE (B=cAs0snS o
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty I
by a1y P @ B © O B ¢
A0S 39 1 160610-04280 SCREW, RS5X10 2 2 z
4 3 (A=E/#01356) (B=E/#01288)
42 1 160890-78520  COIL, EXCITER 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
43 1 160890-78530  COIL, PULSAR 1 1 z
(A=E/#01356) (B=E/#01288)
44 1 160890-78540 ROTOR 1 1
44-1 1 160890-78550 ROTOR 1 1 S
(A=E/#01356) (B=E/#01288)
44-2 1  160890-78560 ROTOR 1 1 F
(A=E/#10466) (B=E/#11286)
45 1 160992-78500 ROTOR 1
45-1 1 160890-78560 ROTOR 1 F
(C=E/#10925)
46 1 160693-78620  COIL, LAMP 1
47 1 160791-78522  COIL, IGNITION 1 1 1 w
(A=E/#10466) (B=E/#11286) (C=E/#10925)
47-1 1 160998-78400  IGNITER 1 1 1 N
(A=*2009.11) (B=*2009.11) (C=*2009.11)
48 2 160690-78230  WIRE 1 1 1 w
(A=E/#10466) (B=E/#11286) (C=E/#10925)
49 1 160890-78510  COIL, IGNITION 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
50 1 160890-78650  IGNITION, UNIT 1 1
50-1 1 160890-78660  IGNITION, UNIT 1 1 1 S
(A=E/#01356) (B=E/#01288)
50-2 1 160890-78660  IGNITION, UNIT 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
51 1 160260-78700  CLAMP 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
52 1 160710-78700  CLAMP, CORD 2 2 2 z
GA300SNM (A=E/#10466) (B=E/#11286) (C=E/#10925)
53 1 160710-78710  CLAMP, CORD 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
54 1 160890-78750 BRACKET, COIL 1 1
54-1 1 160890-78751  BRACKET, COIL 1 1 1 R
(A=E/#02127) (B=E/#01288)
54-2 1 160890-78751  BRACKET, COIL 1 1 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
- 55 1 160890-78900 GROMMET 1 1
PREV10US 55-1 1 160763-12600 GROMMET 1 1 1 S
(A=E/#01356) (B=E/#01288)
56 1 26023-060162 SCREW, M6X16 2 2 2 z
Remarks (A=E/#10466) (B=E/#11286) (C=E/#10925)
(Rl())%igﬁGT\E(gEFROM LEAD SWITCH TYPE TO 57 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2 z
(2)INTERCHANGEABLE BY SIMULTANEOUS (A=E/#10466) (B=E/#11286) (C=E/#10925)
REPLACEMENT WITH NO.47,48,60-2 58 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 z
AND 71. (A=E/#10466) (B=E/#11286) (C=E/#10925)
gigﬁ\ﬁg é:g:;l'\?gEDAFBFEgI\é#;%% TLgA%\TSS%S 59 1 160890-45120 CASE, COOLING FAN 1 1 1
59-1 1  160891-45120  CASE, COOLING FAN 1 1 1 N
REPLACEMENT WITH NO.44-1 AND 50-1. (X0 (B=EX000 (C=EX000)

(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.84. FLY.MAGNETO & STARTING DEVICE -esoosns o
(C)=GA300SNM F=
No. Lev. Parts No. Description Qty |
by a1y P @ B © O B ¢
59-2 1 160891-45121 CASE, COOLING FAN 1 1 1 R
2 GA300SNM 3 (A=E/#08206) (B=E/#08437) (C=E/#08477)
60 1 160890-45200 COVER, HEAD 1 1
60-1 1 160890-45230 COVER, HEAD 1 1 1 N
(A=E/#02127) (B=E/#01288)
60-2 1 160890-45200 COVER, HEAD 1 1 1 S
(A=E/#10466) (B=E/#11286) (C=E/#10925)
61 1 160890-45210 COVER 1 1 1 Z
(A=E/#08952) (B=E/#10433) (C=E/#08747)
62 1 160890-45220 COVER, HEAD 1 1 z
(A=E/#02127) (B=E/#01288)
63 1 26476-060142 SCREW, TAPPING M6X14 4 4 4
64 1 26476-060142 SCREW, TAPPING M6X14 3 3 z
(A=E/#02127) (B=E/#01288)
65 1 26476-060142 SCREW, TAPPING M6X14 2 2 2
66 1 26476-060142 SCREW, TAPPING M6X14 1 1 1 z
(A=E/#08952) (B=E/#10433) (C=E/#08747)
67 1 160520-78200 WIRE, LEAD 1 1 1
67-1 1 160970-78200 WIRE, LEAD 1 1 1 S
(A=E/#04387) (B=E/#05075) (C=E/#05081)
28-1 68 67-2 1 16097078200  WIRE, LEAD 11 1 z
(A=E/#10466) (B=E/#11286) (C=E/#10925)
B ous 68 1 160495-77260  WIRE 11 1 w
67 (A=*1993.02) (B=*1993.02) (C=*1993.02)
%\Q 69 1 26366-080002 NUT, M8 1 1 1 w
Q\:} (A=*1993.02) (B=+1993.02) (C=*1993.02)
)\f 36 /hi\;{ 70 1 26476-060252 SCREW, TAPPING M6X25 2
420 & | ’x 29 71 1 29610-000650 CLAMP, SPEED 065 1 1 1 W
08 @ (A=E/#10466) (B=E/#11286) (C=E/#10925)

GA300SNM

|B7%
PREVIOUS

1B
PREVIOUS

Remarks
(1)CHANGED FROM LEAD SWITCH TYPE TO

ROTARY TYPE.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.47,48,60-2

AND 71.

(3)SIZE CHANGED FROM L=215 TO L=530.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.44-1 AND 50-1.
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CA10-M21705

Fig.85. LABEL & TOOL

1B

PREVIOUS

10

HIU P KAMIR BRI
&9

10-1

[

T80 2 usonliilh
nEHEE AR, SONMIE R
|

W73 -70, BRSW (REHLSH)

WL A, (E2R OPRE

ARBRAFE S <HAT
RECEB/OCHEO,

| S———
[ ———

13
eEnER ) (L
| Sseiiis || 7
saenpsnE || <) 16
77 U~FREEE EOL o ) 19
2 [T<re. >/

SHSHIN
iv)ﬂVgt
N
vEVEY
4

+
R E —

OI77U—FERFrAONLIEBELTITEL,

14 15 vZ
YEVORTET + b T TEBC EATR
BT In
R £ 34 WR Y -2NN-KR. 77 N a ) 775_%;11%7}%
"Zf,’f‘if;’?.;;‘f’"’f;ﬁ,_,;m | g |SPECRsEETREER 18
T s:}r/m,.? 21‘..54@: LEs rB0ET,
E = L T,

Remarks
(1)LABEL COLOR CHANGED

(A)=GA300SNS (D)=
(B)=GA300SNR ()=
(C)=GA300SNM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 160110-92610 BAG, TOOL 1 1 1
2 1 160120-92700 WRENCH, 21 L86 1 1 1
3 1 160110-92710 HANDLE, WRENCH 1 1 1
4 1 28110-100120 SPANNER, 10X12 1 1 1
9 1 160690-07100 LABEL, OHV MARK 1 1 1
9-1 1 160890-07110 LABEL, FINGER START 1 1 1 N
(A=E/#07042) (B=E/#08437) (C=E/#07070)
9-2 1 160990-07140 LABEL, OHV MARK 1 1 1 N
(A=E/#11095) (B=E/#11286) (C=E/#11093)
10 1 160690-07250 LABEL, CAUTION 1 1 1
10-1 1 160692-07250 LABEL, CAUTION 1 1 1 N
(A=E/#05308) (B=E/#06075) (C=E/#05770)
10-2 1 160692-07251 LABEL, CAUTION 1 1 1 R
(A=E/#10466) (B=E/#10433) (C=E/#10925)
11 1 160520-07271 LABEL, DRAIN 1 1
11-1 1 160520-07272 LABEL, DRAIN 1 1 1 S
(A=E/#03050) (B=E/#02988)
11-2 1 160690-07260 LABEL, DRAIN 1 1 1 N
(A=E/#08952) (B=E/#08438) (C=E/#08953)
12 1 160520-07370 LABEL, CLEANER 1
13 1 160793-07370 LABEL, AIR CLEANER 1
14 1 160830-07300 LABEL 1
15 1 160692-07370 LABEL, AIR CLEANER 1
16 1 160690-07320 LABEL,NO FIRE 1 1 1
(A=E/#05308) (B=E/#05260) (C=E/#05770)
17 1 105250-07340 LABEL,EXH.GAS CAUTN 1 1 1
(A=E/#05308) (B=E/#05260) (C=E/#05770)
18 1 105250-07330 LABEL 1 1 1
(A=E/#05308) (B=E/#05260) (C=E/#05770)
19 1 161690-07300 LABEL 1 1 1
(A=E/#12661) (B=E/#11288) (C=E/#11281)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101147-12550

104200-59170

105250-07330

105250-07340

106990-44660

Fig. No.

13
10
25
40

49

59

68

77

Ref. No.

Parts No.
106990-44660

114250-12300

114250-12520
114250-12540
114250-12560

114250-14400

114250-21290

114250-45310

114252-13800

114252-13910

114252-13950

Fig. No.

Ref. No.

Parts No.
114252-13950

114252-13960

114270-01600

114299-01760

114299-01950

Fig. No.

13
14

15
27

28
29
30
42
51
61

70

79

-1
-1
-1

-1
-1
-2
-1

-2
-1

Parts No.
114370-07110

114370-45350

114770-61600

119520-03990

120380-11350

124060-77680

124722-59050
129900-26250

52 -1
18 -1
56 -1
18 -1
62 -1
47 -1
47 -1




Parts No. Index

Parts No.
129900-26250

160110-01870

160110-02220

160110-92610

160110-92710

160120-13580

160120-56670

160120-56721

160120-76940

Fig. No.

49

59

68

77

10
40
49
59
68

77

[EnY

= =
WWONWWWWNRRPRORRRER

w B
w w

33

Parts No.
160120-76940

160120-92700

160210-56610

160220-13580
160260-55150
160260-76620

160260-76630

160260-78700

160310-14550

160310-56980

160310-56990

Parts No.
160310-56990

160321-13770

160341-01950

160360-78700

160393-55050

160460-56940

160490-01330
160490-01760
160490-07120
160490-07130
160490-11010
160490-11120
160490-11290
160490-11300
160490-11310
160490-11311
160490-12500
160490-12520
160490-13500
160490-13530
160490-13550
160490-13780
160490-14050
160490-14200

Fig. No.

ADRWWWWWWNNNNNNOORDN

. No.

Parts No.
160490-14200

160490-14400
160490-22010
160490-22300
160490-23030
160490-45010

160490-45110-1

160490-45140
160490-45200
160490-45211
160490-45220
160490-45230
160490-45240
160490-56010
160490-56011
160490-56590
160490-56600
160490-57020
160490-59350
160490-59351
160490-59360
160490-59361
160490-66010
160490-66020
160490-66190
160490-66200
160490-66211
160490-76250
160490-76251
160490-76510
160490-76511
160490-76580
160490-76590
160490-76591
160490-76600
160490-76610
160490-76611
160490-78230
160490-78500
160490-78510
160490-78540
160490-78550
160492-12050
160492-56480
160492-56490
160492-56510
160492-56520
160492-56530

Fig. No.

OO OWOOWOWOWOMWOWOMWWMOWMOOVAONNNNNOOIOTUITOODODO 00O~

-1
-1
-1




Parts No. Index

Parts No.
160492-56540

160492-56550
160492-56561
160492-56570
160492-56580
160492-56581
160492-56610
160492-56620
160492-56630
160492-56670
160492-56680
160493-12550

160493-56550
160493-56610
160493-56620
160493-56630
160493-56640
160493-56650
160493-56670
160493-56700
160493-56710
160493-56720
160493-56730
160493-56740
160493-56800
160493-56850
160493-59391
160495-56560
160495-56561
160495-56600
160495-77260

Fig. No.

6
34
45

=
NOODODODIIOODOOO O OO

N P
~

I

[ Ne NN NeoNeoNo N NeoNerNeoNeNoNe)Ne) N el o)l V)

Ref.

N
OO~ OO U

Parts No.

160495-77260
160498-01330
160498-13550
160498-14050
160498-14051
160498-56540
160510-02220

160510-03180
160510-13200
160510-13201
160510-14550
160510-56610
160510-56620
160510-56740

160520-03050
160520-07270

160520-07271

160520-07272

160520-07370

160520-66291

Fig. No.

84

RPORADWDN

OO~ WWN

[EnY

Ref.

68
22
9
1
1
37
7
15
21
8
8
29
14

No.

-1
-1
-1
-2

O>w>

Parts No.
160520-66291

160520-78200

160525-45010
160530-21200
160560-78700

160590-01330
160590-01331
160590-07120
160590-07400
160590-11010
160590-11011
160590-11100
160590-11110
160590-13770
160590-14051
160590-14400
160590-14570
160590-14571
160590-21200
160590-21210

160590-22010
160590-22011
160590-22300
160590-45120

160590-45130

160590-45210

160590-45211

160590-56010
160590-56020
160590-56030
160590-56530

-1
-1
-2

-2
-3

-1
-1

-1

-1
-2
-1
-2

-1
-2

B-1

Parts No.
160590-56530

160590-56650

160590-56670

160590-56671
160590-56681

160590-56740
160590-56750
160590-56771
160590-56800

160590-66010
160590-78521
160590-78530

160590-78531

160590-78532

160590-78533

160590-78540
160590-78541
160590-78542
160591-13600
160592-04310

160592-13500
160592-14051
160592-14052
160592-45110

160592-55160
160592-56020
160592-56040

Fig. No.

34

45
19

Ref. No.

A-2
B-4
A-1

A-1

-1
-2

-1
-2




Parts No. Index

Parts No.

160592-56041
160592-56042
160592-56043
160592-56540

160592-56670
160592-56780

160592-56781
160593-56020
160593-56040
160593-56041
160593-56080
160593-56260

160593-56261

160593-56700

160593-56770
160593-57040
160593-57700
160593-57710
160593-76160

160593-76250

160593-76300

160593-76510

160593-78501

160593-78502
160593-78510
160593-78620

160594-56590
160594-56650
160594-56810
160594-66011
160597-56011
160597-56012
160597-57010

v
SN

d g
[

WO m> > > >

AR

-1
-1

Parts No.

160598-56540
160598-56660

160598-56670
160610-01690

160610-02220

160610-03050

160610-03180

160610-04201

160610-04280

160610-04570

160610-04620
160610-04910

160610-12530
160610-12540
160610-12550
160610-21290

40

49

59
68
77

10

Parts No.

160610-21290
160610-23201
160610-55100

160610-55470

160610-56150

160610-56151

160610-56610

160610-56611

160610-56630

-1
-2
-1
-1
-1
-1
-1
-2
-1
-1
-1

Parts No.
160610-56630

160610-56631
160610-56740

160610-56900

160610-76520

160610-76530

160610-76550

160610-76560

160610-76580

160611-01740
160611-01741
160611-04350

160611-04580
160611-14560
160611-77250

-1
-1

-1
-1




Parts No. Index

Parts No.
160611-77250

160640-56850

160641-76530
160641-76560
160641-76570

160664-11100
160664-11110
160664-11180
160664-66170

160664-66180

160664-66220

160667-56150
160667-56151
160667-56160
160667-56740

Parts No.
160667-56750

160670-66350

160671-59350
160690-01330
160690-01331

160690-01332
160690-02220

160690-03050

160690-04350

160690-04610
160690-07100

160690-07120
160690-07180
160690-07250

160690-07260

-1
-2

-1
-2

-2
-3

Parts No.
160690-07260

160690-07320

160690-07400

160690-11010
160690-11011
160690-11100
160690-11110

160690-11120

160690-11180

160690-11200

160690-11220

160690-11221

-1
-1

-1
-1
-1

Parts No.

160690-11221
160690-11222

160690-11270

160690-11271

160690-11280

160690-11290

160690-11300

160690-11310

160690-11311

160690-12260

160690-12261

Fig. No.

-1

-1

-1
-1
-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
160690-12261 42 3 160690-13500 12 11 160690-45011 36 17 160690-55330
160690-12500 12 1 13 13 37 39

27 1 27 13 38 1
160690-12510 12 2 -1 28 13 160690-45120 36 18
2 -2 42 20 37 40
27 3-1 160690-13530 12 12 160690-45200 21 20 160690-55460
3 -2 13 14 22 38
42 10 27 15 23 42
160690-12520 12 3 28 14 36 19
27 4 42 21 37 41
160690-12530 12 3-1 160690-13550 12 14 38 3
3 -2 13 16 160690-45210 36 20
27 4 -1 14 19 37 42 160690-55461
4 -2 27 16 38 4
42 11 28 16 160690-45211 36 20 -1
160690-12540 27 5 29 17 20 -2
160690-12600 12 1-1 42 18 37 42 -1
1-2 160690-13600 12 10 42 -2
27 1-1 13 12 38 4 -1
1-2 27 12 4 -2
42 9 28 12 160690-45220 21 22
160690-12610 27 2 42 19 22 40 160690-55462
160690-12800 13 1-1 160690-13900 12 15 23 44
28 1-1 13 17 36 21
160690-12810 13 3-1 14 21 37 43
28 3-1 27 17 38 5
160690-12820 13 2 -1 28 17 160690-55140 17 52 -2
28 2 -1 29 19 18 18 -2
160690-12830 13 4 -1 42 31 32 56 -2
28 4 -1 160690-14051 31 1 33 18 -2
160690-12840 13 6 43 1 44 22 160690-56010
28 6 160690-14052 31 1-1 53 62 -2 160690-56020
160690-13200 12 9 43 1-1 63 2 160690-56160
13 11 160690-14200 16 13 72 47 -2
14 14 31 13 81 47 -2
15 15 160690-14560 16 10 160690-55300 17 35 160690-56530
27 11 31 10 32 39 160690-56560
28 11 160690-14570 16 10 -1 53 42
29 12 31 10 -1 72 38
30 15 160690-14571 31 10 -2 81 38
42 17 43 8 160690-55310 17 36 160690-56570
160690-13201 12 9 -1 160690-21201 31 21 32 40
13 11 -1 43 15 53 43
14 14 -1 160690-22010 31 25 72 39
15 15 -1 160690-22011 31 25 -1 81 39
27 11 -1 160690-22300 31 31 160690-55320 17 37
28 11 -1 43 25 32 41 160690-56580
29 12 -1 160690-45011 21 17 53 44
30 15 -1 22 36 72 40 160690-56630
42 17 -1 23 38 81 40

NNOOWRARRMBRMOOBABEANNNWO

e




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
160690-56630 45 15 -1 160690-61450 35 4 160690-66160 55 28 160690-76540 8 9 -1
54 21 -1 46 4 65 24 21 35
64 21 -1 55 4 74 22 36 33
160690-56751 19 32 -1 65 4 83 22 47 11
34 40 74 4 160690-66180 20 38 160690-76550 21 37
160690-56760 34 20 A-2 83 4 35 45 36 35
160690-56800 34 23 160690-61600 7 5 46 32 160690-76560 21 36
160690-56900 19 42 20 5 160690-66200 20 41 36 34
34 43 35 5 35 38 160690-76561 8 10 -1
45 51 -1 46 5 46 35 21 36 -1
54 41 55 5 55 40 36 34 -1
73 38 65 5 65 36 47 12
82 38 74 5 74 34 160690-76570 8 16 A
160690-59360 17 55 83 5 83 34 21 45
32 59 160690-66010 35 11 160690-66210 20 42 36 44
160690-59400 17 56 160690-66011 35 11 -1 35 39 47 18
18 23 46 11 46 36 160690-76580 21 33
32 60 160690-66080 20 14 55 41 36 38
33 23 35 14 65 37 160690-76590 21 46
160690-61300 7 2 160690-66081 7 12 74 35 23 35
20 2 20 14 -1 83 35 36 45
35 2 35 14 -1 160690-66300 20 43 38 27
55 2 -1 46 13 35 40 160690-76591 21 46 -1
74 2 160690-66100 20 12 160690-66310 20 43 -1 36 45 -1
83 2 35 12 32 32 47 19
160690-61301 7 2 -1 160690-66101 20 12 -1 35 40 -1 160690-76620 21 42
20 2 -1 35 12 -1 47 63 36 41
35 2 -1 46 12 160690-66660 20 42 -1 47 16
46 2 160690-66110 20 20 160690-66900 7 27 -1 160690-76630 21 41
55 2 35 21 160690-76250 21 28 36 40
2 -2 74 17 36 27 47 15
65 2 83 17 160690-76251 21 28 -1 160690-76800 21 31
74 2 -1 160690-66111 20 20 -1 36 27 -1 36 30
83 2 -1 35 21 -1 47 6 160690-76801 8 5-1
160690-61310 7 3 46 18 160690-76510 21 29 21 31 -1
20 3 160690-66120 20 21 36 28 36 30 -1
35 3 35 22 160690-76511 21 29 -1 47 9
55 3 74 18 36 28 -1 160690-76810 21 32
74 3 83 18 47 7 36 31
83 3 160690-66141 20 21 -1 160690-76520 21 30 160690-76820 21 38
160690-61311 7 3-1 35 22 -1 36 29 36 36
20 3-1 160690-66143 20 21 -2 160690-76521 21 30 -1 160690-76830 21 43
35 3-1 35 22 -2 36 29 -1 36 42
46 3 46 19 47 8 47 17
55 3-1 160690-66150 20 36 160690-76530 21 34 160690-76840 21 44
65 3 35 37 36 32 36 43
74 3-1 160690-66160 7 17 160690-76531 8 8 -1 160690-77250 21 1
83 3-1 20 28 21 34 -1 22 45
160690-61450 7 4 35 29 36 32 -1 36 1
20 4 46 25 47 10 37 49




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
160690-77250 56 15 160690-78230 23 6 A-1 160691-56710 34 20 -2 160692-07251 9 3 -2
57 47 36 9 160691-56730 19 39 24 12 -2
75 28 9 -1 34 39 13 -2
84 28 37 7 45 47 39 11 -2
160690-78010 8 19 38 36 54 36 12 -2
21 3 47 42 64 34 48 7 -1
22 1 49 160691-56740 19 23 -2 58 9 -2
23 1 56 22 34 22 -1 10 -2
36 3 57 29 22 A-2 67 2 -1
37 1 66 11 45 28 -1 76 10 -2
38 30 75 48 54 16 -1 85 10 -2
56 17 84 48 64 16 -1 160692-07320 24 22
57 23 160690-78521 36 7 160691-56770 19 38 39 21
75 30 160690-78530 36 8 34 38 58 23
84 30 37 6 45 46 160692-07370 24 17
160690-78020 8 19 -1 38 35 160691-56780 19 20 -1 39 16
21 3-1 160690-78531 36 8 -1 34 19 -1 48 10
22 1-1 37 6 -1 45 22 -1 58 17
23 1-1 38 35 -1 160691-56790 34 28 -1 67 9
36 3-1 160690-78532 36 8 -2 160691-56800 34 36 76 15
37 1-1 37 6 -2 160691-56810 34 6 -2 85 15
38 30 -1 38 35 -2 6 A-2 160692-12520 29 7
47 55 47 41 6 C-2 30 7
56 17 -1 47 45 9 -2 42 5
57 23 -1 160690-78533 36 8 -3 54 8 -1 160692-12530 29 8
66 5 37 6 -3 160691-56820 34 2 -1 30 8
75 30 -1 38 35 -3 160691-57010 34 1D-1 42 6
84 30 -1 47 41 -1 160692-04310 29 24 160692-12540 29 9
160690-78030 8 19 -2 47 -1 30 26 30 9
21 3 -2 160690-78541 36 7 -1 42 1 42 7
22 1-2 160690-78542 36 7 -2 160692-07100 9 3 160692-12550 42 4
23 1-2 47 43 24 12 160692-12560 42 8
36 3 -2 160690-78650 21 11 39 11 160692-12920 15 7
37 1-2 22 9 58 10 30 11
38 30 -2 23 9 160692-07250 9 3-1 160692-13500 30 16
47 55 -1 36 11 17 34 160692-13530 15 17
56 17 -2 37 13 24 12 -1 30 17
57 23 -2 38 42 13 -1 160692-13750 15 17 A
66 5-1 160690-78660 21 12 32 38 30 18
75 30 -2 22 10 39 11 -1 160692-13770 15 18
84 30 -2 23 10 12 -1 30 19
160690-78210 21 10 36 12 48 7 160692-13780 15 19
22 8 37 14 53 41 30 20
23 8 38 43 58 9 -1 160692-13820 15 24
36 10 160690-78700 21 13 10 -1 30 25
37 9 36 13 67 2 160692-13821 15 24 -1
38 38 75 34 72 37 30 25 -1
160690-78230 21 9 84 34 76 10 -1 160692-13850 15 21
22 6 A 160691-56021 34 1D 81 37 30 22
23 6 A 160691-56690 34 23 -2 85 10 -1 160692-14051 31 2




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.

160692-14052 31 2 -1 160692-55990 39 19 160692-56710 54 32 160692-76250 38 11
160692-45110 38 2 160692-56020 34 1C 64 28 160692-76251 23 19 -1
160692-55150 18 7 160692-56021 34 1cC1 73 33 38 11 -1

33 7 160692-56022 34 1C-2 82 33 160692-76450 23 37

160692-55160 33 7 -1 160692-56023 34 1C3 160692-56730 19 22 A 38 29

160692-55300 5 18 160692-56390 34 20 C-2 34 21 A 160692-76510 23 20

17 14 160692-56400 34 39 A 160692-56750 19 9 38 12
41 45 48 34 10 160692-76511 23 20 -1

18 8 54 36 A 45 12 160692-76520 23 21

32 14 160692-56410 34 19 A-3 54 19 38 13

45 45 23 -1 64 19 -1 160692-76530 8 6

33 8 160692-56500 19 25 -1 19 -2 23 23

44 14 34 24 -1 73 21 -1 38 15

53 49 45 43 -1 82 21 -1 57 55

160692-55330 53 19 54 22 -1 160692-56760 19 34 160692-76540 8 8

48 160692-56530 19 5A 34 32 23 25

63 17 5B 160692-56770 6 24 38 17

72 15 34 5A 19 31 57 54

56 5B 34 30 160692-76550 8 10

81 15 5 B-2 54 31 23 27

55 160692-56560 19 10 64 31 38 19

160692-55421 5 25 34 9 160692-56780 34 23 A 57 59

17 20 45 42 23 B 160692-76560 8 11

20 -1 160692-56570 19 11 -1 23 C 23 28

48 34 11 -1 160692-56800 19 36 38 20

48 -1 11 A-1 34 35 57 60

18 14 45 14 -1 45 41 160692-76580 8 9

32 21 160692-56620 19 35 64 30 23 26

21 -1 34 33 160692-56850 19 5 A1 38 18

52 54 34 5 B-2 160692-76620 23 33

52 -1 160692-56640 19 13 160692-56860 34 5 A1 38 25

33 14 34 13 5 B-3 160692-76630 23 32

53 25 160692-56650 19 16 A 160692-56870 34 23 C-2 38 24

25 -1 34 15 A 160692-56900 19 42 A 160692-76800 8 5

57 160692-56670 19 21 A 34 44 23 22

57 -1 21 B 45 51 38 14

72 21 34 20 A 54 42 57 53

21 -1 20 B 160692-57010 34 1 C4 160692-76810 8 7

63 20 C 160692-59350 33 21 23 24

63 -1 160692-56671 19 21 B-1 160692-59351 33 21 -1 38 16

81 21 34 20 A-1 160692-66050 20 15 160692-76820 8 12

21 -1 20 B-1 35 15 23 29

62 20 C-1 160692-66051 20 15 -1 38 21

62 -1 160692-56700 19 33 35 15 -1 57 58

160692-55940 24 18 34 31 55 15 160692-76830 23 34

39 17 45 40 160692-66100 20 13 38 26

58 18 160692-56710 6 20 35 13 160693-12501 13 1

160692-55980 24 19 19 7 160692-66101 20 13 -1 28 1

39 18 34 7 35 13 -1 160693-12630 13 3

160692-55990 24 20 45 10 160692-76250 23 19 28 3




Parts No. Index

Parts No.
160693-12930

160693-13510

160693-13540

160693-13600

160693-56010
160693-56011
160693-56012
160693-56020

160693-56090
160693-56530
160693-56570

160693-56580
160693-56590
160693-56600

160693-56610
160693-56620
160693-57010
160693-57030
160693-78500

160693-78501
160693-78502

160693-78510
160693-78511
160693-78620

160697-56010
160697-56011
160697-56012

DONN R, -

>T>W>WW>W>W>

EN

'
SN

POOW,L WL
GAEON N®

Parts No.
160697-56620

160697-56650

160697-57020
160698-01330
160698-01331
160698-07270
160698-22010
160698-22020
160698-45110

160698-56021
160698-56022
160698-56061
160698-56062
160698-56520

160698-56550
160698-56620

160698-56790
160698-56820
160698-57010
160698-57020
160698-57460
160698-57510
160698-57520
160698-76580

160699-01331
160699-01332

160699-11200
160699-45010

160699-45200

Parts No.
160699-45200

160699-56680
160699-56760
160699-57720
160699-57740
160700-78040

160700-78050

160700-78720

160702-56670
160702-56720

Fig. No.

36

. No.

-1

-1
-1

-1
-1

Parts No.
160702-56720

160708-55150
160710-01760

160710-03190

160710-23201

160710-55061

160710-55360

160710-55370




Parts No. Index

Parts No.
160710-55370

160710-55381

160710-55382

160710-55390

160710-56710
160710-56732

160710-56740

160710-76540

Fig. No.

63
72

81

Parts No.

160710-76540
160710-78700

160710-78710

160720-12770
160720-12780
160730-56880
160730-59370
160730-59371
160760-12510

160760-12530

160760-12540

160762-12050
160762-12860

160762-12870

160762-55150

160763-12600

Parts No.
160763-12600

160769-56620

160769-56640

160769-56660

160769-56720

160769-59370

160769-59371

160769-76620

160790-01330

160790-01331
160790-04600

160790-07120
160790-07200
160790-11010

160790-11011

160790-11100
160790-11101
160790-11110

160790-11111

O©OOO~NOO~NONNWWN

. No.

-1
-1

-1
-1

-1
-1

-1
-1

-1
-1
-2

-1
-1

Parts No.

160790-11111
160790-11930

160790-12500

160790-12510

160790-12520

160790-12530

160790-12540

160790-14560
160790-22011
160790-28010

160790-45110
160790-45120

160790-45210
160790-56010
160790-56020
160790-56030
160790-56040
160790-56150
160790-56151
160790-56160

160790-56540

160790-56550

160790-56551

160790-56560
160790-56570

OO UITORARADROODOOWWWUINENWO®

. No.

-1

-3

A-1
-1

A-1




Parts No. Index

Parts No.
160790-56570

160790-56571
160790-56590

160790-56600
160790-56610

160790-56950
160790-57010
160790-57020
160790-59360
160790-66010

160790-76590

160790-78500
160790-78511

160790-78512

160790-78540

160791-56710
160791-78522

160792-04310
160792-07301
160792-12500
160792-12501
160792-12502
160792-12510
160792-12530
160792-12720

160792-12760
160792-12780
160792-12900
160792-12920
160792-13500
160792-13530
160792-13560
160792-13561

. No.

A-2
-2

-1
-1

-1
-2

-1
-2

Parts No.

160792-13562
160792-45110
160792-55150
160792-55160
160792-55900
160792-55920
160792-55950
160792-55970
160792-55980
160792-55990
160792-56010
160792-56430
160792-56520

160792-56530
160792-56540

160792-56560
160792-56570

160792-56572

160792-56580
160792-56590
160792-56610

160792-56620
160792-56630
160792-56670

160792-57020
160792-57700

160792-57710

160792-57720
160792-57730
160792-57740
160792-57750
160792-57760

160792-57770
160792-57780
160792-59350

160792-59351

-1
-1

1
N

Parts No.

160792-59351
160792-59360

160792-59361

160792-59400

160792-76250
160792-76510
160792-76540
160792-76550
160792-76570
160792-76580
160792-76590
160792-78020
160793-07370

160793-12510
160793-12530

160793-12540

160793-12550
160793-12551
160793-12552
160793-12570
160793-12571
160793-12580
160793-56030
160793-56070
160793-56560
160793-56580
160793-56581
160793-76160
160793-76300

160793-78010
160797-13800

160797-56570
160797-56650

-1
-2

-1
-2

B-1

-1

Parts No.

160797-66131
160797-66140
160798-07310
160798-22010
160798-45130

160798-56110
160798-56570
160798-56610

160798-56630

160798-57010
160798-57020
160798-57730
160798-57740
160798-57750
160798-59350

160798-66210
160802-01700
160802-56480

160802-59370

160802-59371

160802-78270

160810-01740

160810-03180

160810-03400

160810-11180

. No.

-1

-1
-1

-2
-2
-1




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No
160810-11180 69 11 160820-59390 18 22 160890-11101 78 8 -1 160890-13210 51 25
78 11 32 64 160890-11110 69 9 61 9
160810-21290 4 30 33 22 78 9 70 12
160810-23201 52 31 44 24 160890-11111 69 9 -1 79 12
62 31 160820-59391 17 61 -1 78 9 -1 160890-13211 51 25 -1
71 31 18 22 -1 160890-11120 50 10 61 9 -1
80 31 32 64 -1 60 9 70 12 -1
160810-56150 51 21 33 22 -1 69 10 79 12 -1
54 39 44 24 -1 78 10 160890-13500 51 28
160810-56151 51 21 -1 160820-78710 53 68 160890-11180 50 11 -1 70 15
54 39 -1 63 29 60 10 79 15
61 7 72 53 69 11 -1 160890-13501 51 28 -1
64 38 81 53 78 11 -1 61 11
160810-56550 19 23 -1 160830-07300 24 15 160890-11190 50 11 -2 70 15 -1
34 22 A1 39 14 60 10 -1 79 15 -1
45 28 48 14 69 11 -2 160890-13530 51 30
160810-56580 19 17 58 13 78 11 -2 61 12
34 16 76 14 160890-11200 50 12 70 17
45 19 85 14 69 12 79 17
54 18 160880-56740 73 10 78 12 160890-13540 51 29
64 18 82 10 160890-11202 50 12 -1 70 16
73 20 160880-56760 64 3 60 11 79 16
82 20 160880-56761 54 3 69 12 -1 160890-13541 51 29 -1
160810-56590 19 18 64 3-1 78 12 -1 70 16 -1
34 17 160890-01210 50 1 160890-11270 50 14 -2 79 16 -1
45 20 60 1 60 13 160890-13560 51 31
73 12 69 1 69 14 -2 70 19
82 12 78 1 78 14 -2 79 19
160810-56620 64 13 160890-01330 60 22 160890-11290 50 16 160890-13570 51 46
73 15 69 2 60 15 46 -1
82 15 160890-01331 60 22 -1 69 16 70 21
160810-56670 19 3 69 2 -1 78 16 22
34 3 160890-04320 70 24 160890-11300 50 18 79 21
160820-03180 11 24 79 24 60 17 22
26 24 160890-04330 50 17 -2 69 18 160890-13580 51 28 -2
41 23 60 16 -2 78 18 61 11 -1
50 22 69 17 -2 160890-11310 50 19 70 15 -2
60 21 78 17 -2 60 18 79 15 -2
69 22 160890-07110 76 9 -1 69 19 160890-13581 51 28 -3
78 22 85 9 -1 78 19 61 11 -2
160820-12300 51 17 160890-07150 76 9 -2 160890-11311 50 19 -1 70 15 -3
70 40 160890-11010 69 3 60 18 -1 79 15 -3
79 40 78 3 69 19 -1 160890-13600 51 26
160820-12770 51 14 160890-11011 69 3-1 78 19 -1 70 13
70 38 3 -2 160890-11930 69 3 -3 79 13
79 38 78 3-1 78 3-3 160890-13601 51 26 -1
160820-12790 51 16 3 -2 160890-12500 70 1 61 10
70 39 160890-11100 69 8 79 1 70 13 -1
79 39 78 8 160890-12520 70 8 79 13 -1
160820-59390 17 61 160890-11101 69 8 -1 79 8 160890-13602 51 26 -2




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
160890-13602 61 10 -1 160890-21220 80 32 160890-56620 64 13 -1 160890-66190 65 31
70 13 -2 160890-22010 71 21 13 -2 74 29
79 13 -2 160890-22011 71 21 -1 73 15 -1 83 29
160890-13603 51 26 -3 160890-22300 52 27 82 15 -1 160890-66300 55 42
61 10 -2 62 27 160890-56650 73 26 -1 74 36
70 13 -3 71 27 82 26 -1 83 36
79 13 -3 80 27 160890-56790 54 20 -1 160890-66310 53 36
160890-13610 51 27 160890-28010 71 33 64 20 -1 55 42 -1
70 14 80 33 160890-59360 72 50 66 29
79 14 160890-45120 75 59 81 50 72 32
160890-13611 51 27 -1 84 59 160890-66010 74 11 74 36 -1
70 14 -1 160890-45200 56 28 83 11 81 32
79 14 -1 57 42 160890-66050 55 9 83 36 -1
160890-13660 51 47 66 2 65 9 160890-76250 56 2
61 14 75 60 74 9 66 16
70 23 60 -2 83 9 75 3
79 23 84 60 160890-66080 74 13 84 3
160890-13910 51 49 -2 60 -2 83 13 160890-76510 56 3
61 18 160890-45210 75 61 160890-66081 55 14 66 17
70 26 -2 84 61 65 13 75 5
79 26 -2 160890-45220 75 62 74 13 -1 84 5
160890-14051 52 1 84 62 83 13 -1 160890-76520 56 4
62 1 160890-45230 75 60 -1 160890-66100 74 12 66 18
71 1 84 60 -1 83 12 75 7
80 1 160890-45240 75 61 -1 160890-66101 55 12 84 7
160890-14052 52 1-1 160890-56010 73 1 65 12 160890-76530 56 5
62 1-1 2 74 12 -1 66 19
71 1-1 82 1 83 12 -1 75 9
80 1-1 2 160890-66110 55 21 84 9
160890-14200 52 12 160890-56020 73 1-1 22 -1 160890-76540 56 6
62 12 82 1-1 65 18 66 20
71 12 160890-56030 73 2 -1 74 17 -1 75 10
80 12 82 2 -1 83 17 -1 84 10
160890-14400 71 11 160890-56040 73 1-2 160890-66140 55 23 160890-76550 56 7
80 11 82 1-2 160890-66141 55 23 -1 66 21
160890-14560 52 8 -1 160890-56160 73 37 24 -1 75 11
62 8 82 37 74 18 -1 84 11
71 8 -1 160890-56430 54 23 A1 83 18 -1 160890-76570 56 9
80 8 -1 64 22 -1 160890-66142 55 23 -2 66 23
160890-21200 52 15 73 25 24 -2 75 13
62 15 82 25 65 19 84 13
71 15 160890-56520 73 26 74 18 -2 160890-76580 56 10
80 15 26 -2 83 18 -2 66 24
160890-21220 52 16 82 26 160890-66150 74 32 75 14
32 26 -2 83 32 84 14
62 16 160890-56610 34 37 A 160890-66151 74 32 -1 160890-76590 75 21
32 54 33 -1 32 -2 84 21
71 16 73 30 83 32 -1 160890-78510 75 49
32 82 30 32 -2 84 49
80 16 160890-56620 54 13 160890-66190 55 36 160890-78520 75 42




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
160890-78520 84 42 160900-76510 84 18 160910-56550 73 18 160998-01710 49 12 -1
160890-78530 75 43 160900-76520 57 4 82 18 160998-12600 70 37 -1
84 43 75 6 160910-66440 20 25 79 37 -1
160890-78540 75 44 84 6 35 26 160998-12800 70 38 -1
84 44 160900-76530 57 5 74 20 79 38 -1
160890-78550 75 44 -1 75 8 83 20 160998-55390 53 24 -1
84 44 -1 84 8 160920-59350 53 65 -1 55
160890-78560 75 44 -2 160900-76540 57 6 63 26 63 23 -1
45 -1 160900-76570 57 10 72 50 -1 72 20 -1
84 44 -2 160900-76580 57 11 81 50 -1 62
45 -1 75 15 160920-59351 53 65 -2 81 20 -1
160890-78650 75 50 84 15 63 26 -1 61
84 50 160900-76600 57 13 72 50 -2 160998-56400 19 6 A-2
160890-78660 75 50 -1 75 19 81 50 -2 160998-66350 20 41 -1
50 -2 84 19 160920-59380 53 29 160998-78400 75 47 -1
84 50 -1 160900-76610 57 14 72 23 84 47 -1
50 -2 75 20 81 23 161690-07300 9 14
160890-78750 75 54 84 20 160970-78200 75 67 -1 24 27
84 54 160900-76620 75 17 67 -2 39 26
160890-78751 75 54 -1 84 17 84 67 -1 48 16
54 -2 160903-28020 49 11 -1 67 -2 58 27
84 54 -1 21 -1 160990-01330 78 2 67 14
54 -2 52 34 160990-01331 78 2 -1 76 19
160890-78900 75 55 59 8 160990-07140 85 9 -2 85 19
84 55 15 160990-22010 80 21 181130-56640 6 19
160891-45120 75 59 -1 62 34 160990-22011 80 21 -1 181230-56380 6 2
84 59 -1 68 9 160991-66111 55 13 19 8
160891-45121 72 29 15 160992-04320 70 25 28
75 59 -2 71 34 79 25 34 8
81 29 77 9 160992-12510 79 36 27
84 59 -2 15 160992-56520 73 5 45 11
160891-56900 19 42 -1 80 34 82 5 34
34 43 -1 160903-55390 53 24 160992-56530 73 7 54 6
160893-12510 70 2 63 23 82 7 11
79 2 72 20 160992-56540 45 45 29
160893-56570 64 27 -1 81 20 160992-56550 73 11 64 6
160893-56580 45 44 160903-56670 19 4 82 11 11
160893-56650 19 22 A1 34 4 160992-78500 75 45 33
34 21 A1 54 4 84 45 73 8
21 A-2 64 4 160993-12500 70 35 13
45 27 73 6 79 35 31
160893-56660 19 23 A1 82 6 160993-12501 70 35 -1 82 8
34 22 B-1 160910-56150 70 9 79 35 -1 13
45 29 73 36 160993-12510 70 36 31
54 16 A-1 79 9 160993-12540 70 36 -1 183730-07440 9 9
160900-76250 57 2 82 36 79 36 -1 1A2000-64100 18 26
75 4 160910-56151 70 9 -1 160993-56020 73 3 33 26
84 4 73 36 -1 82 3 1A2000-64200 18 27
160900-76510 57 3 79 9 -1 160993-76150 75 22 1A2010-64200 33 30
75 18 82 36 -1 84 22 1A2019-64200 33 30 -1




Parts No. Index

Parts No.

1A2040-64100
1A2040-64200
1A2049-64200
1A2150-64200
22137-060000

22137-160000

22217-060000

22217-160000

22252-000120
22252-000130
22252-000160

22252-000190

22312-080120

22351-040008

22360-080000

22372-080000

22417-200200

. No.

-1
-1

-1
-1

-1
-1

Parts No.
22512-040120

22512-040160

22512-040300

22512-050160

22512-050300

22512-070380

22857-200100

23000-013000

23061-030180

23061-030270

Fig. No.

16
31

43

Ref. No.
12

Parts No.
23061-060025

24101-062024

24101-062030

24101-062040

24101-062050

24101-062060

24311-000100

24311-000150
24311-000180

26023-040102

26023-050102

10

25

40

49

59

68

77

Parts No.
26023-060162

26106-060082

26106-060102

-1
-1

-1
-1

-1
-1




Parts No. Index

Parts No.
26106-060102

26106-060122

26106-060142

26106-060162

26106-060202

26106-060252

Fig. No.

74
75
81

Parts No.
26106-060302

26106-060352

26106-060552

26106-060602
26106-080122

26106-080142

26106-080202

26106-080302

26106-100162

26117-040088

Parts No.
26117-040088

26117-040257

26117-040357

26216-080182

26226-060752
26226-080182

26347-060002

26366-060002

35

46
55

65
74

83

Parts No.
26366-060002

26366-080002

Fig. No.

3

Ref. No.

14
24 -1




Parts No. Index

Parts No.

26366-080002
26367-060002

26376-120002
26476-060122

26476-060142

23

36

37

38

oo U1 N

17

21

22

23

-1
-1
-1

Parts No.
26476-060142

26476-060162

26476-060202
26476-060252

37

38

46

a7

55
56

57

65
66

74
75

-1
-1
-1

Parts No.
26476-060252

26476-060302

26557-040102

26657-060002

26657-080002

26717-060002

-1
-1

-1
-1
-1

Parts No.
26737-160002

26757-060002

28110-100120

29610-000650

29610-000950

29610-001400
43400-500400

-1
-1




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No.

43400-500400 81 48 760692-12570 29 2 760890-99900 81 2 -1
760490-01500 1 10 760692-55700 33 1 760891-99900 72 2 -2
760490-01560 1 1 760692-55703 33 1-1 81 2 -2
760490-01561 1 1-1 760692-55704 33 1-2 760990-01560 77 1
760490-01562 1 1-2 760698-01561 40 1 760990-01561 77 1-1
760490-21700 4 12 760698-01562 40 1-1 760990-22500 80 23
760490-22500 4 20 760698-01740 40 1-2 760990-22502 80 23 -1
760490-55710 5 1 760698-22501 43 21
760490-55720 5 2 760790-01560 49 1
760590-01500 10 9 760790-01561 49 1-1
760590-01501 10 9 -1 760790-21700 52 13
760590-01561 10 1 62 13
760590-01562 10 1-1 760790-22500 52 23
760590-21700 16 19 760790-22502 52 23 -1
760590-22500 16 27 760790-23700 52 29
760590-22501 16 27 -1 62 29
760590-23700 16 33 760792-01500 49 16
760590-55701 17 2 59 10
760590-55702 17 2 -2 68 10
760590-99900 17 2 -1A 77 10
760592-12540 14 4 760792-01501 49 16 -1
760592-12551 15 4 68 10 -1
760592-12561 15 2 77 10 -1
760592-12570 14 2 760792-01502 49 16 -2
760592-55700 18 1 59 10 -1
760592-55701 18 1-1 68 10 -2
760592-55702 18 1-2 77 10 -2
760592-99900 17 2 -1B 760792-55700 53 3
760690-01500 25 9 760792-55702 53 3-1
760690-01501 25 9 -1 760792-55703 53 3 -2

40 9 760793-01560 49 2
760690-01502 25 9 -2 760793-01561 49 2 -1

40 9 -1 760798-01580 59 1
760690-01560 25 1 760798-22500 62 23
760690-01561 25 1-1 760890-01560 68 1
760690-01562 25 1-2 760890-01561 68 1-1
760690-01563 25 1-3 760890-21700 71 13
760690-21701 31 19 80 13

43 13 760890-22500 71 23
760690-22500 31 27 760890-23700 71 29
760690-22501 31 27 -1 80 29
760690-23700 31 33 760890-55702 53 2

43 27 72 2
760690-55701 32 2 81 2
760690-55702 32 2 -2 760890-55730 53 2 -2

44 2 63 3
760690-99900 32 2 -1 72 2 -3
760692-12540 29 4 81 2 -3
760692-12550 30 4 760890-99900 53 2 -1
760692-12560 30 2 72 2 -1




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER & MUFFLER
	4.CRANKSHAFT,PISTON & CAMSHAFT
	5.FUEL TANK & FUEL PIPE
	6.CARBURETOR
	7.GOVERNOR & CONTROL DEVICE
	8.FLY.MAGNETO & STARTING DEVICE
	9.LABEL & TOOL
	10.CYLINDER BLOCK
	11.CYLINDER HEAD & BONNET
	12.AIR CLEANER & MUFFLER
	13.ALR CLEANER & MUFFLER
	14.AIR CLEANER & MUFFLER
	15.AIR CLEANER & MUFFLER
	16.CRANKSHAFT,PISTON & CAMSHAFT
	17.FUEL TANK & FUEL PIPE
	18.FUEL TANK & FUEL PIPE
	19.CARBURETOR
	20.GOVERNOR & CONTROL DEVICE
	21.FLY.MAGNETO & STARTING DEVICE
	22.FLY.MAGNETO & STARTING DEVICE
	23.FLY.MAGNETO & STARTING DEVICE
	24.LABEL & TOOL
	25.CYLINDER BLOCK
	26.CYLINDER HEAD & BONNET
	27.AIR CLEANER & MUFFLER
	28.AIR CLEANER & MUFFLER
	29.AIR CLEANER & MUFFLER
	30.AIR CLEANER & MUFFLER
	31.CRANKSHAFT,PISTON & CAMSHAFT
	32.FUEL TANK & FUEL PIPE
	33.FUEL TANK & FUEL PIPE
	34.CARBURETOR
	35.GOVERNOR & CONTROL DEVICE
	36.FLY.MAGNETO & STARTING DEVICE
	37.FLY.MAGNETO & STARTING DEVICE
	38.FLY.MAGNETO & STARTING DEVICE
	39.LABEL & TOOL
	40.CYLINDER BLOCK
	41.CYLINDER HEAD & BONNET
	42.AIR CLEANER & MUFFLER
	43.CRANKSHAFT,PISTON & CAMSHAFT
	44.FUEL TANK & FUEL PIPE
	45.CARBURETOR
	46.GOVERNOR & CONTROL DEVICE
	47.FLY.MAGNETO & STARTING DEVICE
	48.LABEL & TOOL
	49.CYLINDER BLOCK
	50.CYLINDER HEAD & BONNET
	51.AIR CLEANER & MUFFLER
	52.CRANKSHAFT, PISTON & CAMSHAFT
	53.FUEL TANK & FUEL PIPE
	54.CARBURETOR
	55.GOVERNOR & CONTROL DEVICE
	56.FLY.MAGNETO & STARTING DEVICE
	57.FLY.MAGNETO & STARTING DEVICE
	58.LABEL & TOOL
	59.CYLINDER BLOCK
	60.CYLINDER HEAD & BONNET
	61.AIR CLEANER & MUFFLER
	62.CRANKSHAFT,PISTON & CAMSHAFT
	63.FUEL TANK & FUEL PIPE
	64.CARBURETOR
	65.GOVERNOR & CONTROL DEVICE
	66.FLY.MAGNETO & STARTING DEVICE
	67.LABEL & TOOL
	68.CYLINDER BLOCK
	69.CYLINDER HEAD & BONNET
	70.AIR CLEANER & MUFFLER
	71.CRANKSHAFT,PISTON & CAMSHAFT
	72.FUEL TANK & FUEL PIPE
	73.CARBURETOR
	74.GOVERNOR & CONTROL DEVICE
	75.FLY.MAGNETO & STARTING DEVICE
	76.LABEL & TOOL
	77.CYLINDER BLOCK
	78.CYLINDER HEAD & BONNET
	79.AIR CLEANER & MUFFLER
	80.CRANKSHAFT,PISTON & CAMSHAFT
	81.FUEL TANK & FUEL PIPE
	82.CARBURETOR
	83.GOVERNOR & CONTROL DEVICE
	84.FLY.MAGNETO & STARTING DEVICE
	85.LABEL & TOOL
	Parts No. Index

